s

o

CALIFORNIA " MartHEw Rooriouez
\\ i BECRETARY FOR
g / PROTECTIO
Water Boards ENVIRONMENTAL PROTECTION

==\ Eomuno G. Baown JR.
€’y GovernoR

Colorado River Basin Regional Water Quality Control Board

ERTIFIED MAIL: 13171 14 A ATOTUET
Cc 70 0 0000 1438 5230 RECEIVED

May 14, 2015

Joseph Glowitz, General Manager

Valley Sanitary District Vallev Sanitary District
45500 Van Buren Street " '

Indio, CA 92201

Dear Mr. Glowitz:

SUBJECT: NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES)
PERMIT AND WASTE DISCHARGE REQUIREMENTS FOR VALLEY
SANITARY DISTRICT WASTEWATER TREATMENT PLANT, NPDES NO.
CA0104477

Enclosed is a copy of Board Order R7-2015-0002. This Board Order was adopted by the
Colorado River Basin Water Board on May 13, 2015 at its meeting in Palm Desert, California.
This Board Order supersedes Board Order R7-2010-0019 previously issued to this facility.

If you have any questions concerning this matter, please contact Anders Wistrom at (760) 776-
8964.

Sincerely, .
T o Are
Robert Perdle

Executive Officer

Colorado River Basin

Regional Water Quality Control Board
AW/sw

Enclosure: Board Order R7-2015-0002

File: WDID No. 7A 33 0122 021, Valley SD WWTP, Board Order R7-2010-0019

EvLien Way, cHair | ROBERT PERDUE, EXECUTIVE OFFICER

73-720 Fred Waring Drive, Suite 100, Palm Desert, CA 92260 | www.waterboards.ca.gov/coloradoriver

]

~

9 RECYCLED PAPER



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD

COLORADO RIVER BASIN REGION

73-720 Fred Waring Drive, Suite 100 Palm Desert, CA 92260
Phone: (760) 346-7491 « Fax: (760) 341-6820
http://www.waterboards.ca.gov/coloradoriver

ORDER R7-2015-0002
NPDES NO. CA0104477

WASTE DISCHARGE REQUIREMENTS
FOR VALLEY SANITARY DISTRICT,

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

The following Discharger is subject to waste discharge requirements (WDRs) set forth in this

Order:
Table 1. Discharger Information

Discharger Valley Sanitary District

Name of Facility

Valley Sanitary District Wastewater Treatment Plant

45-500 Van Buren Street

Facility Address Indio, CA 92201

Riverside County

Table 2. Discharge Location

Discharge - Discharge Point Discharge Point =

Point Effluent Description Latitude (North) Longitude (West) Receiving Water

. Coachella Valley

001 Treated Municipal | 530 4> 585"N | 1169, 11", 42.5"W Storm Water
Wastewater
Channel
Table 3. Administrative Information

This Order was adopted on: May 13, 2015
This Order shall become effective on: June 1, 2015
This Order shall expire on: May 31, 2020

The Discharger shall file a Report of Waste Discharge as an application for
reissuance of WDRs in accordance with title 23, California Code of Regulations,
and an application for reissuance of a National Pollutant Discharge Elimination
System (NPDES) permit no later than:

December 3, 2019, or as
soon as possible if
planned changes meet
the Notice Requirement
under 40 C.F.R. 122.41(l)

().

The U.S. Environmental Protection Agency (U.S. EPA) and the California
Regional Water Quality Control Board, Colorado River Basin Region have
classified this discharge as follows:

Major Discharge

|, Robert Perdue, Executive Officer, do hereby certify that this Order with all attachments is a full,
true, and correct copy of the Order adopted by the California Regional Water Quality Control Board,

Colorado River Basin Region, on May 13, 2015.

Order

QLA e e

Robert Perdué, Executive Officer




VALLEY SANITARY DISTRICT : ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477
Contents
l. Facility Information .......cccccecvemrimnininiiinirn s O P S 4
. FindiNgS..ccoviererrieinirenee el RPN teeeeeereeereesereseesrereresererireratera— et aseesaraeaaneaantanans 5
. Discharge Prohibitions .........ccccociiininr i e e e e 6
IV.  Effluent Limitations and Discharge Specifications .............coeveiiennininnin s 6

A. Effluent Limitations — Discharge Point 001..............ccoi e 6
1. Final Effluent Limitations — Discharge Point 001 ........cccciiiiiiiiiiciii e, 6
B. Land Discharge Specifications — Not Applicable...........ccccvveviiiiiiiiiiiniiiie, 8
C. Recycling Specifications — Not Applicable ............ e ereeeereeeesesaerEeEeeeeaaaeaa i raerreert e e e nnnreenes 8
V.  Receiving Water LIMIAtiONS. .....cecrieeieriniresnirese et s ses s e s s sb s 8
A. Surface Water LImitationS........cccvvieermiee e s 8
B. Groundwater Limitations — Not Applicable ... 9
DY TR = (0, =] T o - O 9
FAVEIRS 1 V2 10 Lo P21 o Jl o 01V L o) L TS e 9
B. Monitoring and Reporting Program (MRP) Requirements............... e eteerer e 11 -
C.  SPECIAl PrOVISIONS ..c.cveiieiiiiiiiie it er et e s se e s se e see s sn s e s s n s s b e s sar e e e nrne s 11
1. REOPENET PrOVISIONS .ciiiiieiiriieiees e iiinrrer s s sreene e ns s e snsser s e e s e s e s marnnaeesenanan 11
2. Special Studies, Technical Reports and Additional Monitoring Reqmrements ................. 12
3. Best Management Practices and Pollution Prevention...................... errrereraatanereran s 14
4. Construction, Operation and Maintenance Specifications..............cccocccniiiinicciccninnne 15
5. Special Provisions for Municipal Facilities (POTWS Only)........ccooovieeiiiiniiie e 16
6. Other SPECial PrOVISIONS ........ccceciiieiiiee i eciee st e seeeeeessaeeseneessaessseessneessessnsesssessansssnsenas 19
7. Compliance SChEAUIES........ccviiiiceiri e ae e e e s e s e annns 19
VI, Compliance DetermiNation ..........ccceciiieiiiite e sree e e sr e e s s sare s s e e s .20
A. General............... e etereeeieeteteaeeare aeereeetreseese et eaeearesheeae e e e nneeat et enes et et 20
- B. Multiple Sample Data.......... erresreereereererere e e ereareabenreens ettt e aanbens 20
C. Average Monthly Effluent Limitation (AMEL).................... ererrrereeeee e e e e e e areraaneannes 21
D. Average Weekly Effluent Limitation (AWEL). ....cccvveiiemiiiriiiiirie e 21
E. Maximum Daily Effluent Limitation (MDEL). .......... e et e 21
~ F. Instantaneous Minimum Effluent Limitation...........cccceviinne, 22
G. Instantaneous Maximum Effluent Limitation...........cccooveeerinnnnins eereeeee e anes 22
H. Effect of Conducting a Pollutant Minimization Program (PMP)........ccoooiiiiiiiiiiiieeeeeeee 22
[.  Water Quality Based Effluent Limitations. .........ceeveiiiieeciiiiiiini e 22
J. Mass and Concentration Limitation........ S SO 23
K. Percent REMOVaL ... ...ttt e e e e s n e 23
L. Chronic Toxicity Narrative LAngUAQE. .......c.cccuerrreererieeanieie e stree e e ssne e s seee s snmneesssnnnanas 23
M. Bacterial Effluent Limitations.............. ©eeeeerresessseeerteeeernaaanaaaetereent aaaarrtrtt e aaetrrenteaenesaens 24
N. Total Residual Chiorine Effluent leltatlons .................... e eeeer e a—rr—————— T 24.
O. SIGNIfICANT FIQUIES ... ueeiteeieieecteriteeiteeceesiee e esse s sseestsesessasessebsreesbeebeestesassssesseenaianssesssensenasn 25
: : Tables
Table 1. Discharger INFOrMatION...........ociie et se e e e sne s sre e s s e s s e s e sreanens 1
Table 2. Discharge Location ........ccccccceevvvvunenn. e ereeereen e e e e re e s aerne e s e e aone e e e onen e e enees e eenn—— e ——— 1
Table 3. Administrative INfOrmation ... 1
Table 4. Facility INfOrmMation .......cov et e e e 4
Table 5. Effluent Limitations (Activated Sludge Treatment System) ........cccoiccirciinniinnnncii e, ST 6
Table 6..Effluent Limitations (Oxidation Ponds/Wetlands) ........ccccccoveverciienincnc e snece i [ETURTTOR 7
Table 7. Effluent Limitations (Combined DiSCharges)........cccvvcereieniiennrcicrin e S eeeeenens 7
Table 8. ComplianCe SCREAUIE .......covieieeee st rr et st e s e s e n e st e s be e s n e e s m e e snenenns 19
Attachments
ARACHMENE A — DEFINItIONS .....cv.cvcveeecrecaerestesissestet s essesssbessessssesasssssessssssesassesassessssassestassasessssrntessenns SR A-1
~ AttachmentB—Map .......ccooeeuue. frrerenrrarenree e S B-1

ORDER 2



-

D

VALLEY SANITARY DISTRICT ' ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES.NO. CA0104477
Attachment C — FIOW SChEMALIC........cciirrire et sttt e e b e e b et srsaereans C-1
Attachment D — Standard PrOVISIONS ..........eceovieieeiicicieieciec s s e srs e ess e e et st st e s s sesseees e nesarsensenneseeseen D-1
Attachment E — Monitoring and Reporting Program..........cccceirereererecieseneee et sts s s sesve e nssessese s E-1
AHAChMENT F — FACE SHEEL .....c.ciieiiiiiic ittt s se s e sren e e e e nneses s nanes F~
Attachment G — Summary of WQBELS CalCulations .........ccoueeieeeieiveseeiserete e st sas s e G-1

ORDER



1

ORDER R7-2015-0002
NPDES NO. CA0104477

VALLEY SANITARY DISTRICT
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

.  FACILITY INFORMATION
The following Discharg'er is subject to WDRs as set forth in this Order:

Table 4. Facility information

WDID

7A33 0122 021

Discharger

Valley Sanitary District

Name of Facility

Valley Sanitary District Wastewater Treatment Plant

Facility Address

45-500 Van Buren Street

Indio, CA 92201

Riverside County -

| Legally Responsible
\Official

Joseph Glowitz, General Manager
(760) 347-2356; jglowitz@valley-sanitary.org

Facility Contact, Title
and Phone

Mike Lopanec, Chief Plant Operator
(760) 238 — 5405; mlopanec@valley-sanitary.org

Authorized Person(s)
to Sign and Submit
Reports

Mike Lopanec, Chief Plant Operator

(760) 238 — 5405; mlopanec@valley-sanitary.org
lan Wilson, Lead Plant Operator

(760) 238 — 5418; iwilson@valley-sanitary.org

Mailing Address

45-500 Van Buren Street, Indio, CA 92201

Billing Address

Same

Type of Facility

Publicly Owned Treatment Works (POTW)

Major or Minor Facility__

Major

Threat to Water Quality

1

Requirements

Complexity A
Pretreatment Program | Y
Reclamation User Onsite

Facility Permitted Flow

13.5 million gallons per day (MGD) .

Facility Design Flow

13.5 MGD '

Watershed

Coachella Subunit bf the Whitewater Hydrologic Unit

Receiving Water

Coachella Valley Storm Water Channel

Receiving Water Type

Storm Water €hannel

LIMITATIONS AND DISCHARGE REQUIREMENTS




e

VALLEY SANITARY DISTRICT | ORDER R7-2015-0002
VALLEY-SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

FINDINGS

The California Regional Water Quality Control Board, Colorado River Basin Region (Colorado
River Basin Water Board), finds:

A. Background. Valley Sanitary District (hereinafter Discharger) is currently discharging pursuant

to Order R7-2010-0019 and National Pollutant Discharge Elimination System- (NPDES)
Permit No. CA0104477. The Discharger submitted a Report of Waste Discharge (ROWD)
dated November 18, 2014, and applied for a NPDES permit renewal discharge of up to 13.5

- MGD. of treated wastewater from the Valley Sanitary District Wastewater Treatment Plant

(WWTP), hereinafter Facility. The application was deemed complete on December 23, 2014.
A site visit was conducted on January 13, 2015, to observe operations and collect additional
data to develop permit limitations and conditions.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to references to

the Discharger herein.
¢

B. Faclllty Description. The Discharger owns and operates a municipal wastewater treatment

plant. The wastewater treatment plant consists of three separate treatment systems: 1) a 10
MGD activated sludge treatment system, 2) a 2.5 MGD oxidation pond system, and 3) a 1.0
MGD wetlands system. The current total design capacity of the wastewater treatment plant is
13.5 MGD. Effluent from the activated sludge system is chlorinated and then dechlorinated
prior to discharge. Effluent from the oxidation pond system is routed directly to the wetlands
or disinfected and dechlorinated prior to discharge. Effluent from the wetlands system is
combined with. the effluent from the oxidation pond system for subsequent disinfection and
dechlorination prior to discharge. Screenings and grit removal from the influent wastewater
are hauled to a landfill. Excess solids from the activated sludge treatment system are
stabilized in one of the two cells or in Pond 2 of the oxidation pond system. Primary sludge
from the primary clarifiers is pumped to the anaerobic digester; solids from the digester and

- oxidation pond system are dewatered using belt presses and then placed on drying beds for

additional moisture reduction prior to final disposal. Sludge stockpiled in the drying beds is
typically removed every 12-18 months and transported to a landfill. Wastewater is discharged
from Discharge Point 001 (see Table 2 on cover page) to the Coachella Valley Storm Water
Channel, a water-of the United States. Attachment B provides a map of the area around the
Facility. Attachment C provides a flow schematic of the Facility.

C Legal Authorities. This Order serves as WDRs pursuant to article 4, chapter 4, division 7 of

-~

the California Water Code ‘(commencing with section 13260). This Order is also issued
pursuant to section 402 of the federal Clean Water Act (CWA) and implementing regulations
adopted by the U.S. EPA and chapter 5.5, division 7 of the Water Code (commencing with
section 13370): It shall serve as an NPDES permlt for point source discharges from this
facility to surface waters. >

D. Background and Ratlonale for Requirements. The Colorado River Basin Water Board

developed the requirements in this Order based on information submitted as part of the
application, through monitoring and reporting programs, and other available information. The
Fact Sheet (Attachment F), which contains background information and rationale for the

_requirements in this Order, is hereby incorporated into and constitutes Findings for this Order.

Attachments A through E and G are also incorporated into this Order.

E. Provisions and Requirements Implementing State Law. The provisions/requirements in

subsections IV.B, IV.C, and V.B and VI.C.4 of this Order are included to implement state law
only. These provisions/requirements are not required or authorized under the federal CWA

LIMITATIONS AND DISCHARGE REQUIREMENTS | | 5



x

VALLEY SANITARY DISTRICT - : : ORDER'R7-2015-0002

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT * NPDES NO. CA0104477

(33 U.S.C. § 1251 et seq:); eonsequently, violations of theseprovisions/requir'ements' are not
subject to the enforcement remedies that are available for NPDES violations.

F. Notification of Interested Parties. The Colorado River Basin Water Board has notified the
Discharger and interested agencies and persons of its intent to prescribe WDRs for the
discharge and has provided them with an opportunity to submit their written comments and
recommendations. Details of the natification are provided in the Fact Sheet.

G. Consideration of Public Comment. The Colorado River Basin 'Water'Beard, in a public
meeting, heard and considered all comments pertaining to the discharge. Details of the Public
Hearing are provided in the Fact Sheet.

J
-

THEREFORE, IT IS HEREBY ORDERED that Board Order R7-2010-0019 is rescinded upon the
effective date of this Order except for enforcement purposes, and, in order to meet the provisions
contained in division 7 of the Water Code (commencing with section 13000) and regulations
adopted thereunder, and the provisions of the CWA and regulations adopted thereunder, the
Discharger shall comply with the requirements in this Order. This action in no way prevents the
Colorado River Basin Water Board from taklng enforcement action for past violations of the

prewous Orders. ‘

DISCHARGE PROHIBITIONS :

A. The discharge of waste to land not owned or controlled by the Dlscharger is prohibited unless
authorized in Waste Discharge Requirements or NPDES Permlt

B. Discharge of treated wastewater at a location or in a manner different from that descnbed in
Findings of this Order is prohibited.

C. The dlscharge of trash to the Coachella VaIIey Storm Water Channel is prohlblted

D. Except as allowed under the Standard Provisions for NPDES: permits (hereinafter Standard

Provisions), included as Attachment D, the bypass or overflow of untreated wastewater or
wastes to the Coachella Valley Storm Water Channel is prohlblted

E. The Discharger shall not accept waste in.excess of the deS|gn treatment or disposal capacity
of the system.

F. The dlscharge shall not cause degradation of any water supply.

G. The treatment or disposal of wastes from the facility shall not cause pollution or nuisance as
defined in Section 13050, subdivisions ([) and (m), respectively, of the California Water Code.

IV. EFFLUENT LIMITATIONS AND DISCHARGE SPECIFICATIONS

- A. Effluent Limitations — Discharge Point 001 ¢

1. - Final Effluent Limitations — Discharge Point 001

a. The Discharger shall maintain compliance with the following effluent limitations for
the discharges from the activated sludge treatment system at Discharge Point 001, -
with compliance measured at Monitoring Location EFF-001A as described in the
Monitoring and Reporting Program (MRP), Attachment E:

Table 5. Effluent Limitations (Activated Sludge Treatment System)

Parameter | Units | , " Effluent Limitations

LIMITATIONS AND DISCHARGE REQUIREMENTS o A 6




’

~ VALLEY SANITARY DISTRICT

bl

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER R7-2015-0002
NPDES NO. CA0104477

Instantaneous

Average | Average | Maximum - Instantaneous
Monthly | Weekly Daily Minimum Maximum
Flow MGD 10 —-—
Carbonaceous Biochemical ma/L o5 40 — -
Oxygen Demand (CBOD) 9 :
(6 day @ 20 Deg. C) Ibs/day 2,085 3,336 -
Total Suspended Solids mg/L 30 45 -
(TSS) Ibs/day 2,502 3,753

' The mass-based effluent limitations are based on a design capacity of 10 MGD.

i. Percent Removal: The average monthly percent removal of CBOD 5-day 20°C
and TSS shall not be less than 85 percent. - ,

b. The 'Dischérger shall maintain compliance with the following effluent limitations for
the discharges from the oxidation ponds and wetlands treatment system at
. Discharge Point 001, with compliance measured at Monitoring Location EFF-001B

as described in the MRP, Attachment E:

Table 6. Effluent Limitations (Oxidation Ponds/Wetlands)

Effluent Limitations

Parameter Units Average | Average | Maximum | Instantaneous | Instantaneous
Monthly | Weekly Daily _ Minimum Maximum.
Flow, Oxidation Ponds MGD 25 -
Flow, Wetlands MGD 1.0 -—- -
Carbonaceous Biochemical

mg/L 40 60

Oxygen Demand (CBOD) | 9
(5 day @ 20 Deg. C) . Ibs/day 1,168 1,751 - - -—
Total Suspended Solids ' _Mg/L 61 91 -
(TSS) Ibs/day 1,780 2,656

' The mass-based effluent limitations are based-on a design capacity of 3.5 MGD.

i. Percent Removal: The average monthly percent removal of CBOD 5-day 20°C
and TSS shall not be less than 65 percent.

"~ €. The Discharger shall maintain compliance with the following effluent limitations for
the combined discharges from the activated sludge, oxidation ponds, and wetlands
treatment systems at Discharge Point 001, with compliance measured at Monitoring
Location EFF-001C as described in the MRP, Attachment E: ‘

Table 7. Effluent Limitations (Combined Discharges)

Effluent Limitations
Parameter Units Average | Average | Maximum | Instantaneous | Instantaneous
Monthly [ Weekly | Daily Minimum Maximum
: mg/L 0.01 0:02
Residual Chlorine :
lbs/day 1.1 -— - ---
mg/L 25
Oil and Grease ;
Ibs/day 2,815
standard ‘
pH units 6.0 9.0
| copper ug/L 10.1 17.4

LIMITATIONS AND DISCHARGE REQUIREMENTS



¢ L

VALLEY SANITARY DISTRICT o . ORDER R7-2015-0002

VALLEY SANITARY-DISTRICT WASTEWATER TREATMENT PLANT - _ NPDES NO. CA0104477
: o ) Effluent Limitations .
' Parameter Units Average | Average .| Maximum | Instantaneous | Instantaneous
- Monthly | Weekly | . Daily Minimum Maximum
lbs/day' 1.1 2.0 - -
ug/L 0.00021 - 0.00042 | = - — |
Heptachlor ; : —
lbs/day’ | 0.000024 0.000047 oL

‘ ' The mass-based effluent limitations are based on a design capacity of 13.5 MGD.

‘ .~ d. Toxicity: There shall be no toxicity in the treatment plant effluent nor shall the
treatment plant effluent cause any toxicity in the receiving water, as defined in
section V of the MRP. All waters shall be maintained free of toxic substances in
_‘concentrations which are toxic to, or which produce detrimental physiological
- . responses in human, plant, animal, or indigenous aquatic life. Compliance with this
objective will be determined by use of indicator organisms, analyses of species
diversity, population density, growth anomalies, or toxicity tests of appropriate
duration or other appropriate methods specified by the Colorado River Basin Water
Board.

e. Bacteria: The bacterial density in the wastewater effluent discharged to the
- Coachella Valley Storm Water Channel shall not exceed the following values, as
measured by the following bacterial indicators:

i. E. Coli. The geometric mean bacterial density (based on a minimum of not less
« than five samples equally spaced over a 30-day period) shall not exceed a
Most Probable Number (MPN) of 126 per 100 milliliters, nor shall any sample
exceed the maximum allowable bacterial density of a MPN of 400 per 100
milliliters. .

i. Fecal Coliform. The geometric mean bacterial density (based ona minimum of
not less than five samples equally spaced over a 30-day period) shall not- .
exceed a MPN of 200 per 100 milliliters, nor shall more than ten percent of the
total samples during any 30-day period exceed a MPN of 400 per 100
milliliters.

f. Total Dissolved Solids: Discharges of wastes or wastewater shall not increase the

: ‘ total dissolved solids content of receiving waters, unless it can be demonstrated to

‘. o . the satisfaction of the Colorado River Basin Water Board that such an increase in
. total dissolved solids does not adversely affect beneficial uses of receiving waters. >

'B. Land Dischargé.Specifications — Not Apblicablé '
C. Recycling Speéifications — Not Applicable

V. RECEIVING WATER LIMITATIONS ’
A. Surface Water Limitations

Receiving water limitations are based on water quality objectives contained in the Basin Piah
and are a required part of this Order. The dlscharge shall not cause the following in the
Coachella Valley Storm Water Channel:

1. Result in the concentratlon of dlssolved oxygen‘ in the recelvmg water to fall below 5.0
mg/L. When dissolved oxygen in the receiving water is already below 5.0 mg/L, the
-"discharge shall not cause any further depression.

LIMITATIONS AND DISCHARGE REQUIREMENTS S ‘ S 8
7 .




4

VALLEY SANITARY DISTRICT ' ORDER ﬁ7-201 5-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

2.

10.

11.

12.

13.

14.

Result in the presence of oil, grease, floating material (liquids, solids, foam and scum) or
suspended material in amounts that create a nuisance or adversely affect beneficial -
uses. :

Result in the deposition of. pesticides or combination of pesticides detectable in

. concentrations that adversely affects beneficial uses.

Result in discoloration in the receiving water that adversély affects beneficial uses.

Result in the discharge of biostimulatory substances in concentrations that promote
aquatic growths to the extent that such growths cause nuisance or adversely affect
beneficial uses.

Result in an increase of turbidity that adversely affects beneficial uses.

Result in the normal ambient pH of the recelvmg water to fall below 6.0 or exceed 9.0
units. p .

Result in alterlng the natural receiving water temperature that adversely affects beneficial
uses.

Result in the deposition of material that causes nuisance or adversely affects beneficial
uses.

Result in the discharge of an individual chemical or combination of chemicals in
concentrations that adversely affect beneficial uses.

Result in toxic pollutants to be present in the water column, sediments or biota in
concentrations that adversely affect beneficial uses or that produce detrimental
physiological responses in human, plant, animal, or aquatic life.

Result in an increase in taste or odor-producing substances that adversely affect

‘beneficial uses.

Result in the violation of any applicable water -quality standard for receiving waters
adopted by the Colorado River Basin Water Board or the State Water Board as required
by the federal CWA and regulations adopted thereunder. if more stringent applicable
water quality standards are promulgated or approved pursuant to CWA section 303 or
amendments thereto, the Colorado River Basin Water Board will revise and modify this
Permit in accordance with such more stringent standard.

Result in the concentration of total dissolved solids in the Coachella Valley Storm Water
Channel to exceed an annual average concentration of 2,000 mg/L or a maximum daily
concentration of 2,500 mg/L.

B. Groundwater Limitations — Not Applicable

“VI. PROVISIONS

A. Standard Provisions

1.

Federal Standard Provisions. The Discharger shall comply with all Standard Provisions
included in Attachment D of this Order.

Colorado River Basin Water Board Standard Provisions. The Discharger shal
comply with the following provisions. In the event that there is any conflict, duplication, or ,
overlap between provisions specified by this Order, the more stringent provision shall

apply:

LIMITATIONS AND DISCHARGE REQUIREMENTS » 9



3

VALLEY SANITARY DISTRICT ' ' | ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT * NPDES NO. CA0104477

a.

The POTW shall be protected from any washout or erosion of wastes or covering
material, and from any inundation, which could occur as a result of floods having a
predicted frequency of once in 100 years.

The Discharger shall comply with all conditions of this Order Noncompliance
constitutes a violation of the federal Clean Water Act and Porter- -Cologne Water
Quality Control Act, and is grounds for enforcement action; for permit termination,
revocation and reissuance, or- modification of waste discharge requirements; or
denial of a permit renewal application.

The Discharger shall ensure that all site-operating personhel are familiar with the
contents of this Order, and shall maintain a copy of this Order at the site.

~ The Discharger shall immediately notify the Office of Emergency Services by phone

at (800) 852-7550 to report any noncompliance that may endanger human health or
the environment as soon as: (1) the Discharger has knowledge of the discharge, (2)

_notification is possible, and (3) notification can be - prov1ded W|thout substantially-

impeding cleanup or other emergency measures.

Although State and Reglonal Water Boards do not have duties as first responders, it
is important to ensure that the agencies that do have first responder duties are
notified in a timely manner in order-to protect public health and beneficial uses. To
carry out this objective, the following notification requirements are to be

_ implemented:

I.  For any discharges of sewage that result in a discharge to a drainage channel
or surface water, the Discharger shall, as soon as possible, but not later than
two (2) hours after becoming aware of the.discharge, notify the State Office of
Emergency Services.

ii. As soon as possible, follow the notification, reporting, monitoring, and
recordkeeping requirements under WQ 2013-0058-EXEC for the Statewide
Waste Discharge Requifements for Sanitary Sewer Systems.

(http://www.waterboards.ca. gov[board decns:ons[adogted orders/water guallty
[2013/wqo2013_0058exec.pdf).

The Discharger shall provide a report to the Colorado River Basin Water Board
upon determining that the treatment plant’'s monthly average flow rate for any month
exceeds 80 percent of the design treatment or disposal capacity. The report should
indicate what steps, if any, .the Discharger intends to take to provide for the
expected wastewater treatment capacity necessary when the plant reaches design
capacity.

Prior to any change in ownership or 'management of this operation, the Discharger ,

shall transmit a copy of this Order to the succeeding owner/operator, and forward a
copy of the transmittal letter to the Colorado River Basm Water Board. The new

‘ owner/operator shall apply for this Permit.

Prior to any modifications in this facility, which would result in material change in the
quality or, quantity of wastewater treated or discharged, or any material change in
the location of discharge,.the Discharger shall report all pertinent information in
writing to the Colorado River Basin Water Board and, if required by the Colorado
River Basin Water Board, obtain revised requnrements before any modifications are
implemented.

Adequate measures shall be taken to assure that flood or surface drainage waters
do not erode or otherwise render portions of the discharge facilities inoperable.

LIMITATIONS AND DISCHARGE REQUIREMENTS . 10

?




VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

i, * This Order does not authorize violation of any federal, state, or local laws or
regulatlons

P Fallure to comply wnth provisions or requirements of this Order or violation of other
applicable laws or regulations governing discharges from this facility, may subject
the Discharger to administrative or civil liabilities, criminal penalties, and/or other
enforcement remedies to ensure compliance. Additionally, certain violations may
subject the Discharger to civil or criminal enforcement from appropriate local, state,
or federal law enforcement entities.

k. In the event the Discharger does not comply, or will be unable to comply for any’
reason, with any prohibition, maximum daily, average weekly, average monthly,
instantaneous maximum or instantaneous minimum, or receiving water limitation of
this Order, the Discharger. shall notify the Colorado River Basin Water Board by
email . to RB7-coloradoriver@waterboards.ca.gov within 24 hours .of having
knowledge of such noncompliance, and shall confirm this notification in writing
within five days, unless the Colorado River Basin Water Board waives confirmation.
The written notification shall state the nature, time, duration, and cause of
noncompliance, and shall describe the measures being taken to remedy the current
noncompliance and, prevent recurrence including, where applicable, a schedule of
implementation.- Other noncompliance requires written notification as above at the
time of the normal monitoring report. :

B. Monltorlng and Reporting Program (MRP) Requirements

The Dlscharger shall comply with the MRP and future revisions thereto, in Attachment E of
this Order. This MRP may be modified by the Executive Officer at any time during the term of
this Order, and may include an increase in the number of parameters to be monitored, the
frequency of the monitoring or the number and size of samples to be collected or minor
clarifications on MRP requirements. Any increase in. the number of parameters to be
monitored, the frequency of the monitoring or the number and size of samples to be collected
may be reduced back to the levels specified in the ‘original MRP at the discretion of the
Executive Officer.

C. Special Provisions
1. Reopener Provisions

a. This Order may be reopened for modification, or revocation and reissuance, as a
result of the detection of a reportable priority poliutant generated by special
conditions included in this Order. These special conditions may be, but are not
limited to, fish tissue sampling, whole effluent toxicity, monitoring requirements on
internal waste stream(s), and monitoring for surrogate parameters. Additional
requirements may be included in this Order as a result of the special condition
monitoring data.

b. This Order may be modified, rescinded and reissued, for cause. The filing of a
request by the Discharger for an Order modification, rescission and reissuance, or a
notification of planned changes or anticipated noncompliance does not stay any.
Order condition. Causes for modification include the promuigation of new
regulations, modification of land application plans, or modification in sludge use or
disposal practices, or adoption of new regulations by the State Water Board or the
Colorado River Basin Water Board, including revisions to the Basin Plan.

N

LIMITATIONS AND DISCHARGE REQUIREMENTS ' 11



VALLEY SANITARY DISTRICT : ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT - NPDES NO. CA0104477

C.

The CWA requires the Colorado River Basin Water Board to mo’dify', or tei’minate»
and reissue, the NPDES permit if a discharger must implement a pretreatment
program. Public notice and-a comment period are mandatory for these actions. .

This Order may be reopened and the Whole Effluent Toxicity (WET) Requirements,
contained in section-V of the MRP, may be modified to address changes to U.S.
EPA or State Water Board policies or guidance regarding the testing or reporting
requirements for WET testing.

In accordance with 40 C.F.R. parts 122 and 124, this permit may be modified to
include effluent limitations or permit conditions to address chronic toxicity in the
effluent or receiving waterbody, as a result of the discharge; or to implement new,
revised, or newly .interpreted water quality standards applicable to chronic toxicity.

if a statewide policy for total residual chlorine is adopted during the term of this
Order, this Order may be-reopened to include a revised reporting level to determine
compliance with effluent limitations for total residual chlorine for dlscharges

consistent with the statewide policy. '

If a statewide policy for nutrients is adopted during the term of this Order, this Order
may be reopened to include a revised reporting level to determine compliance with
effluent limitations for nutrients for discharges consistent with the statewide policy.

TMDLs for CWA Section 303(d) listed impairments of the Coachella Valley Storm
Water-Channel are to be developed by the Colorado River Basin Water Board. The
permit may be reopened and modified to include appropriate requirements
necessary to fully implement the approved TMDLs, if needed.

2. Special Studies, Technical Reports and Additional Monitoring Requirements :

a.

Whole Effluent Toxicity- Requlrements

For comphance with the Basin Plan’s narrative toxicity objective, thls Order requires
the Discharger to conduct whole effluent toxicity (WET) testing, as specified in MRP .
section V. Furthermore, this Provision requires the Discharger to investigate the
causes of, and identify corrective actions to reduce or eliminate effluent toxicity. If
the discharge exceeds the numeric toxicity monitoring triggers specified in section
V.C of the MRP, this Order requires the Discharger to initiate accelerated WET"
testing. If the Discharge exceeds the numeric toxicity monitoring triggers during the
accelerated WET testing, the Discharger is required to initiate a Toxicity Reduction -.
Evaluation (TRE) and Toxicity Identification-Evaluation (TIE) in accordance with an
approved TRE Work Plan. A TRE'is a site-specific.study conducted in a stepwise
process to identify the source(s) of toxwlty, evaluate effective control measures for
effluent toxicity, and ‘confirm the reduction in effluent toxicity. This Provision includes
requirements for the Discharger to develop and submit a TRE Work Plan and, if -
necessary, initiate accelerated WET testing and a TRE/TIE.

Chronic Whole Effluent Toxicity

On November 18, 2014, the Discharger submitted to the Colorado River Basin
Water Board a TRE Work Plan, dated October 2014, to comply with the
requirements of Order R7-2010-0019. The Discharger shall review and update the
existing TRE Work Plan on an annual basis. The Discharger shall submit the
updated TRE Work Plan with each Annual Report. The TRE Work Plan shall outline.
the procedures for identifying the source(s) of, and reducing or eliminating effluent
toxicity. The TRE Work Plan must be developed in accordance with U.S. EPA
guidance provided in manuals EPA/600/2-88/070 (industrial) or EPA/833B-99/002

LIMITATIONS AND DISCHARGE REQUIREMENTS | . 12




| :
VALLEY SANITARY DISTRICT -~ ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA01 044]77

(municipal) and be of adequate detail to allow the Discharger to immediately initiate
the TRE Work Plan upon notification from the WET testing laboratory of effluent
toxicity. This plan shall describe the steps the Discharger intends to follow in the
event that toxicity is detected, and should include at a minimum: -

i. A description of the investigation and evaluation techniques that would be used
to identify potential causes and sources of toxicity, effluent varlablllty and
treatment system efficiency.

i. A descrlptlon of methods for maximizing in-house treatment system eff|C|ency,
good housekeeping practices, and a llst of all chemicals used in operations at
the facility.

iii. If a Toxicity |dentification Evaluation (TIE) is necessary, an indication of who
would conduct the TIEs (i.e., an in-house expert or outside contractor).

iv. Specific actions the Discharger will take to mitigate the impact of the dlscharge
and prevent the recurrence of toxicity; and

v. A schedule for these actions.
c. Translator Study

Should the Discharger wish to use a translator for metals and selenium other than
the default-U.S. EPA conversion factors listed in Tables 2 and 3 of the California
Toxic Rule (CTR), the Discharger shall submit a written request to the Executive
Officer. Otherwise, the U.S. EPA conversion factors shall remain the default
standard used when calculating water quality-based effluent limitations for selenium
and metals. U.S. EPA has developed a guidance manual, EPA 823-B-96-007, June
1996, entitled, “The Metals Translator: Guidance for Calculating a Total
~Recoverable Permit Limit from a Dissolved Criterion.”

d. Discharge Monitoring Report-Quality Assurance (DMR-QA) Study

Under the authority of section 308 of the CWA (33 U.S.C. § 1318), U.S. EPA
requires major Permittees under the NPDES Program to participate in.the annual
DMR-QA Study Program. The DMR-QA Study evaluates the analytical ability of
laboratories that routinely perform or support self-monitoring analyses required by
NPDES permlts There are two options to satisfy the requirements of the DMR-QA
Study Program: (1) The Discharger can obtain and analyze a DMR-QA sample as
part of the DMR-QA Study; or (2) Per the waiver issued by U.S. EPA to the State
Water Board, the Discharger -can submit the results of the most recent Water
Pollution Performance Evaluation Study from its own laboratories or its contract
laboratories. A Water Pollution Performance Evaluation Study is similar to the DMR-
QA Study. Thus, it also evaluates a laboratory’s ability to analyze wastewater
samples to produce quality data that ensure the integrity of the NPDES Program.
The Discharger shall ensure that the results of the DMR-QA Study or the results of
the most recent Watér Pollution Performance Evaluation Study are submitted
annually to the State Water Board’s Quality Assurance Program Officer. The State
Water -Board’s Quality Assurance Program Officer will send the DMR-QA Study
- results or the results of the most recent Water Pollution 'Performance Evaluation
! Study to U.S. EPA’s DMR-QA Coordinator and Quality Assurance Manager.

LIMITATIONS AND DISCHARGE REQUIREMENTS - 13



VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

e.

a.

Total Dissolved Sollds Study

The Colorado River Basin Water Board required the Discharger to conduct a study
and evaluate what programs and actions the Discharger is implementing to reduce

TDS discharges into the receiving water body.

On November 18, 2014, the Discharger submitted the TDS Study, dated October
2014, where the Discharger indicated the current discharge would comply with a

~ proposed limitation of a 400 mg/L incremental increase over the. salinity of the

source water

The Discharger concluded the District would continue to monitor and prevent .

permitted sewer users from discharging high salinity water into the system through
implementation of the sewer ordinance and Enforcement Response Plan. In
addition, the District will continue to monitor the use of water softener systems.

No further action on the Total Dissolved Solids Study is required.

Pollutant Minimization Program

The Discharger shall develop and conduct a Pollutant Minimization Program (PMP)
as further described below when there is evidence (e.g., sample results reported as
“Detected, but Not Quantified” (DNQ) when. the effluent limitation is less than the
Method Detection Limit (MDL), sample results from analytical methods more
sensitive than those methods required by this Order, presence of whole effluent
toxicity, health advisories for fish consumption, or results of benthic or aquatic
organism tissue sampling) that a priority pollutant is present in the effluent above an
effluent limitation and either:

|
3. Best Management Practices and P_ollution Prevention

i. A sample result is reported as DNQ and the effluent limitation is less than the
. Reporting Level (RL); or

ii. A sample result is reported as Not Detected (ND) and the effluent limitation is
less than the MDL, using definitions described in Attachment A and reporting
protocols described in MRP section X B.5.

The PMP shall include, but not be Ilmlted to, the following actions and submrttals
acceptable to the Colorado River Basin Water Board:

i. An annual review and semi-annual monltorlng of potential sources of the
" reportable priority pollutant(s), wh|ch may include fish tissue monitoring and

other bio-uptake sampling; |

ii. ~ Quarterly monitoring for the reportable priority pollutant(s) in the influent to the -
wastewater treatment system;

iii. Submittal. of a control strategy designed to proceed toward " the goal of
maintaining concentrations of the reportable priority pollutant(s) in the effluent
at or below the effluent limitation; * ‘

iv. Implementation of appropriate cost-effective control measures for the
. reportable priority pollutant(s), consistent with the control strategy; and

v. An annual status report that shall be sent to the Colorado River Basin Water
Board including: ‘ -

" (a) All PMP monitoring results for the previous year;
(b) A list of potential sources of the reportable priority pollutant(s);

LIMITATIONS AND DISCHARGE REGUIREMENTS 14



VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

(¢) A summary of all actions undertaken pursuant to the control strategy; and
(d) A description of actions to be taken in the following year. -

b. Storm Water

Enroliment under Water Quality Order 2015-0057-DWQ, NPDES General Permit
CAS000001, for Discharges of Storm Water Associated with Industrial Activities is
required for facilities used in the storage, treatment, recycling, and reclamation of
municipal or domestic sewage, including land dedicated to the disposal of sewage
sludge that are located within the confines of the facility with a design flow of 1 MGD
or more or are required to have an approved pretreatment program under 40 C.F.R.
part 403.

4, Construbtion, Operation and Maintenance Specifications

a. Treatment Ponds

Vi.

vii.

A minimum depth of freeboard of two (2) feet shall be maintained at all times in
earthen ponds, as measured from the top of the earthen berm to the water
surface. A minimum depth of freeboard of one (1) foot shall be maintained at all
times in the lined ponds.

Treatment ponds shall be managed to control breeding of mosquitoes, in
particular:

(@) An erosion control program should assure that small coves and
irregularities are not created around the perimeter of the water surface;

{b) Weeds shall be minimized through control of water depth, harvesting, or
herbicides; and

(c) Dead algae, vegetation, and debris shall not accumulate on the water
surface.

The treatment ponds -shall be maintained so they will be kept in aerobic
conditions.

On-site wastes shall be strictly confined to the lands specifically designated for
the disposal operatlon

Public contact with un-disinfected wastewater shall be precluded through such
means as fences, signs, and other acceptable alternatives.

Objectionable odors originating at this facility shall not be perceivable beyond
the limits of the wastewater treatment and disposal area.

Ponds shall have sufficient capacity to accommodate allowable wastewater
flow, design seasonal precipitation, ancillary inflow, and infiltration. Design
seasonal precipitation shall be based on total annual precipitation using a
return period of 100 years, distributed monthly in accordance with historical
rainfall patterns.

b. Facility and Treatment Operation

The Discharger shall, at all times, properly operate and maintain all systems

and components of collection, treatment and control which are installed or used
by the Discharger to achieve compliance with the conditions of this Order.
Proper operation and maintenance includes effective performance, adequate
process controls and appropriate qualityiassurance procedures. This provision
requires the operation of backup or auxiliary facilities or similar systems when

LIMITATIONS AND DISCHARGE REQUIREMENTS : 15



VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATEH TREATMENT PLANT NPDES NO. CA0104477

necessary to achieve compliance with the conditions of this Order. All systems,
both in-service and reserved, shall be inspected and maintained on a regular
basis. Records shall be kept of the inspection results and maintenance
performed and made available to the Colorado River Basin Water Board upon
demand. -

ii. Temporary power or adequate storage capacity shall be provided to maintain
the plant in operation in the event of commercial power failure.

ii. Adequate measures shall be taken to assure that unauthorized persons are
effectively excluded from contact with the wastewater disposal facilities.

iv. The Discharger shall implement acéeptable operation and maintenance at the
facility so that needed repair and maintenance are performed in a timely
manner.

Anti-degradation Analysis and Engineering Report for Significant Expans"ion

Discharges from a new or an existing facility that will undergo significant expansion’
within the next 5 years shall be required to submit an anti-degradation analysis
report to the Colorado River Basin Water Board’s Executive Officer for review and
approval. The anti-degradation analysis report shall be developed in accordance
with the State Anti-degradation Policy (Resolution No. 68-16) and the federal Anti-
degradation Policy (40 C.F.R. section 131.12). The report shall consider any:
potential impacts the discharge may have on the receiving water quality and the
receiving water body’s designated beneficial uses, as defined in the Colorado River
Basin Water Board’s Basin Plan. In addition, the report shall include information on
the quality of the proposed discharge and evaluate the potential impacts of the
discharge; provide' CEQA documentation for the proposed project; a summary that
identifies whether the proposed discharge will result in degradation of water quality;
and a certification that satisfies both the federal and State anti-degradation policies.

Spill Response Plan

On November 18, 2014, the Discharger submitted to the Colorado River Basin
Water Board a Sanitary Sewer Overflow and Emergency Response Plan. The
Discharger shall review and update the existing Plan on an annual basis. The
Discharger shall submit the updated Plan with each Annual Report. The Discharger
shall make the Plan available for staff review during Colorado River Basin Water
Board inspections. The Discharger shall ensure that all operating personnel are
familiar with the contents of the Plan. A copy of the ‘Plan shall be maintained at the
site and shall be accessible to all operating personnel.

Special Provisions for Municipal Facilities (POTWs Only)

Sludge Requirements.
i. General Requirements

(@ In the event that sludge is generated at the treatment facility, all sludge
generated at the. treatment facility shall be used or disposed of in
compliance with the applicable portions of:

-

1

Significant expansion shall be considered an increase in permitted design flow of greater than 10% or
changes to the Facility and/or changes in the nature and character of the discharge that may result in
an incremental increase in pollutants discharged to the receiving water body of greater than 10% of
-the permitted discharge rates. When a new or existing facility undergoes significant expansion, the
discharge shall be evaluated on a pollutant by pollutant basis.

. LIMITATIONS AND DISCHARGE REQUIREMENTS ' : 16



VALLEY SANITARY DISTRICT - ' ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

(1) 40 C.F.R. part 503: for sludge land applied, placed in surface disposal
sites (dedicated land disposal sites, mondfill, or sludge-only parcel at
municipal landfill), or incineration.

(@) 40 C.F.R. part 258: for sludge. dlsposed in municipal solid waste
landfills (with other materials).

(8) 40 C.F.R. part 257: for all sludge use and disposal practices not
covered under 40 C.F.R. parts 503 or 258.

(b) In the event that sludge is generated at the treatment facility, the
Discharger is responsible for assuring that all sludge generated at the
treatment facility is used or disposed of in accordance with these rules,
whether the Discharger uses or disposes of the sludge itself or transfers
the sludge to another party for further treatment and use, or disposal. The
Discharger- is responsible for informing subsequent preparers, appliers,
and disposers of the requirements that they must meet under these rules.

(¢) In the event that sludge is generated at the treatment facility, the
Discharger shall assure that haulers transporting sewage sludge from the
treatment facility for treatment, storage, use, or disposal take appropriate
measures to keep the siudge contained. Trucks hauling sewage sludge
that is not Class A as defined in 40 C.F.R. sectlon 503.32(a) shall be
covered.

(d) In the event that sludge is generated at the treatment facility, any sludge
treatment, disposal, or storage site shall have adequate procedures to
restrict public access and access by domestic animals.

g ’ (e) In the event that sludge is generated at the treatment facility, sludge
treatment, disposal or storage. sites shall have facilities adequate to divert
surface runoff from adjacent areas, to protect the site boundaries from
erosion, and to prevent any conditions that would cause drainage from the ,
sludge to- escape from the site. Adequate protection is defined: as

- protection from at least a 100-year storm.

(f) In the event that sludge is generated at the treatment facility, for sewage
sludge that is applied to land in accordance with 40 C.F.R part 503
Subpart B, the wastewater treatment facility shall have adequate
.screening at the plant headworks and/or at the sludge treatment units to
ensure that all pieces of metals, plastics, glass, and other inert objects
with a diameter of greater than 3/8” are removed.

(9) Collected screenings, sludge, and other solids removed from liquid wastes
shall be disposed of in a manner that is consistent with State Water Board
and California Department of Resources Recycling and Recovery’s
(CalRecycle) consolidated regulations in Title 27 of the California Code of
Regulations (CCR).

i. Notification and Reporting Requirements

(@) The Discharger shall provide a plan as to the method, treatment, handling,
and disposal of sludge that is consistent with all State and federal laws
and regulations and obtain prior written approval from the Colorado River
Basin Water Board's Executive Officer specifying location and method of

: disposal, before disposing of treated or untreated sludge, or similar solid
waste materials using an alternative method than that described in the

4

} LIMITATIONS AND DISCHARGE REQUIREMENTS C17



VALLEY SANITARY DISTRICT | ORDER R7-2015-0002
- VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477
Findings of the Order. In addition, the Discharger's plan for managing
sludge is described in section II.A of the associated Fact Sheet.

(b) If sludge-generated at the treatment facility is stored for over two years
from the time it is generated, the Discharger shall ensure compliance with
all the requirements for surface disposal under 40 C.F.R. part 503 Subpart
“C, or shall submit written notification in accordance with 40 C.F.R. section
503.20(b) to the U.S. EPA and the Colorado River Basin Water Board
demonstrating the need for longer temporary storage.

(c) The Discharger shall maintain a permanent log of all solids hauled away
from the treatment facility for use/disposal elsewhere and shall provide a
summary of the volume, type (screenings, grit, raw sludge, digested
sludge), use (agricultural, composting, etc.), and the destination in
accordance with the MRP of this Order. The sludge that is stockpiled at
» the treatment facility shall be sampled and analyzed for those constituents
< ' listed in the sludge monitoring section of the MRP of this Order and as
: required by 40 C.F.R. part 503. The results of the analyses should be
B .~ submitted to the Colorado Rlver Basin Water Board as part of the MRP.

b. Pretreatment

i. In the event that (i) the facmty has a treatment capacity greater than 5 MGD
“and Industrial Users [40 C.F.R. § 403.3(j)] are discharging pollutants which

" Pass Through [40 C.F.R. § 403.3(p)] or Interfere [40 C.F.R. § 403.3(k)] with the
operation of the wastewater treatment facility or are otherwise subject to
National Pretreatment Standards [40° C.F.R. § 403.3()], (ii), Section 2233 of

-title 23 of the CCRs requires the facility to have and enforce an adequate = .

pretreatment -program, or (iii) the Colorado River Basin Water Board or its
Executive Officer determines that other circumstances warrant in order to
prevent Interference with the wastewater treatment facility or Pass Through,
then . v

(a) The Discharger shall be responS|ble for the compllance “with all
pretreatment requirements contained in 40 C.F.R part 403, and shall be
subject to enforcement actions, penalties, and other remedies by the U.S.
EPA, or the Colorado River Basin Water Board, as provided in the CWA

(b) Within one year of notification that a pretreatment program in requwed the
Discharger shall submit a formal Pretreatmént Program Submission for
approval by the Colorado River Basin Water Board.

‘The Discharger must seek approval of its Pretreatment Program from the
Colorado River Basin Water Board subject to Provision VI.C.1.c of this
Order in the event a Pretreatment Program is developed

c. Collection Systems

i. The Discharger's collection system is part of the system that is subject to this
Order. As such, the Discharger must properly operate and maintain its
- : _ . collection system (40 C.F.R. § 122.41(e)). The Discharger must report any
non-compliance (40 C.F.R. § 122.41(l)(6) and (7)) and mitigate any discharge
from the collection system in violation of this Order (40 C.F.R. § 122.41(d)).
See the Order at Standard Provision VI.A.2.e and Attachment D, subsections
ICIDVEandVH o ~

LIMITATIONS AND DISCHARGE REQUIREMENTS e N - 18




VALLEY SANITARY DISTRICT

: ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

. -NPDES NO. CA0104477

To provide a consistent, statewide regulatory approach to address Sanitary
Sewer Overflows (SSOs), the State Water Resources Control Board (State
Water Board) adopted Statewide General Waste Discharge Requirements
(WDRs) for Sanitary Sewer Systems, Water Quality Order No. 2006-0003 .
(Sanitary Sewer Order) on May 2, 2006. The Sanitary Sewer Order requires
public agencies that own or operate sanitary sewer systems to develop and
implement sewer system management plans and report-all SSOs to the State
Water Board’s online SSO database. The Discharger is enrolled under the

SSO Order. The WDID number is 7SSO10540.

‘ i
6. Other Special Provisions

a. The Discharger shall submit the Electronic Self-Monitoring Reports (eSMRs) for
" reporting period May 2015 in the SMR module for Order No. R7-2010-0019 in the
Callifornia Integrated Water Quality System (CIWQS) Program.

b. The Discharger may be required to submit techhical reports as directed by the
Colorado River Basin Water Board’'s Executive Officer. .

c. The Discharger shall exclude from the wastewater treatment plant any liquid or solid
waste that could adversely affect the plant operation or effluent quality. The
excluded liquid or solid waste shall be disposed of in accordance with applicable
regulations.

7. Compliance Schedules

a. Deliverables and Due Dates. The Discharger shall comply with the following
compliance schedule as summarized in Table 8:

Table 8. Compliance Schedule

Activity Description Due Date

Spill Response Annual updates |

Plan ' submitted yearly
Vi.C4.c. The Discharger shall update the Spill Response Plan (SRP). The SRP | té’i\f;‘:'g;asdig
shall be updated annually and available for inspection. Water Board
' - with Annual
Report.
Annual updates
- ‘The Discharger shall update the TRE Work Plan. The Work Plan should | submitted yearly
TRE Workolan include a description of steps the Discharger will take in the event toxicity | to Colorado
VI.C.2.b P is detected. The Work Plan should describe investigation and evaluation | River Basin
e techniques used to identify sources of toxicity; method for maximizing in- | Water Board
house efficiency; and identify the party who will conduct the TIE. | with Annual
Report.

The Discharger shall conduct a DMR-QA Study to evaluate the analytical
ability of laboratories that routinely perform or support self-monitoring
analyses. The Discharger can obtain and analyze a DMR-QA sample as
part of the DMR-QA Study; or (2) Per the waiver issued by U.S. EPA to

Annual updates
submitted yearly

DMR-QA Study. | the State Water Board, the Discharger can submit the results of the most :/c\),;?:rg(g;? d's
VI.C.2.d recent Water Pollution Performance Evaluation Study from its own .
° . . . . . Quality
laboratories or its contract laboratories. The Discharger shall ensure that ASSUrance
the results of the DMR-QA Study or the results of the most recent Water

Pollution Performance Evaluation Study are submitted annually to the
State Water Board.

Officer.

LIMITATIONS AND DISCHARGE REQUIREMENTS

19




VALLEY SANITARY DISTRICT
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

.ORDER R7-2015-0002
NPDES NO. CA0104477

Due Date‘

Activity Description
The Discharger shall provide a plan as to the method, treatment,
Sludge Disposal handling, and disposal of sludge that is consistent with all State and Prior to disposal

Notification and
Plan
VI.C.5.a.ii.(a)

‘federal laws and regulations and obtain prior written approval from the

Colorado River-Basin Water Board specifying location and method of
disposal, before disposing of treated or untreated sludge, or similar solid
waste materials usmg an alternative method than that descrlbed in the
Findings of the Order. :

of sludge using
alternative
method.

Anti-degradation
Analysis and
Engineering
Report for’
Significant
Expansion
VI.C.4.b

Discharges from a new or an existing facility that will undergo significant
expansion within the next 5 years shall be required to submit an anti-
degradation-analysis report to the Colorado River Basin'Water Board's
Executive Officer for review and approval. The -anti-degradation analysis
report shall be developed in accordance with the State Anti-degradation
Policy (Resolution No. 68-16) and the federal Anti-degradation Policy (40
C.F.R. section. 131.12). The report shall consider any potential impacts
the dlscharge may have on the receiving water quality and the receiving
water bodies designated beneficial uses, as defined i in the Colorado River
Basin Water Board’s Basin Plan.

- Prior to start of

construction of
significant
changes to the
treatment plant
and to be
submitted to
Colorado River
Basin Water
Board's
Executive
Officer.

Pollutant
Minimization
Program (PMP)
‘ 'VI.C.3.a

The Discharger shall develop a PMP when there is evidence a priority

pollutant is present in the effluent above an effluent limitation and either

the sample result is reported as DNQ and the effluent limitation is less
than the RL; or a sample result is reported as ND and the effluent
limitation is less than the MDL. The PMP shall include an annual review
of monitoring pollutant sources, quarterly influent monitoring for the
priority pollutants, submittal of a pollutant control strategy, and an annual
status report which will include PMP monitoring results for the previous
year, & list of pollutant sources, summary of actions taken pursuant to the
control strategy, and a description of actions to be taken in the following

_year.

Upoh evidence
of priority

- pollutant in

effluent and to
be submitted to
Colorado River

Basin Water

Board.

VILI. COMPLIANCE DETERMINATION
Compliance with the effluent limitations. contained in sectlon IV of this Order will be determined as

specmed below:

A. General.

Complia(nce with effluent limitations for priority pollutants shall be determined using sample
reportlng protocols defined in the MRP and VI1. of this Order. For purposes of reporting and
administrative enforcement by the Regional and State Water Boards, the Discharger shall be
deemed out of compliance with effluent limitations if the concentration of the priority pollutant
in the monitoring sample is greater than the effluent limitation and greater than or equal to the
Reporting Level (RL). A

B. Multiple Sample Data.

N

When determlnlng compliance with an Average Monthly Effluent Limitation (AMEL), Average
Weekly . Effluent Limitation (AWEL) and Maximum Daily Effluent Limitation (MDEL) for
pollutants and more than one sample result is available, the Discharger shall compute the
arithmetic mean unless the data set contains one or more reported determinations’ of
“Detected, but Not Quantified” (DNQ) or “Not Detected” (ND). In those cases, the Discharger
shall compute the medlan in place of the arithmetic mean in accordance W|th ‘the following
procedure: -

LIMITATIONS AND DISCHARGE REQUIREMENTS

20




VALLEY SANITARY DISTRICT - ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

1. The data set shall be ranked from low to high, ranking the reported ND determlnatlons
lowest, DNQ determinations next, followed by quantified values (if any). The order of the
individual ND or DNQ determinations is unimportant.

2. The median value of the data set shall be determined. if the data set has an odd number
of data points, then the median is the middle value. If the data set has an even number of
data points, then the median is the average of the two values around the middle unless
one or both of the points are ND or DNQ, in which case the median value shall be the
lower of the two data points where DNQ is lower than a value and ND is lower than DNQ.

C. " Average Monthly Effluent Limitation (AMEL).

If the average’ (or when applicable, the median determined by subsection B above for multiple
sample data) of daily discharges over a calendar month exceeds the AMEL for a given
parameter, this will represent a single violation, though the Discharger will be considered out
of compliance for each day of that month for that parameter (e.g., resulting in 31 days of non-
compliance in a 31-day month), where no data is available to show compliance. if only a
single sample .is taken during the calendar month and the analytical resuit for that sample
exceeds the AMEL, the Discharger will be considered out of compliance for that calendar
month. The Dlscharger will only be considered out of compliance for days when the discharge
occurs. For any one calendar month during which no sample (daily discharge) is taken, no
compliance determination can be made for that calendar month. .

D. Average Weekly Effluent Limitation (AWEL).

If the average (or when applicable, the median determined by subsection B above for multiple
sample data) of daily discharges over a calendar week exceeds the AWEL for a given
parameter, this will represent a single violation, though the Discharger will be considered out
of compliance for each day of that week for that parameter, resulting in 7 days of non-
compliance where no data is available to show compliance. If only a single sample is taken
during the calendar week and the analytical result for that sample exceeds the AWEL, the
Discharger will be considered out of compliance for that calendar week. The Discharger will
only be considered out of compliance for days when the discharge occurs. For any one
calendar week during which no sample (daily discharge) is taken, no compliance
determination can be made for that calendar week. The analytical result for comparison of the
AWEL shall be reported on the endlng Saturday of the calendar weeks within the reporting
month.

For the beginning of the month, if samples are cqllected during the calendar week in the
previous month and the ending Saturday is in the Calendar Month of reporting, the Discharger °
shall report the results of the samples collected in the previous week and report the analytical
result on the ending Saturday of the Calendar Month of reporting.

For the end of the month, if the ending Saturday falls on the following month no analytical
result for comparison of the AWEL is required, however, any samples collected during the last
calendar week shall be reported.

E. Maximum Daily Effluent Limitati_on (MDEL).

If a daily discharge (or when applicable, the median determined by subsection B above for
multiple sample data of a daily discharge) exceeds the MDEL -for a given -parameter, the
Discharger will be considered out of compliance for that parameter for that 1 day only within
the reporting period. For any 1 day during which no sample is taken, no compliance
determlnatlon can be made for that day.

LIMITATIONS AND DISCHARGE REQUIREMENTS 21



VALLEY SANITARY DISTRICT ' " ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

For multiple samples collected in a calendar day, the maximum daily value is the average of
the samples collected in a calendar day, or when applicable, the median as determlned by
subsection B, above.

Instantaneous Minimum Effluent Limitation.

If the analytical result of a single grab sample is lower than the instantaneous minimum
effluent limitation for a parameter, the Discharger will be considered out of compliance for that -
parameter for that single sample. Non-compliance for each sample will be -considered
separately (e.g., the results of two grab samples taken within a calendar day that both are
lower than the instantaneous minimum effluent limitation would result in two instances of non-
compliance with the instantaneous minimum effluent limitation). There are no mass limits are
for instantaneous minimum effluent limitations.

Instantaneous Maximum Effluent Limitation.

If the analytical result of a single grao sample is higher than the instantaneous maximum -
effluent limitation for a parameter, the Discharger will be considered out of compliance for that

" parameter for that single sample. Non-compliance for each sample will be considered

separately (e.g., the results of two grab samples taken within a calendar day that both exceed
the instantaneous - maximum effluent limitation would result in two instances of non-
compliance with the instantaneous maximum effluent limitation). There are no mass limits for
instantaneous maximum effluent llmltatlons

Effect of Conducting a Pollutant M|n|m|zat|on Program (PMP).

If a sample result for a priority pollutant, or the arithmetic mean or median of multlple sample
results is below the RL; and there is evidence that the priority pollutant is present-in the
~effluent above an effluent limitation and the Discharger conducts a PMP for the priority
pollutant (as described in Provision VI.C.3.a.), the ‘Discharger shall not be deemed out of
compliance. ‘

Water Quality Based Effluent Limitations.

-~

1. In accordance with section 2.4.5 of the Policy for Implementatlon of Toxics Standards for
Inland Surface Waters, Enclosed Bays and Estuaries of California (State Implementation
Policy or SIP), compllance with water quality-based effluent limitations shall be
determined as follows

a. Dlschargers shall be deemed out of compliance with an effluent limitation if the
concentration of a priority pollutant in the monitoring sample is greater than the
effluent limitation-and greater than or equal to the reported Minimum Level (ML).

b. When determining compliance with an average monthly effluent limitation and more
than one sample result is available in a month, the Discharger shall compute the

- arithmetic mean unless the data set contains one or more reported determinations
of DNQ or ND. In those cases, the Discharger shall compute the median in place of
the arithmetic mean in accordance with the following procedure:

i. The data set shall be ranked from low to high, reported ND determinations
lowest, DNQ determinations next, and followed by quantified values (if any)
The order of the individual ND or DNQ determinations is unimportant.

ii. The median value of the data set shall be determined. If the data set has an
odd number of data points, then the median is the middle value. If the data set -
has an even number of data points, then the median is the average of the two
values around the middle unless one or both of the points are ND or DNQ, in

LIMITATIONS AND DISCHARGE REQUIREMENTS ' 22



VALLEY SANITARY DISTRICT . ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

which case the median value shall be the lower of the two data points where
DNQ is lower than a value and ND is lower than a DNQ

iii. If a sample result, or the arithmetic mean or median of multiple sample results,
is below the reported ML, and there is evidence that the priority pollutant is
present in the effluent above an effluent limitation and the Discharger conducts
a PMP, the Discharger shall not be deemed out of compliance.

Mass and Concentration Limitation

Compliance with mass and concentration effluent limitations for the same parameter shall be
determined separately with their respective limitations. When the concentration of a
constituent in an effluent sample is determined to be ND or DNQ, the corresponding mass
emission rate (MER) determined from that sample concentratlon shall also be reported as ND
or DNQ.

Percent Removal

Compliance with the secondary treatment standard for monthly average percent removal of
biochemical oxygen demand and total suspended solids, pursuant to 40 C.F.R. part 133, shall
be determined separately for each wastewater treatment facility discharging through an
outfall. For each wasteéwater treatment facility, the monthly average percent removal is the
average of the calculated daily discharge percent removals only for days on which the
constituent concentrations is monitored in both the influent and effluent of the wastewater
treatment facility at locations specified in the MRP (Attachment E) within a calendar month.

The percent removal for each day (Daily Percent Removal) shall be calculated according to.
the following equation

(Dally IanuentConcentraton Darly Effluent Concentraton)
Daily InfluentConcentraton

+100

Daily Percent Removal =

The percent remoyal for the month (Monthly Percent Removal) shall be calculated according
_ 1o the following equation:

(Sum of the Daily Percent Removal)
Number of Daily Percent Removal Values

Monthly Percent Removal =

Chronic Toxicity Narrative Language.

Compliance with narratlve effluent limitations established in the Order shall be determined as
follows:

Reasonable potential for toxicity for this discharge has not been determined, hence effluent
chronic toxicity limit based on WET tests do not exist. However, compliance with narrative
effluent limitations established in the Order comprises of chronic toxicity triggers. The chronic
toxicity permit trlggers for this discharge are:

1. Any chronic toxicity test result that exceeds 2 chronlc toxicity units (TUc) or a three (3)-
sample median (consecutive samples) that exceeds 1 TUc shall trigger accelerated WET
testing; or

2. Any single concentration toxicity test where statistical significant difference exists
- between the control and in-stream waste concentration (IWC) is considered a Fail result.
For this discharge, the IWC is 100 percent effluent. A Pass result indicates no toxicity at

the IWC, and a Fail result indicates toxicity at the IWC. The Discharger must report either

a Pass or a Fail and the percent effect as required in-the MRP, section V. If a result is
reported as a Fail, the Discharger must follow the requirements in Monitoring and

LIMITATIONS AND DISCHARGE REQUIREMENTS: 23



v

| VA.LLEY SANITARY DISTRICT ' .~ ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT : NPDES NO. CA0104477

Reperting Program, section V.D., Accelerated Toxicity Testing and TRE/TIE Process.
Failure to initiate an accelerated monltorlng schedule or conduct a TRE/TIE may result in
appropriate enforcement actlon

M. Bacterial Effluent Limitations.

Compliance with the bacterial effluent I|m|tat|ons established |n section IV.A.1.d of thls Order
shall be determined as follows:

1. .

If the calculated geometric mean bacterial concentrations for E. coli or fecal coliform
exceed the 30-day geometric mean effluent limitations summarized in the Effluent

- Limitations and Discharge Requirements section IV.A.1.d of this Order or if more than

ten percent of total samples for fecal coliform exceed 400 MPN per 100 milliliters, this will
represent a single violation of the water quality-based effluent limitation-for bacteria and
the Discharger will be conS|dered ‘out of compliance for the month in which the samples
were collected. :

(@) In cases where the calculated geometric mean bacterial concentrations for E. coli
. and fecal coliform exceed the 30-day geometric_.mean effluent limitations, E. coli
shall be noted as the violation.

(b) If the calculated geometric mean bacterial concentration for only one bacterial
indicator exceeds the-effluent limitation, that calculated geometric mean bacterial
concentration for indicator parameter-shall be noted as. the violation (i.e., E. coli or
fecal coliform).

. If the bacterial concentrations for E. coli or fecal coliform exceed the maximum bacterial

densities summarized in the Effluent Limitations and Discharge Requirements section
IV.A.1.d of this Order, this will represent a single violation of the water quality-based
effluent limitation for bacteria and the Discharger will be conS|dered out of compliance for
the day in which the sample( ) were collected. | ~

(@) In cases where individual bacterial concentrations E. coli, and fecal collform exceed

the maximum bacterial densities in the eﬁluent llmltatlons E. coli shall be noted as . -

- the violation.

(b) If only the bacterial concentration for only one bacterial |nd|cator exceeds the effluent
limitations, that bacterial |nd|cator parameter shall be noted as the violation (i.e., E.
coli or fecal coliform). | -

N. Total :Re5|dual Chlorine Effluent Limitations

Compliance.determinations for total chlorine residual shall be based on either Method 1 or 2
~ as follows:

‘Method 1 (Chlorine Monitorin’g)_

/

For_Continuous Monitoring - Compliance determinations for total chlonne residual shall be

based on 99% compliance. To determine 99% compliance with the effluent limitation for total -
chlorine residual, the following conditions shall be satisfied:

1.7

The total time during which 'ther total chlorine residual values are above 0.1 mg/L
(instantaneous maximum value) ‘shall not ‘exceed 7 hours and 26 minutes in any
calendar month;

Individual excursions shall not exceed from 0.1 mg/L for 30 minutes-or longer; and

Individual excursions shall not exceed '5.0'mg/_L at any time.

LIMITATIONS AND DISCHARGE REQUIREMENTS . ‘ e ‘24



VALLEY SANITARY DISTRICT - ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

For Grab Samples or in the event of failure of the continuous chlorine monitoring device -
Grab samples for total chlorine residual shall be collected immediately and within the first and
last hours of the operators’ -work period, and at least every 4 hours in between. The
Discharger shall provide all monitoring data for total residual chlorine and report the
instantaneous maximum and average monthly concentration and mass loadings with each
monthly SMR for this period. When data are submitted electronically via the SMR module in
the California Integrated Water Quality System (CIWQS) Program, data shall be reported in
the “Attachments” section. Compliance with total chlorine residual for grab samples during
this period will be determined as stated in sections VII. C. and G. of this Order.

Method 2 (Dechlorination Agent Monitorihg)

For Continuous Monitoring - Compliance determinations for total chiorine re3|dual shall be
based on maintaining a positive dechlorination agent residual.

1. - A positive dechlorination agent residual shall be maintained at all times.

For Grab_Samples or in_the event of failure of the continuous dechlorinating monitoring' ,

* device or monitoring value below minimum reporting level - Grab.samples for total chlorine
“residual or dechlorination agent shall be collected immediately and within the first and last
hours -of the operators’ work period, and at least every 4 hours in between. The Discharger
shall provide all monitoring data for total residual chlorine or dechlorination agent and report
the instantaneous maximum and average monthly concentration and mass loadings or
volume with each monthly SMR for this period. When ‘data are submitted electronically via
the SMR module in the California Integrated Water Quality System (CIWQS) Program, data
shall be reported in the “Attachments” section. If the Discharger monitors dechlorination
agent and a positive value is measured, those submitting SMRs electronically shall report the
result as follows: "<0.01" in the CIWQS program. Compliance with total chlorine residual for
grab samples during this period will be determlned as stated in sections VII. C. and G. of this
Order.

Significant Figures

The Discharger shall report monitoring and calculation results with regard to significant figures
consistent with tabulated values'in Tables 5, 6, and 7 (Effluent Limitations).

LIMITATIONS AND DISCHARGE REQUIREMENTS 25




" be applied before, during, and/or after pollution producing activities.

a

VALLEY SANITARY DISTRICT . ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

ATTACHMENT A — DEFINITIONS

Acute Toxicity Test

. Acute toxicity test is a test to determine the concentration of effluent or ambient waters that causes an
-adverse effect (usually mortality) on a group of ‘test organisms during a short-term exposure (e.g., 24,
48, or 96 hours). Acute toxicity is determined using statistical procedures (e.g., point estimates or a t-
test)

Ambient Toxrclty | -
.Ambient toxicity is measured by a toxicity test on a sample collected from a recelvrng waterbody.

- Annual Average Effluent Limitation
The highest allowable average of monthly discharges over a calendar year calculated as the sum of all
monthly discharges measured during a calendar year divided by the number of monthly dlscharges
measured during that year. .

Arlthmetrc Mean ()
Also called the average, is the sum of measured values divided by the number of samples. For ambient
water concentrations, the arithmetic mean is calculated as follows:

Arithmetic mean = p=2x/n where: Zx is the sum of the measured ambient water-
‘ ' concentrations, and n is the number of samples.

Average Monthly Effluent Limitation (AMEL)

The highest allowable average of daily discharges over a calendar month, calculated as the sum of all
daily discharges measured during a calendar month divided by the number of daily discharges -
measured during that month.

For the AMEL concentration limit, it is the sum of the measured sample values divided by the number of
samples for the month.

V\\\

For the AMEL mass Ioading limit, it is the sum of the product-of the flow rate (mgd) x measured sample
value (mg/L) x 8.34 divided by the number of samples.for the month.

Average Weekly Effluent Limitation (AWEL)
The highest allowable average of daily discharges over a calendar week (Sunday through Saturday),
calculated as the sum of all daily discharges measured during a calendar week divided by the number
of daily discharges measured during that week.

Best Management Practices (BMPs) _

BMPs are methods, measures, or practices designed and selected to reduce or eliminate the discharge
of pollutants to surface waters from point and non-point discharges |ncIud|ng storm water. BMPs
include structural and non-structural controls, and operation’ ‘and maintenance procedures which can

J

Bioaccumulative' _
Those substances taken up by an organism from its surrounding medium through gill membranes,
epithelial tissue, or from food and subsequently concentrated and retained in the body of the organism.

-

Biosolids '
_ Biosolids refer to non-hazardous sewage sludge as defrned in'40 C.F.R. section 503.9.

. ATTACHMENT A — DEFINITIONS (VERSION 2/12/14) : N A-1



L)

VALLEY SANITARY DISTRICT : ' ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

Carcinogenic -
Pollutants are substances that are known to cause cancer in living organisms.

Chronic Toxicity Tests
Chronic toxicity tests measure the sub lethal effects of a discharge (e.g. reduced growth or
reproduction). Certain chronic toxicity tests include an additional measurement of lethality.

Coefficient of Variation (CV)
CV is a measure of the data variability and is calculated as the estimated standard devnatlon divided by
the arlthmetlc mean of the observed values.

Criteria Continuous Concentration (CCC) :
Criteria Continuous Concentration equals the highest concentration of a pollutant to which aquatic life
can be exposed for an extended period of time (e.g., 4 days) without deleterious effects.

Criteria Maximum Concentratlon (CMC) ‘
Criteria Maximum Concentration equals the highest concentration of a pollutant to wh|ch ‘aquatic life
can be exposed for a short period of time (e.g., 1 hour) without deleterious effects. >

)
Daily Discharge :
Daily Discharge is defined as either: (1) the total mass of the constituent discharged over the calendar
day (12:00 am-through 11:59 pm) or any 24-hour period that reasonably represents a calendar day for
purposes of sampling (as specified in the permit), for a constituent with limitations expressed in units of
mass or; (2) -the unweighted arithmetic mean measurement of the constituent over the day for a
constituent with limitations expressed in other units of measurement (e.g., concentration).

. /

The daily discharge may be determined by the analytical results of a composite sample taken over the
course of one day (a calendar day or other 24-hour period defined as a day) or by the arithmetic mean
of analytical results from one or more grab samples taken over the course of the day.

For composite sampling, if 1 day is defined as a 24-hour period other than a calendar day, the
analytical result for the 24- hour period will be considered as the result for the calendar day in which the
24-hour period ends.

Detected, but Not Quantified (DNQ) -
DNQ are those sample results less than the RL, but greater than or equal to the laboratory’s MDL.
Sample results reported as DNQ are estimated concentrations.

/
Dilution Credit _ ‘
Dilution Credit is the amount of dilution granted to a discharge in the calculation of a water quality-
based effluent limitation, based on the allowance of a specified mixing zone. It.is calculated from the
dilution ratio or determined through conducting a mixing zone study or modeling of the discharge and
receiving water'
Domestic Sewage ' '
Domestic Sewage is waste and wastewater from humans or household operations that is discharged to
or otherwise enters a treatment works.

Effect Concentration (EC)

Effect concentration is a point estimate of the toxicant concentration that would cause an observable
adverse effect (e.g., mortality, fertilization). EC25 is a point estimate of the toxicant concentration that
would cause observable 25% adverse éffect as compared to the control test organisms.

ATTACHMENT A — DEFINITIONS (VERSION 2/12/14) A-2




VALLEY SANITARY DISTRICT ORDER R7-201 5-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

Effluent Concentration Allowance (ECA)

ECA is a value derived from the water ‘quality crlterlon/objectlve dilution credit, and ambient
background concentration that is used, in conjunction with the coefficient of variation for the effluent
monitoring data, to calculate a long-term average (LTA) discharge concentration. The ECA has the.
same meaning as waste load allocation (WLA) as used in U.S. EPA guidance (Technical Support
Document For Water Quality-based Toxics Control, March 1991, second printing, EPA/505/2-90-001).

Enclosed Bays ‘

Enclosed Bays means indentations anng the coast that enclose an area of oceanic water within distinct
headlands or harbor works. Enclosed bays include all bays where the narrowest distance between the
headlands or outermost harbor works is less than 75 percent of the greatest dimension of the enclosed
portion of the bay. Enclosed bays include, but are not limited to, Humboldt Bay, Bodega Harbor,
Tomales Bay, Drake’s Estero, San Francisco Bay, Morro Bay, Los Angeles-Long Beach Harbor, Upper
and Lower Newport Bay, Mission Bay, and San Dlego Bay. :Enclosed bays do not include inland
surface waters or ocean waters.

Estimated Chemical Concentration
The estimated chemical concentration that results from the confirmed detection of the substance by the
analytical method below the ML vaiue.

Estuaries

Estuaries means waters, including coastal lagoons, located at the mouths of streams that serve as
areas of mixing for fresh .and ocean waters. Coastal lagoons and mouths of streams that are
temporarily- separated from the ocean by sandbars shall be considered estuaries. Estuarine waters
shall be considered to extend from a bay or the open ocean to a point upstream where there is no
significant mixing of fresh water and seawater. Estuarine waters included, but are not limited to, the:
Sacramento-San Joaquin Delta, as defined in Water Code section 12220, Suisun Bay, Carquinez Strait
downstream to the Carquinez Bridge, and appropriate areas of the Smith, Mad, Eel, Noyo, Russian,
Klamath, San Diego, and Otay rivers. Estuaries do not include inland surface waters or ocean waters. -

Existing Discharger :

Any Discharger that is not a new Discharger. An existing Discharger includes an ‘increasing
Discharger” (i.e., an existing Facility with treatment systems in place from its current discharge that is or
will be expandlng, upgrading, or modifying its existing permitted discharge after the effective date of the
State lmplementatlon Policy).

Geometric Mean : '

Geometric mean, is a measure of the central tendency of a data set that minimizes the effects of
extreme. values. The geometric mean used for determining compliance with bacterial standards is
calculated with'the following equation: S

‘Geometric Mean = (C1 XCzX... X C )" where n = the number of days samples were collected during
the period, and C = the concentratlon of bacteria (CFU*/100 mL) found on each day of sampling.

*Effluent limitations for-bacterial densfty are expressed in units of a Most Probable Number per.100
milliliters (MPN/100 ml). This calculation of geometric mean is also appllcable and shall be used to
determine compliance with bacterial effluent limitations.

Group | Pollutants

The list of pollutants is based on Appendix A to 40 C.F.R § 123. 45. The State Water Resources Control
Board enforcement policy located . at

ATTACHMENT A — DEFINITIONS (VERSION 2/12/14) ' ' . A3




2

VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

~http: www.waterboards.ca.gov/water issues/programs/enforcemen docs enf olicy final111709.pdf
provides the list in Appendix C: Group 1 Pollutants.

Group 2 Pollutants

The list of pollutants is based on Appendix A to 40 C.F.R § 123.45. The State Water Resources Control
Board enforcement policy ~ located at

_ http://www.waterboards.ca.gov/water_issues/programs enforcemen docs/enf policy final111709.pdf
provides the list in Appendix D: Group 2 Pollutants.

Hypothesis Testmg

Hypothesis testing is a statistical approach (e.g., Dunnett’s procedure) for determining whether a test
concentration is statistically different from the control. Endpoints determined from hypothesis testing are
no observed effect concentration (NOEC) and lowest observed effect concentration (LOEC). ‘

Incompletely Mixed Discharge
A discharge that contributes to a condition that does not meet the meaning of a completely-mixed
discharge condition.

Infeasible
Infeasible means not capable of being accomplished in a successful manner within a' reasonable perlod
of time, taking into account economic, environmental, legal, social, and technological factors.

Inhibition Concentration

Inhibition concentration is a point estimate of the toxicant concentration that would cause a. given,
percent reduction in a non-lethal biological measurement (e.g., reproduction or growth), calculated from
a continuous model (i.e., Interpolation Method). For example, IC25 is a point estimate of the toxicant
concentration that would cause a 25 percent reduction in a non-lethal biological measurement.

Inland Surface Waters
All surface waters of the state that do not include the ocean, enclosed bays, or estuaries.

Instantaneous Maximum Effluent Limitation
The highest allowable value for any single grab sample or aliquot (i.e., each grab sample or aliquot is
independently compared to the instantaneous maximum limitation).

Instantaneous Minimum Effluent Limitation
The lowest allowable value for any single grab sample or aliquot (i.e., each grab sample or aliquot is
independently, compared to the instantaneous minimum limitation).

In-Stream Waste Concentration '

In-stream waste concentration (IWC) is the concentration of a toxicant or effluent in the receiving water
after mixing (the inverse of the dilution factor). A discharge of 100% effluent is conS|dered the IWC for
-this discharge.

LC50
LC50 (lethal concentration, 50%) is the toxicant or effluent concentration that would cause death to-50
percent of the test organisms.

Load Allocation

The portion of a receiving water’s total maximum daily load that is allocated to one of its non-point
sources of pollution or to natural background sources.

ATTACHMENT A — DEFINITIONS (VERSION 2/12/14) A-4



1

VALLEY SANITARY DISTRICT . 3 ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT . NPDES NO. CA0104477

Lowest Observed Effect Concentration

Lowest observed effect concentration (LOEC) is the lowest concentration of an effluent or toxicant that
* results in statistically srgnlflcant adverse effects on the test organisms (i.e., where the values for the
observed endpoints are statistically different from the control). :

Maximum Daily Effluent Limitation (MDEL)
The highest allowable daily discharge of a pollutant, over a calendar day (or 24-hour period). For
‘pollutants with limitations expressed in units of mass, the daily discharge is calculated as the total mass
of the pollutant discharged over the day. For pollutants with limitations: expressed in other units of
measurement, the dally discharge is calculated as the arlthmetlc mean measurement of the pollutant
over the day.

. Median

The middle measurement in a set of data. The medran of a set of data is found by first arranging the
measurements in order of magnitude (either increasing or decreasing order). If the number of
measurements .(n) is odd, then the median = Xps1)e- If 0 is even, then the medlan = (Xpe + X(n,2,+1)/2
(i.e., the midpoint between the n/2 and n/2+1).

Method Detection Limit (MDL)

MDL is the minimum concentration of a substance that can be measured and reported with 99 percent
confidence that the analyte .concentration is greater than zero, as defined in 40 C.F.R. part 136,
Attachment B, revised as of July 3, 1999. ‘

Minimum Level (ML) ‘ -

ML is the concentration at which the entire analytical system must give a recognlzable signal and
acceptable calibration point. The ML is the concentration .in a sample that is equivalent to the
concentration of the lowest calibration standard analyzed by a specific analytical procedure, assuming
that all the method specified sample weights, volumes, and processing steps have been followed.
Minimum Significant Difference (MSD) l ’
Minimum significant difference is the magnitude of dn‘ference from control where the null hypothesis is
rejected in a’ statistical test comparing a treatment with a control. MSD is based on the number of
replicates, control performance, and power of the test.

Mixing Zone - '

The Colorado River Basin Water Board does not have a mixing zone policy .in the Basrn Plan.
Therefore, in order for a mixing zone to be allowed in the Colorado River Basin Region, it would be only
pursuant to a State policy. The State Implementation Policy (SIP) allows a mixing zone for priority
pollutants and toxicity. Accordingly, a mixing zone applies to the Colorado River Basin Region under
thls State policy.

The SIP requires a mixing zoné analysis be completed before any dilution credit is granted. Following
completion of the mixing zone study, the Colorado River Basin Water Board must reconsider the
receiving water limitations. to ensure that they are as strlngent as necessary to fuIIy protect the recewmg

- water.

Municipality

Municipality means a city, town borough, county, parish, district, association, or other publlc body
created by or under State law and having jurisdiction over disposal of sewage, industrial wastes, or
other wastes, or an Indian tribe or an authorized Indian tribal organlzatlon or a designated and
-approved management agency under section 208 of CWA.

ATTACHMENT A — DEFINITIONS (VERSION 2/12/14) : " Ab




7
b

VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

New Dlscharger

New Discharger includes any building, structure, Facility, or installation from which there is, or may be,
a discharge of pollutants, the construction of which commenced after the effective date of the State
Implementation Policy.

"No Observed Effect Concentration (NOEC
No observed effect concentration is the highest tested concentration of an effluent or toxicant that
causes no observable adverse effect on the test organisms (i.e., the highest concentration of toxicant at
which the values for the obsérved responses are not statistically different from the control).

Not Detected (ND)
Sample results which are less than the laboratory s MDL.

Objectionable Bottom Deposits

Objectionable Bottom Deposits are an accumulation of materials or substances on or near the bottom
of-a water body, which creates conditions that adversely impact aquatic life, human health, beneficial
uses, or aesthetics. These conditions include, but are not limited to, the accumulation of pollutants in
the sediments and other conditions that result in harm to benthic organisms, production of food chain
organisms, or fish egg development The presence of such deposits shall be determined by Colorado
River Basin Water Board(s) on a case-by-case basis.

'Ocean Waters
Not Applicable.’

Percent Effect
The percent effect represents the difference between the response of the species at the IWC (i.e., .
100% effluent) and the response in the control sample, relative to the control sample, as a percentage.
The percent effect at IWC can be calculated as follows:

Control Mean Response-IWC Mean Response)

Percent Effect = ( : *100
i Control Mean Response

Persistent Pollutants
Persistent pollutants are substances for which degradation or decomposmon in the environment is
nonexistent or very slow.

PET Tool

The PET tool is a Microsoft Excel file that allows you to configure your data into a format that CIWQS :
will understand and interpret correctly, which is the CIWQS Data Format, or CDR. You can open. the
PET Tool in Excel, configure it on the basis of your permit requirements, and then use the configured
file as a template for entering data during the different reporting frequency and periods.

Pollutant Minimization Program (PMP)

PMP means waste minimization and pollution prevention actions that include, but are not limited to,
product substitution, waste stream recycling, alternative waste management - methods, and education of
the public and businesses. The goal of the PMP shall be to reduce all potential sources of a priority
pollutant(s) through pollutant minimization (control) strategies, including pollution prevention measures
as appropriate, to maintain the effluent concentration at or below the water quality-based effluent
limitation. Pollution prevention measures may be particularly appropriate for persistent bioaccumulative
priority pollutants where there is evidence that beneficial uses are being impacted. The Colorado River
Basin Water Board may consider cost effectiveness when establishing the requirements of a PMP. The

ATTACHMENT A — DEFINITIONS (VERSION 2/12/14) . A-6



1

VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT : NPDES NO. CA0104477

_ completion and implementation of a Pollution Prevention Plan, if required pursuant to Water Code
~ section 13263.3(d), shall be considered to fulfill the PMP requirements. ‘

PoIIutlon Prevention '

Pollution Prevention means any action that causes a net reduction in the‘use or generation of a
hazardous substance or other pollutant that is discharged into water and includes, but is not limited to,
input change, operational. improvement, production process change, and product -reformulation (as
defined in Water Code section 13263.3). Pollution prevention does not-include actions that merely shift
a pollutant in wastewater from one environmental medium to another environmental medium, unless
clear environmental benefits of such an approach are identified to the satisfaction of the State Water
Resources Control Board (State Water Board) or Colorado River Basin Water Board.

Potable Water
Water that is safe for dr|nk|ng and cooking and is in compliance with the State Water ResourceS'
Control Board Division of Drinking Water.or local county health department regulations. c

Public Entlty ‘
" Public Entity includes the federal government or a state, county CIty and county, city, district, pubI|c
-authority, or public agency.

-

Publicly Owned Treatment Works (POTW) '

POTW means a treatment works as defined .in 40 C.F.R. 212, WhICh is owned by a State or
municipality. This definition includes any devices and systems used in the storage, treatment, recycling
and reclamation of municipal sewage or industrial wastes of a liquid nature. It also includes sewers,
pipes, and other conveyances only if they convey wastewater to a POTW Treatment Plant. The term
also means the municipality as defined in 40 C.F.R. 502(4), which-has jurisdiction over the Indirect
Discharges to and the discharges from such a treatment works, N -

Quality Assurance (QA)

Quality assurance is a praetice in toxicity testing that addresses all activities affecting the quallty of the
final effluent toxicity data. QA includes practices such as effluent sampling and handling, source and
- condition of test organisms, equipment condition, test conditions, instrument calibration, repllcatlon use
of reference toxicants, recordkeeplng, and data evaluatlon

Quality Control (QC) ' L
Quality control is the set of more focused, routine, day-to- day activities carried out as part of the overall
QA program.

Reference Toxicant Test ) _

Reference toxicant test is a check of the sensitivity of the test organisms and the suitability of the test
methodology. Reference toxicant data are part of a ‘routine QA/QC program to evaluate the
performance of laboratory personnel and the robustness and sensitivity of the test organisms.

Replicate _

Replicate is two or more independent organlsm exposures of the. same treatment (i.e., effluent
concentration) within a whole effluent toxicity test. Replicates are typically separate test chambers with
organisms, each having the same effluent concentratlon

Report of Waste Discharge

For the purposes of this Individual Board Order, references to the Report of Waste Dlscharge (ROWD)
shall include the California Form 200, U.S. EPA forms and.any other apphcatlon information submitted
to the Colorado River Basin Water Board. : :

ATTACHMENT A — DEFINITIONS (VERSION 2/12/14) , R A7




VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT ' NPDES NO. CA0104477

Reportlng Level (RL) : 3

The RL is the ML (and its associated analytical method) chosen by the Discharger for reportlng and
compliance determination from the MLs included in this Order, including an additional factor if
applicable as discussed herein. The MLs included in this Order correspond to approved analytical
methods for reporting a sample result that are selected by the Colorado River Basin Water Board either
from Appendix 4 of the SIP in accordance with section 2.4.2 of the SIP or established in accordance
with section 2.4.3 of the SIP. The ML is based on the proper application of method-based analytical
procedures for sample preparation and the absence of any matrix interferences. Other factors may be
applied to the ML depending on the specific sample preparation steps employed. For example, the
treatment typically applied in cases where there are matrix-effects is to dilute the sample or sample
aliquot by a factor of ten. In such cases, this additional factor must be applied to the ML in the
computation of the RL. ‘

Sample
Sample is a representative portlon of a specific environmental matrix-that is used in toxicity testing.

Satellite Collection System

The portion, if any; of a sanitary sewer system owned or operated by a dn‘ferent public agency than the
agency that owns and operates the wastewater treatment facility that a sanitary sewer system is
tributary to.

Serious Violation-

For discharges of pollutants subject to the State Water Board’s “Policy for Implementatlon of Toxics
Standards for Inland Surface Waters, Enclosed Bays, and Estuaries of California,” or the “California
_Ocean Plan”, where the effluent limitation for a pollutant is lower than the applicable Minimum Level,
any discharge that: (1) equals or exceeds the Minimum Level; and (2) exceeds the effluent limitation by
40 percent or more for a Group 1 pollutant or by 20 percent or more for a Group 2 pollutant, is a serious
violation for the purposes of California Water Code section 13385(h)(2). .

For discharges of pollutants that are not subject to the State Water Board's “Policy for Implementation
of Toxics Standards for Inland Surface Waters, Enclosed Bays, and Estuaries of California,”. or the
California Ocean Plan (e.g., pollutants that are not addressed by the applicable plan) where the effluent
limitation for a pollutant is lower than the quantification limit specified or authorized in the applicable
waste discharge requirements or monitoring requirements, any discharge that: (1) equals or exceeds
the quantification limit; and (2) exceeds the effluent limitation by 40 percent or more for a Group 1
pollutant or by 20 percent or more for a Group 2 pollutant, is a serious violation for the purposes of
California Water Code section 13385(h)(2). -

Sewage Sludge

Sewage sludge is solid, semi-solid, or liquid residue generated during the treatment of domestic
sewage in a treatment works. Sewage sludge includes, but is not limited to, domestic septage; scum or
solids removed in primary, secondary, or advanced wastewater treatment processes; and a material
derived from sewage sludge. Sewage sludge does not include ash generated.during the firing of
sewage sludge in a sewage sludge incinerator or grit and screenings generated during preliminary
treatment of domestic sewage in a treatment works. Sewage sludge that has been classified as
hazardous shall be disposed in accordance with 40 C.F.R. 261.

Sewage Sludge, Class A

Sewage Sludge to be classified Class A with respect to pathogens shall comply with the requirements
in 40 C.F.R. 503.32(a)(2) and the requirements in either 40 C.F.R. 503.32(a)(3), (a)(4), (a)(5), (a)(6),

(a)(7), or (a)(8).

ATTACHMENT A — DEFINITIONS (VERSION 2/12/14) ' A-8



1

VALLEY SANITARY DISTRICT ' . ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

Sewage Sludge, Class B
Sewage Sludge to be classified Class B with respect to pathogens shall comply W|th the requirements
in either 40 C.F.R. 503.32(b)(2), (b)(3), or (b)(4).

Significant Difference :
Significant difference is a statistically significant difference (e. g 95 percent confidence level) in the
means of two distributions of sampling results.

Significant Figures '
‘Significant figures of a number are those digits that carry meaning contributing to its precision. When
adding or subtracting values with different degrees of precision, the last digit retained is determined by
the least precise number (i.e., the answer should contain no dlglts farther to the right of the least
precise number). For example:

37.24
+'1 0.3
47.54 is rounded to 47.5

‘When multiplying or dividing values with different degrees of precision, the number of significant figures
- in the answer (3) equals that of the quantity that has the smallest number of significant figures (written

above the bracket) For example:

3 6 : . 3

4
1132 x143=161.876 s rounded to 162

Additional Information on significant figures.
a. All nonzero digits are significant.

b. Zeros between nonzero dlglts are SIQniﬂcant {e.g., 1.005 mg has four significant
flgures

C.  When a number ends in zeros to the right of a decimal point, they are significant
- (0.00500 has three significant figures).

Zeros which are to the left of the decimal point and in a number larger than 10.

When a number ends in zeros that are not to the right of a decimal point, significant
figures are indeterminable (e.g., 10300 kg).

f.  Only measurements have a limited number of significant figures. Given values,
corcstants, etc. are assumed to have an infinite number of significant figures

In addition, 40 C.F.R. part 136 specifies' for some analytical methods, the number of significant figures
to which measurements are made. The Discharger shall ensure laboratory analytical results are
consistent with the requirements contained in 40 C.F.R. part 136 with regard to significant figures.

Source of Drinking Water

Any water designated as municipal or domestic supply (MUN) in the Colorado River Basin Water
Board’s Basin Plan.

ATTACHMENT A — DEFINITIONS (VERSION 2/12/1 4) ' . ' A-9



«

' VALLEY SANITARY DISTRICT ORDER R7-2015-0002

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

Standard Deviation (c)
Standard Deviation is a measure of variability that is calculated as follows:

o = (Zlx-pIMn-1)°*
where:
X is the observed value;
p is the arithmetic mean of the observed values; and
n is the number of samples.

State Implementation Policy (SIP)
The Policy for Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and
Estuaries of California.

Statistic
Statistic is a computed or estimated quantity such as the mean, standard deviation, or Coefficient of
Variation. :

Technology-Based Effluent Limitation :
A technology-based effluent limitation is a permit limit for a pollutant that is based on the capablhty of a
treatment method to reduce the pollutant to a certain concentration. :

Teratogenlc
Teratogenic poliutants are substances that are known to cause structural abnormalities or birth defects
in living organisms.

Test Acceptability Criteria (TAC) :
Test acceptability criteria are test method-specific criteria for determlnlng whether toxicity test results
are acceptable. The effluent and reference toxicant must meet specific criteria as defined in the test

.method (e.g., for the Ceriodaphnia dubia survival and reproduction test, the criteria are as follows: the

test must achieve at least 80 percent survival and an average of 15 young per surviving female in the
control and at least 60% of surviving organisms must have three broods).

Total Maximum Daily Load (TMDL)

A TMDL is the sum of the individual waste load allocations and load allocations for receiving water. A
margin of safety is included with the two types of allocations so that any additional loadlng, regardless
of source, would not produce a violation of water quality standards.

Total Solids
Total Solids are the materials that remain as residue when dried at 103 to 105 degrees Celsius.

Toxicity Reduction Evaluation (TRE)

TRE is a study conducted in a step-wise process designed to identify the causative agents of effluent or
ambient toxicity, isolate the sources of toxicity, evaluate the effectiveness-of toxicity control options, and
then confirm the reduction in toxicity. The first steps of the TRE consist of the collection of data relevant
to the toxicity, including additional toxicity testing, and an evaluation of facility operations and
maintenance practices, and best management practices. A Toxicity Identification Evaluation (TIE) may
be reqmred as part of the TRE, if appropriate. A TIE is a set of procedures to identify the specific
chemical(s) responsible for toxicity. These procedures are performed in three phases (characterization,
identification, and confirmation) using aquatic organism toxicity tests.

Toxicity Test

ATTACHMENT A — DEFINITIONS (VERSION 2/12/14) ' A-10

\



>

VALLEY SANITARY DISTRICT - _ ' ~ ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT - NPDES NO. CA0104477

Toxicity test is a procedure to determine the toxicity of a chemical or an effluent using living-organisms.
A toxicity test measures the degree of effect on exposed test organlsms of a specific chemlcal or
effluent. <

Treatment Works : _

Treatment works is .either a federally owned, publicly owned, or privately owned device or system used
to treat (including recycling and reclamation) either domestlc sewage or a combination of domestic
sewage and industrial waste of a liquid nature. :
t-Test

t-Test (formally Student's t-Test) is a statistical analysis comparing two sets of replicate observatlons in
the case of WET, only two test concentrations (e.g., a control and IWC). The purpose of this test is to
determine if the means of the two sets of observations are different (e.g., if the 100-percent effluent or
ambient concentration differs from the control [i.e., the test passes or fails]). The statistical significance
(ie., pass/fall) of a two- sample test can‘be determlned with either a standard t-test (if homogeneity of
variance is achieved) or a modified t-test (if homogeneity of variance is not achieved).

Vector Attraction
Vector Attraction is the characteristic of a material that attracts rodents, flies, mosqwtoes or other
organlsms capable of transporting infectious agents. _

~ Waste Load Allocation (WLA)

The portion of a receiving water’s total maximum daily Ioad that is allocated to one of its existing or

- future point sources of pollution.

Welch’s t-Test

"~ Welch's t-Test is an adaptatlon of the Student's t- test intended for use with two samples having unequal

variances.

Whole Effluent Toxncuy (WET) ' :
The aggregate toxic effect of an effluent measured directly by a toxthy test.

ATTACHMENT A — DEFINITIONS (VERSION 2/12/14) : : - A-11



x

VALLEY SANITARY DISTRICT | ORDER R7-2015-0002

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

ATTACHMENT B - MAP

VALLEY SANITARY DISTRICT

SITE MAP
45-500 VAN BUREN STREET
INDIO, CA 92201

xv—ﬂ\ROSONO‘!

g

lARYDlSTR[CT‘ RS

RESER\’ATIO
i EXISTING
> WELL SITE

) A\ ”' (-".ws 'y
S
8M Ay -

anesoooang],

.
PerEs g

3 ] EE—

W enmoeray

Reserv

wszsm,,.‘.,,mfﬁw

STREET

VALLEY SANITARY DISTRICT
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT
Indio — Riverside County
Facility Location — SW V4 Section 19, T5S, R8E, SBB&M
Discharge to Coachella Valley Storm Water Channel - N33° 42' 58.5" W116° 11’ 42.5"

Attachment B —Map



ORDER R7-2015-0002
NPDES NO. CA0104477
ATTACHMENT C — FLOW SCHEMATIC

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

VALLEY SANITARY DISTRICT

N
~
% R
ahe | oolPURIR SR | s s A R

89 L1INna-sy

WILSAS NOUDIITIOO WOuUS

:

SNd 3p0MIS ANVIRRID
T

L 11
. 1 O]

ML o szmm o
2o SdTvos 3d [l S vos-nd
% don y x T

J

Sd .3 BXQVGEIVR ¥ KNGO ¥NVL

-3
2

RNSS

C-1

2108 ¥T B0 A

K

QLDNFIROENG o)

waoy

Bapg LIHENLOMI 03

ATTACHMENT C —WASTEWATER FLOW SCHEMATIC (VERSION 7/10/13)



¥’

VALLEY SANITARY DISTRICT . ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

ATTACHMENT D — STANDARD PROVISIONS

.  STANDARD PROVISIONS — PERMIT COMPLIANCE
A. Duty to Comply

1. The Discharger must comply with all of the terms, requirements, and conditions of this
Order. Any noncompliance constitutes a violation of the Clean Water Act (CWA) and the
California Water Code and is grounds for enforcement action; permit termination,
revocation and reissuance, or modification; denial of a permit renewal application; or a
combination thereof. (40 C.F.R. § 122.41(a); Wat. Code §§ 13261, 13263, 13265, 13268,
13000, 13001, 13304, 13350, 13385.) -

2. The Discharger shall comply with effluent standards or prohibitions established under
Section 307(a) of the CWA for toxic pollutants and with standards for' sewage sludge use
or disposal established under Section 405(d) of the CWA within the time provided in the
regulations that establish these standards or prohibitions, even’if this Order has not yet
been modified to incorporate the requirement. (40 C.F.R. §/1,22.41 (@(1).)

Need to Halt or Reduce Act|V|ty Not a Defense

e

)
It shall not be a defense for a Discharger in an enforcement action that it would have been
necessary to halt or reduce the permitted activity in order to maintain compliance with the
conditions of this Order. (40 C.F.R. § 122.41(c).) e

Duty to Mitigate

The Discharger shall take all reasonable steps to minimize or prevent any discharge or sludge
use or disposal in violation of this Order that has a reasonable likelihood of adversely
affecting human health or the enwronment (40 C.F.R. § 122.41(d).)

Proper Operatlon and Malntenance

The Discharger shall at all tlmes/properly operate and maintain all facilities and systems of
treatment and control (and «related appurtenances) which are installed or used by the
Discharger to achieve compllance with the conditions of this Order. Proper operation and
maintenance also includés adequate laboratory controls and appropriate quality assurance
procedures. This pFOVISIon requires the operation of backup or auxiliary facilities or similar
systems that are installed by a Discharger only when necessary to achieve compliance with
the conditions of this Order. (40 C.F.R. § 122.41(e).)

Property R}glﬁs

1. This’Order does not convey any property rights.of any sort or any exclusive privileges.
}40 C.F.R. § 122.41(g).)

2./ The issuance of this Order does not authorize any injliry to persons or property or

.7 invasion of other private rights, or any infringement of state or local law or regulations.

(40 C.F.R. § 122.5(c).)
Inspebtion and Entry

The Discharger shall allow the Colorado River Basin Water Board, State Water Board, U.S.
EPA, and/or their authorized representatives (including an authorized contractor acting as
their representative), upon the presentation of credentials and other documents, as may be -
required by law, to (33 U.S. C § 1318(a)(4)(B); 40 C.F.R. § 122.41(i); Wat. Code, §§ 13267,
13383): ‘

ATTACHMENT D — STANDARD PROVISIONS (VERSION 2/12/14) _ D-1

{



5

VALLEY SANITARY DISTRICT . ‘ - ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

1. Enter upon the Discharger's premises where a regulated facility or activity is located or
conducted, or where records are kept under the conditions of this Order (33 U.S.C. §
1318(a)(4)(B)(i); 40 C.F.R. § 122.41(j)(1); Wat. Code, §§ 13267, 13383);

2. Have access to and copy, at reasonable times, any records that must be kept under the
- conditions of this Order (33 U.S.C. § 1318(a)(4)(B)(ii); 40 C.F.R. § 122.41(j)(2); Wat.
Code, §§ 13267, 13383); ' :

3. Inspect and photograph, at reasonable times, any facilities, equipment (including

" monitoring and control equipment), practices, or operations regulated or required under

this Order (33 U.S.C. § 1318(a)(4 )(B)(ii); 40 C.F.R. § 122.41(i)(3); Wat. Code §§ 13267,
13383); and .

4. - Sample or monitor, at reasonable times, for the purposes of assuring Order compliance
or as otherwise authorized by the CWA or the ‘Water Code, any substances or
parameters at-any location. (33 U.S.C. § 1318(a)(4)(B); 40 C.F.R. § 122.41(j)(4); Wat.

"¢ Code, §§ 13267, 13383.) ’ . e .

G. Bypass ' /

1. Definitions

s

a. ‘“Bypass” means the intentional diversion of waste streams from any portion of a
treatment facility. (40 C.F.R. § 122.41 (m)(1)(|) ) :

‘b. “Severe property damage” means substantlal physical damage to property, damage
to the treatment facilities, which causes them to become inoperable, or substantial
and permanent loss of natural resources that can reasonably be expected to occur
in the absence of a bypass. Severé property damage does not mean economlc loss
caused by delays in productlon 140 C.F.R. § 122.41(m)(1)(ii).)

- 2. Bypass not. exceedlng Ilmltatlons The Discharger may allow any bypass to occur which
does not cause exceedance$ of effluent limitations, but only if it is for essential
maintenance to assure efficient operation. These bypasses are not subject to the
provisions listed jn Standard Provisions — Permit Compliance 1.G.3, IG 4, and 1.G.5
below. (40 C.F.R. § 122 41(m)(2).)

3. Prohibition of bypass Bypass is prohibited, and the Colorado River Basin Water Board
. o may take enforcement action agalnst a Discharger for: bypass unless (40 C.F.R.
o § 122.41(m )(4)(|))

Bypass was unavoidable to prevent loss of life, personal |njury, or severe property
damage (40C.F.R. § 122 41(m)(4) (i) (A);

b. There were no feaSIbIe alternatives to the bypass, such as the‘use of auxiliary
/‘ treatment facilities, retention of untreated wastes, or maintenance during normal
periods of equipment downtime. This condition is not satisfied if adequate back-up
7 equipment should have been installed in the exercise of reasonable engineering

e , judgment to prevent a bypass that occurred during normal periods of equipment
downtime or preventive maintenance (40 C.F.R. § 122.41(m)(4)(i)(B)); and

c. The Discharger submitted notice to the Colorado River Basin Water Board as
required under Standard Provisions — Permit-Compliance 1.G.5 below. (40 C F.R.
§122.41(m)(4)()(C).)

4. The Colorado River Basin Water Board may approve an anticipated ’bypass, after
considering its adverse effects, if the Colorado River Basin Water Board determines that

ATTACHMENT D — STANDARD PROVISIONS (VERSION 2/12/14) _ D-2




VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

Al

it will meet the three conditions listed in Standard Provnsnons — Permit Compliance 1.G.3
above. (40 C.F.R. § 122.41(m)(4)(ii).) :

5.  Notice

a. Anticipated bypass. If the Discharger knows in advance of the need for a bypass, it
shall submit a notice, if possible at least 10 days before the date of the bypass. (40
C.F.R. § 122.41(m)(3)(i).)

b. Unanticipated bypass The Discharger shall submit notice of an unanticipated
» Dypass as required in Standard Provisions - Reporting V.E below (24-hour notice).
(40 C.F.R. § 122.41 (m)(3)(||) ) y
H. Upset 2

Upset means an exceptional incident in which there is unintentiondl and temporary
noncompliance with technology based permit effluent limitations because of factors beyond
the reasonable control of the Discharger. An upset does not mcludé’ noncompliance to the
extent caused by operational error, improperly designed trea/’;ment facilities, inadequate
treatment facilities, lack of preventive maintenance, or careless or improper operation. (40
C.F.R. § 122.41(n)(1).)

1. Effect of an upset. An upset constitutes an affirmativé defense'to’ an action brought for
noncompliance with such technology based permit effluent limitations if the requirements
‘of Standard Provisions — Permit Compliance,1.H.2 below are met. No determination
made during administrative review of claims-that noncompliance was caused by upset,
and before an action for noncompliance, is final administrative action subject to judicial
review. (40 C.F.R. § 122.41(n)(2).) /

2. Conditions necessary for a demonstration of upset. A Discharger who wishes to establish
the affirmative defense of upset shall demonstrate, through properly signed,
contemporaneous operating logs or other relevant evidence that (40 C.F.R. §

122.41(n)(3)): ‘ /

" a. Anupset occurred and that the Discharger can identify the cause(s) of the upset 40
"~ C.F.R §122 41/(n)(3)

b. The permitted faC|I|ty was, at the time, being properlyf operated (40 C.F.R.
§ 122.41(n)(3)(ii));

c. The Discharger submitted notice of the upset as required in Standard Prowsmns -
’ Reporting V.E.2.b below (24-hour notice) (40 C.F.R. § 122.41(n)(3)(iii)); and

/Tl'/le Discharger complied with any remedial measures required under
Standard Provisions — Permit Compliance 1.C above. (40 C F.R. § 122.41(n)(3)(iv).)

3. /éurden of proof. In any enforcement proceeding, the Dlscharger seeking to establish the
. occurrence of an upset has the burden of proof. (40 C.F.R. § 122.41(n)(4).)

Il SJ'ANDARD PROVISIONS — PERMIT ACTION
A. General

This Order may be modified, revoked and reissued, or terminated for cause. The filing of a
request by the Discharger for modification, revocation and reissuance, or termination, or a
notification of planned changes or anticipated noncompliance does not stay any Order
condition. (40 C.F.R. § 122.41(f). )

ATTACHMENT D - STANDARD PROVISIONS (VERSION 2/12/14) D-3



-

VALLEY SANITARY DISTRICT | : ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT | » NPDES NO. CA0104477

B. Dutyto Reapply

4

If the Discharger wrshes to continue an activity regulated by this Order after the expiration
- date of this Order, the Discharger must apply for and obtain a new permit. (40 C.F.R.
§ 122.41(b).)

C. Transfers

This Order is not transferable to any person except after notice to the Colorado River Basin
Water Board. The Colorado River Basin, Water Board may require modification or revocation-
and reissuance of the Order to change the name of the Discharger and ,incorporate such
other requiréments as may be necessary under the CWA and the Water Code. (40 C.F.R. §
§122.41())(3); 122.61.)

S
s

III. STANDARD PROVISIONS — MONITORING ' P
' A. Samples and measurements taken for the purpose of monltorrng shall be representatlve of
the monitored activity. (40 C.F.R. § 122.41(j)(1).) yd

B. Monitoring results must be conducted according to test procedures approved under 40 C.F.R. -
part 136 for the analyses of pollutants unless another methad is required under 40 C.F.R.
subchapters N or.O. In the case of pollutants for which there‘are no approved methods under
40 C.F.R. part 136 or otherwise required under 40 C. F.R. subchapters N or O, monitoring
must be conducted according to a test procedure specified in this Order for such pollutants.
(40 C.F.R. §§ 122.41(j)(4), 122.44(i)(1)(iv).) < \

S
IV STANDARD PROVISIONS — RECORDS

A. Except for records of monitoring information required by this Order related to the Discharger's
sewage sludge use and disposal activities, which shall be retained for a period of at least five
years (or longer as required by 40 C.F. R. part 503), the Discharger shall retain records of all
monitoring information, including aII calibration and maintenance records and-all original strip
chart recordings for continuous rponltonng instrumentation, copies of all reports required by
this Order, and records of all data used to complete the application for this Order,.for a period
of at least three (3) years from the date of the sample, measurement, report or’application.
This period may be extended by request of the Colorado River Basin Water Board Executive
Officer at any time. (40 C. F.R. § 122.41()(2).)

B. Records of monltorlng information shall include:

4. The date exact place and time of sampling or measurements (40 C.F.R.
§ 122.414)(3) : o i} Y,

5. The }ndlwdual(s) who performed the sampling or measurements (40 C.F.R.

§12241®()(»
6. /T he date(s) analyses were performed (40 C.F.R: § 122.41 (])( )(|ii));~
7. The individual(s) who performed the analyses (40 C.F.R. § 122.41 () (B)(iv));
7 8. The analytical techniques or methods used (40 C.F.R. § 122.41(j)(3)(v));.and
9. The results of such analyses. (40 C.F.R. § 122.41(j)(3)(vi).)
- €. Claims of confidentiality for the following information will be denied (40 C.F.R. § 122.7(b)):

1. The name and address of any permit apphcant or Dlscharger (40 C.F.R. § 122. 7(b)(1))
and

3

ATTACHMENT D — STANDARD PROVISIONS (VERSION 2/12/14) D-4



P

VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

2. Permit applications and attachments, permits and effluent data. (40 C.F.R.
§.122.7(b)(2).) :

V. STANDARD PROVISIONS - REPORTING
A. Duty to Provide Information

The Discharger shall furnish to the Colorado River Basin Water Board, State Water Board, or
U.S. EPA within a reasonable time, any information which the Colorado River Basin Water
Board, State Water Board, or U.S. EPA may request to determine whether cause exists for
modifying, revoking and reissuing, or terminating this Order or to determine compliance with
this Order. Upon request, the Discharger shall also furnish to the Colorado River Basin Water
Board, State Water Board, or U.S. EPA copies of records required to be kept by this Order.
(40 C.F.R. § 122.41(h); Wat. Code, §§ 13267, 13383.) ' ;7

e

B. Signatory and Certification Requirements _ /

1. All applications, reports, or information submitted to the Colqréao River Basin Water
Board, State Water Board, and/or U.S. EPA shall be signed/aﬁd.. certified in accordance
with Standard Provisions — Reporting V.B.2, V.B.3, V.B.4/and V.B.5 below. (40 C.F.R.
§ 122.41(k).) .

2. . All permit applications shall be signed by either a principal executive officer or ranking
elected official. For purposes of this provision, a principal executive officer of a federal
agency includes: (i) the chief executive officer,of the agency, or (ii) a senior executive
officer having responsibility for the overall operations of a principal geographic unit of the
agency (e.g., Regional Administrators of U.S. EPA). (40 C.F.R. § 122.22(a)(3).).

3. All reports required by this Order and other information requested by the Colorado River
.Basin Water Board, State Water Board, or U.S. EPA shall be signed by a person
described in Standard Provisions — Reporting V.B.2 above, or by a duly authorized
representative of that person. A person is a duly authorized representative only if:

a. The authorization is maée in writing by a person described in Standard Provisions —
Reporting V.B.2 above (40 C.F.R. § 122.22(b)(1));

b. The authorization specifies either an individual or a position having responsibility for
the overall operation of the regulated facility or activity such as the position of plant
manager, operator of a well or a well field, superintendent, position of equivalent
responsibility, or an individual or position having overall responsibility for
envi;onmental matters for the company. (A duly authorized representative may thus
be éither a named individual or any individual occupying a named position.) (40

_C.F.R. § 122.22(b)(2)); and

¢. The written authorization is submitted to the Colorado River Basin Water Board and

State Water Board. (40 C.F.R. § 122.22(b)(3).)

4. If an authorization under Standard Provisions ~ Reporting V.B.3 above is no longer

p accurate because a different individual or position has responsibility for the overall

operation of the facility, a new authorization satisfying the requirements of Standard

Provisions — Reporting V.B.3 above must be submitted to the Colorado River Basin

Water Board and State Water Board prior to or together with any reports, information, or
applications, to be signed by an authorized representative. (40 C.F.R. § 122.22(c).)

5. Any person signing a document under Standard Provisions — Reporting V.B.2 or V.B.3
above shali make the following certification:

ATTACHMENT D -~ STANDARD PROVISIONS (VERSION 2/12/14) D-5



R

VALLEY SANITARY DISTRICT ‘ORDER R7-2015-0002 -

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT ‘NPDES NO. CA0104477 -

“| certify under penalty of law that this document and all attachments were prepared
under my direction or supervision in accordance with a system designed to assure that
qualified personnel properly gather and evaluate the information submitted. Based on my
inquiry of the person or persons who manage the system or those persons directly
responsible for gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. | am aware that there are significant
penalties for submitting false information, including the possibility of -fine and
imprisonment for knowing violations.” (40 C.F.R. § 122.22(d).) ‘

C. Monitoring Reports y ‘ ,

1.

4,

Mo'nitoring results shall be reported at the intervals specified in the Monitoring and
Reporting Program (Attachment E) in this Order. (40 C.F.R. § 122.41(1)(4 ) )

Monitoring results must be reported on a Discharge Monitoring Repért (DMR) form or
forms provided or specified by the Colorado River Basin Water Board or State Water
Board for reporting results of monitoring of sludge use or dlsposal practices. (40 C.F.R.
§ 122.41(1)(4)(i).)

If the Discharger monitors any pollutant more frequently” than required by this Order
using test procedures approved under 40 C.F.R. part,136, or another method required
for an industry-specific waste stream under 40 C.F.R! subchapters N or O, the results of
such monitoring shall be included in the calculation and reporting of the data submitted in

~ the DMR or sludge reporting form specified by the Colorado River Basin Water Board (40

C.F.R. § 122.41(l)(4)(ii).)

Calculations for all limitations, which requ1re averaging of measurements, shall.utilize an
arithmetic mean unless otherwise specn‘led in this Order. (40 C.F.R. § 122.41(1)(4)(iii).)

D. Compliance Schedules

7
Reports of compliance or noncompliance with, or any progress reports on, interim and final
requirements contained in any compliance schedule of this Order, shall be submitted no later’
than 14 days following each schedule date. (40 C.F.R. § 122.41(1)(5).)

E. Twenty-Four Hour Reporting

1.

/

The Discharger shall report any noncompliance that may endanger health or the -
environment. Any information shall be provided orally within 24 hours from the time the
Discharger becomes aware of the circumstances. A written submission shall also be
provided within five (5) days of the time the Discharger becomes aware of the
cnrcumstances The written submission shall contain a description of the noncompliance
and )ts cause; the period of noncompliance, including exact dates and times, and if the
noncompliance has not been corrected, the anticipated time it is expected to continue;
and steps taken or planned to reduce, eliminate, and prevent reoccurrence of the
noncompliance. (40 C.F.R. § 122.41())(6)()).) .

The following shall be included as information that must be reported within 24 hours
under this paragraph (40 C.F.R. § 122.41(l)(6)(ii)):

a. Any unanticipated bypass that exceeds any effluent limitation in thls Order.

(40 C.F.R. § 122.41()(B)(ii)(A).)

b. Any upset that exceeds any effluent llmltatlon in this Order. (40 C.F.R.
§ 122.41(1)(6)(ii)(B).) -

~ ATTACHMENT D — STANDARD PROVISIONS (VERSION 2/12/14) _ D-6



¥

VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

3. The Colorado River Basin Water Board may waive the above- ~required written report
under this provision on a case-by-case basis if an oral report has been recelved within 24
hours. (40 C.F.R. § 122.41(1)(6)(iii).)

F. Planned Changes

The Discharger shall give notice to the Colorado River Basin Water Board as soon as
possible of any planned physical alterations or additions to the permitted facility. Notice is
required under this provision only when (40 C.F.R. § 122.41()(1)):

1. The alteration or addition to a permitted facility may meet one of the criteria for
determining whether a facility is a new source in section 122.29(b) ,(40 C.F.R.
§ 122.41())(1)(i); or ' /

2. The alteration or addition could significantly change the nature or mcrease the quantity of
- pollutants discharged. This notification applies to pollutants that-are not subject to
- effluent limitations in this Order. (40 C.F.R. § 122.41(l)(1)(ii).)

3. The alteration or addition results in a significant change in the Discharger's sludge use or
disposal practices, and such alteration, addition, or change-fmay justify the-application of -
permit conditions that are different from or absent in “the existing permit, including
notification of additional use or disposal sites not reported during the permit application
process or not reported pursuant to an approved land application plan.
(40 C.F.R.§ 122.41())(1)(ii).)

G. Anticipated Noncompliance

o
&

41/

The Discharger shall give advance notice to the Colorado River. Basin Water Board or State
Water Board of any planned changes in the permitted facility or activity that may result in
noncompliance with this Order’s requireménts. (40 C.F.R. § 122.41()) (2) )

H. Other Noncompliance ’

4 .
The Discharger shall report all ifstances of noncompliance not reportéd under Standard
Provisions — Reporting V.C, V D, and V.E above at the time monitoring reports are submitted.”
The reports shall contain the ‘information listed in Standard Provision — Reporting V.E above.
(40 C.F.R. § 122.41())(7).y
l.  Other Information

7
When the Discharger becomes aware that it failed to submit any relevant facts in a permit

application, or submitted incorrect information in a permit application or in any report to the
Colorado Rlv r Basin Water Board, State Water Board, or U.S. EPA, the Dlscharger shall
promptly submit such facts or information. (40 C.F.R. § 122.41())(8).) :

VI. STANDARD PROVISIONS — ENFORCEMENT

A. The/CoIorado River Basin Water Board is authorized to enforce the terms of this permit under
several provisions of the Water Code, including, but not limited to, sections 13268, 13385,
, 13386, and 13387.

B. Etc..
Vil. ADDITIONAL PROVISIONS — NOTIFICATION LEVELS
A. Publicly-Owned Treatment Works (POTWSs)

All POTWs shall provide adequate notice to the Colorado River Basin Water Board of the
following (40 C.F.R. § 122.42(b)):

ATTACHMENT D — STANDARD PROVISIONS (VERSION 2/12/14) D-7



*

VALLEY SANITARY DISTRICT f ‘ ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

1. 'Any new introduction of pollutants into the POTW from an indirect discharger that would
be subject to sections 301 or 306 of the CWA if it were directly discharging those
pollutants (40 C.F.R. § 122.42(b)(1)); and®

2. Any substantial change in the volume or character of pollutants being introduced into that
POTW by a source introducing pollutants into the POTW at the time of adoption of the
Order. (40 C.F.R. § 122.42(b)(2).)

3. Adequate notice shall include information on the quality and quantity. of effluent
introduced into the POTW as well as any anticipated impact of the change on the
quantity or quality of effluent to be discharged from the POTW. (40 C.F.R.
§ 122.42(b)(3).)

{ : 4 s

ATTACHMENT D — STANDARD PROVISIONS (VERSION 2/12/14) ) : D-8




VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY-DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477
ATTACHMENT E — MONITORING AND REPORTING PROGRAM
Contents
I General Monitoring PrOVISIONS .........c.cccreviriiiniiciiie s e sserie e e st see s s s b sre st ent st aesba s snsneseneneres E-2
II. MONIOMNG LOCALIONS ...vviuiiieiirreeiersreisteresie e s st e s e e et be s ra b et se st e e srasaesbesa se e naenseeeeneeneeeeneaeeennenennns E-4
. Influent MoONItOring REQUIFEMENTS ..........ccceeieceri sttt sae e s se st b st st s e s se e E-5

A. Monitoring Location INF-001.................. e et — byt aareeeraaaaes eereeeeenns E-5
V.  Effluent Monitoring REQUIFEMENTS..........ccceieiieceeee ettt st se e se e e e seesenseneeneenene A E-5
A. Monitoring Location EFF-001A ........oceeevvereereeereeenen, et e e ers e eaearees A E-5
B. Monitoring Location EFF-001B ..........cccceeueuiucuieieieieieseeese e sssseseeseseeeeeaseseseens TIPS E-6
C. Monitoring Location EFF-001C .........cccccovuiireiiiie e sre e e ee e e E-6
V. -Whole Effluent Toxicity Testing REqUIreMEeNts ............covveeeerirereerrereerereseenns e Krverrerssnsserssssessenes E-7
A, Monitoring REQUINEMENTS..........coceeeirieieeseeseeeeeeeeeeeseeeeeeeeseeeseeseseens evrresareenene e T E-7
B. Quality ASSUrance.........cccceevveernerruencnnns] et r e e et e s neE e e e nebe s e rnee e s reeena E-9
C. Chronic Toxicity Definition and Numeric Toxicity Whole Effluent TOXICIty (WET) Monitoring
L1 o [ TR g .E-10
D. Accelerated Toxicity Testing and TRE/TIE Process............... Lovrernens G E-11
E. Ammonia, lonic Imbalance or Elevated TDS Toxicity....... e SR E-12
F. Reporting of Toxicity Monitoring RESUIS.........ccccceveiiiiiii e E-13
VI.  Land Discharge Monitoring Requirements — Not Applicable .....,c.....qcovonmrerererseeneccenennns e rer e E-13
VII.  Recycling Monitoring Requirements — Not Applicable............, sttt p e et enns E-13
VIil. Receiving Water Monitoring Requirements ettt ettt et e et e st e e s ee s eee e E-13
A. Monitoring Location RSW-001 ...........ccuveen.... et eert et r et e e e a—eeea—eaaateeeeanans e ree— E-13
B. Monitoring Location RSW-002................... K ettt eree ettt e ——— E-14
C. Visual Monitoring ......c.ccccvvvcveeiicieenecnnn, U e errrre e ——————————. E-14
IX. -+ Other Monitoring Requirements...........cccoeueesy ettt e ereereesrrrei e saeerana v E-14
' A. Monitoring Location SL.D-001 Sludge Monitoring .....ccc.oovvvevivrcceeennnns e E-14
X, Reporting REQUITEMENLS .......c.ccueueueeeceegrireeriiterirete e es e s bbb sessssesesassesesennns eerreeere e E-17
A. General Monitoring and Reportlng Requirements ... e, E-17
B. Electronic Self-Monitoring Reports (ESMRS)...........coviviiniciieiininiissssses s S =
/ . oy
Tables
. &
Table E-1. Monitoring Station LOCALIONS..............ceverevvennernesereennns e r e et a e sne e s s rre s s neerenn e e v rans E-4
Table E-2. INfIUENE MONIOMING ........cueveeeeeesiectiesis s ssesssssisss e eassessesesessesssssse st sesstassessteessseeseenseeseesasensenes ceverereseneens E-5
Table E-3. Effluent Monitering (Activated Sludge) ........................................ E-5
Table E-4. Effluent Moniforing (Oxidation Pond and Wetlands) .............cveeeevereecereeeesreeeseeeseeeesenn. rrererrere e e E-6 .
Table E-5. Effluent Monitoring (Final Effluent of Combined DISChArges) .........ccccvevereereerereseiesesesesesesssseesssessssesens E-6
Table E-6. WholeEffluent TOXICItY TESt SPECIES....c.cereeitiiireeie ettt s e e sre e e s .E-7
Table E-7. Example of Screening Table for Chronic Test........cccoveeeeecevciiiiein e e e a e e eeeen.E-8
Table E-8. Receiving Water Monitoring Requirements — RSW-001 .........cccuiiiuiriireciieeseeseeseseseesssesessessssssenses E-13
Table E-9 Receiving Water Monitoring Requirements- RSW-002.........ccccciiiiieriiiciiie e ee e E-14
Table E-10 Sludge Monitoring Required SLD - 007 ... r e stee s s sae e re e s e me e e E-15
Table E-11. Sludge Monitoring Required SLD - 00T ..o i E=15
Table E-12. Monitoring Periods and Reporting SChedule............cccocoi vt en e ssresesressres e E-17
Table E-13. Operations and Maintenance REPOM ..........ccvrviier s rress e s re s s ir e esessteesas s se e e ess e s e sre s nesnes E-20
ATTACHMENT E — MRP (VERSION 2/12/14) ' E-1°



)

VALLEY SANITARY DISTRICT ' ‘ o ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

ATTACHMENT E — MONITORING AND REPORTING PROGRAM (MRP)

Section 308 of the federal Clean Water Act (CWA) and ‘sections 122. 41(h),.(j)-(, 122.44(j), and 122.48
of title 40" of the Code of Federal Regulations (40 C.F.R.) require that all NPDES permits specify
monitoring - and reporting requirements. Water Code .sections 13267 and 13383 also authorize the
Colorado River Basin Water Board to establish monitoring, inspection, entry, reporting, and
recordkeeping requirements. This MRP establishes monitoring, reporting, and recordkeeplng

' requwements that implement the federal and California laws and/or regulations.

l. GENERAL MONITORING PROVISIONS ,

- A. Samples and measurements taken as required herein shall be representatlve of the volume
and nature of the monitored- discharge. All samples shall be taken at the monltorlng locations
specified below and, unless otherwise specified, before the monitored flow jorns or is diluted
by any other waste stream, body of water, or substance. Monitoring Iocatlons shall not be
changed without notification to and the approval of the Colorado River Basrn Water Board.

B. Appropriate flow measurement. devices and methods consistent with accepted scientific
\ practices shall be selected and used to ensure the accuracy and-reliability of measurements
of the volume of monitored discharges. The devices shall be installed, calibrated and
maintained to ensure that the accuracy of the measurements is: consistent with the accepted
capability of that type of device. Devices selected shall be capable of measuring flows with a
maximum deviation of less than 10 percent from true dlscharge rates throughout the range

of expected discharge volumes. - . Ve :

Z

C. * All flow measurement devices shall be calibrated ‘at Ieast once per year or more frequently, to

ensure continued accuracy of the devices. /

D. All analyses shall be conducted at a laborafory certified for such’ analyses by the State Water
Resources Control Board, unless othé?wrse specified by this Order or Monitoring and
Reporting Program. Laboratories an/alyzmg monitoring samples shall be certified by the State
Water Resources Control Board, in accordance with the provision of Water Code section
13176, and must include quality assurance/quality control.data with their reports.

E. -The collection, preservation and holding times of all samples shall be in accordance with the
test procedures under 40 .C.F.R. part 136 (revised as of May 14, 1999) “Guidelines
Establishing Test Procedures for the Analysis of Pollutants,” promulgated by the United
States Environmental Protection Agency (U.S. EPA), unless otherwise specified in this MRP.
In addition, the Colorado River Basin Water Board and/or EPA, at their: discretion, may
specify test rriethods that are more sensitive than those specified in 40 C.F.R part 136.

F. The permltte’e must utilize analytical methods specified as follows::
1. A te/st procedure listed in 40 C.F.R. part 136.3; or

2., An alternative test procedure approved by EPA as provided in 40 C.F. R. parts 136.4 or
Vs 136.5; or;

,~ 3. A test procedure listed in 40 C.F.R. part 136 with modifications aIIowed by EPA as
provided in 40 C.F.R. section 136.6.

Guidance on procedures for approval of alternative and new test procedures can be obtained
from the following references: Protocol for EPA Approval of Alternative Test Procedures for
Organic and Inorganic Analytes in Wastewater and Drinking Watér (EPA 821-B-98-002, .
March 1999); and Protocol for EPA Approval of New Methods for Organic and Inorganlc
Analytes in Wastéwater and Drinking Water (EPA 821-B-98- 003, March 1999).

ATTACHMENT E — MRP (VERSION 2/12/14) o o o . - E=



3

VALLEY SANITARY DISTRICT . » ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

G.

For priority pollutants,.the DiScharger 'shall require its testing laboratory to calibrate the

- analytical system down to the minimum levels (MLs) specified in 40 C.F.R. part 136, unless

an alternative minimum level is approved by the Colorado River Basin Water Board's
Executive Officer. For priority pollutants with water quality-based effluent limitations

(WQBELSs) established in this Order, when there is more than one ‘ML value listed in 40

C.F.R. part 136for that substance, the Discharger shall select any one of the ML values and
its associated analytical method that is below the calculated effluent limitation. If no ML is
below the effluent limitation, then the lowest ML value and its associated analytical method
shall be used. For priority pollutants without effluent limitations established in this Order, the
Discharger shall select any one of the cited analytical methods for monitoring and reporting
purposes. Any internal quality control data associated with the sample shall be reported when
requested by the Executive Officer. The Colorado River Basin Water Board will reject the
quantn‘led laboratory data if quality control data is unacceptable. /

In conformance- with federal regulations 40 C.F.R. section 122.45(c), ana/lys'es to determine
compliance with the effluent limitations for metals $hall be conddcted using the total
recoverable method. For Chromium (V1), the dissolved method in conformance with 40 C.F.R.
part 136 shall be used to measure compliance with a Chromium (Vl) effluent limitation.

For Cyanide’, ‘analytical test methods in conformance with 40 C F.R. part 136 shall be used

as acceptable methods to measure Cyanide?. ,

In accordance with, the test procedures under 40 C.F.R. part 136, samples shall be analyzed
as soon as possible after collection. The Discharger has developed a written Quahty
Assurance Plan (QAP) for samples that are analyzed on-site (e.g., pH®, dissolved oxygen®,
temperature, and residual chlorine®) for the purposes of reporting compliance with effluent
limitations contalned in the Order. The QAP shall at a minimum address the following steps:

1. Provide a description of Standard Operating Procedures (SOPs)

Provide an oyervnew of the task/descrlptlon and objectives;

Identify the sampling process, method and handling;

Identify the instruméntatjon/equipment testing, inspection and maintenance;

o bk 0w

Identify the instrumemtétion/equipment calibration and frequency;

1

ATTACHMENT E — MRP (VERSION 2/12/14)

. The sample for cyanide measurement shall be collected as a grab sample. Various sample

preservation and sample stabilizations procedures are available that may resolve analytical
interferences associated with cyanide analysis of treated wastewater effluent, ASTM Standard
Practice D7365-09a. Furthermore, any technique for removal or suppression of interferences may be
employed, p /0V|ded the laboratory demonstrates that it more accurately measures cyanide through
quality control measures described” in the analytical test method. Any removal or suppression
technique” not described in D7365-09a or the analytical test method must be documented with
supparting data.
Federal Register, Vol. 77, No. 97, May 18, 2012. Cyanide exists in a variety of forms. It can be free or
part of strong or weak complexes.with other species. The analytical method employed determines
“what type of cyanide is measured. Types of cyanide measured include: Total, Available, Amenable to
Chlorination, Weak Acid Dissociable, Free and others.
For pH, the Discharger may use the Thermo Scientific Orion Dual Star Series pH/ISE Meter employing
Standard Method 4500-H+B. )
For dissolved oxygen, the Discharger may use the YSI| Research DO Meter employing Standard
Method 4500-OC to determine compliance with the effluent limitation. Also, for temperature, the
Discharger employs Standard Method 2550 B.
For total residual chlorine, the Discharger may use the Hach AutoCat 9000 employlng Hach lodometric
"~ Method Il which is an EPA-accepted method for compliance monitoring, using reference method
Standard Method 4500-CI-C.

E-3



[y

VALLEY SANITARY DISTRICT | A N " ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT , NPDES NO. CA0104477

. 6. Identify the sample aralysis methods and calibration range; and
'7.  Summarize the data review and validation procedures.

J. “All monitoring instruments and devices used by the Discharger to fulfill the prescribed
monitoring program shall be properly maintained and calibrated as necessary to ensure their
continued accuracy. In the event that continuous monitoring equipment is out of service for
period greater than 24-hours, the Discharger shall obtain representative grab samples each
day the equipment is out of service. The Discharger shall correct the cause(s) of failure of the
rcontinuous monitoring equipment as soon as practicable. The Discharger shall report the
period(s) during which the equipment was out of service and if-the problem has ot been
corrected, shall identify the steps which the Discharger is taking or proposes to take to bring

the equipment back into service and the schedule for these actions. P

K. Monitoring results, including noncompllance shall be reported at |ntervaI3/and ln a manner
specified in this MRP. . v .

L. Whenever the Dlscharger monitors any pollutant more frequently than is required by this
Order, the results of this monitoring shall be included in the.calcu )atlons and reporting of the
data submitted in the discharge monitoring report specnfled by the Executive Officer.

M. If the facility is not in operation, or there is no discharge duran a required reporting perlod the
Discharger shall indicate that there has been no activity during the required reporting period in
CIwQs. ' :

N. The Discharger shall submit values in eSMR as requwed to determine compliance with the
permit effluent limit requirements (i.e., AMEL, MDIfL % removals, Geomeans, mass loadings,
etc.).

0. The Discharger shall ensure that the resu /Jts of the Discharge Monitoring Report-Quality
Assurance (DMR-QA) Study or the mostrecent Water Pollution Performance Evaluation -
. Study are submitted annually to the ,‘:‘:téte Water Resources Control Board at the following
address:
' 4 ) ’
‘State Water Resources Control Board Quality Assurance Program Officer
Office of Information Management and Analysis
1001 | Street, 16-39D
Sacramento, CA 9591 4

P. The Discharger shall submit the Electronic Self-Monitoring Reports (eSMRs) for reporting
‘period May 2015 in the eSMR module for Order No. R7-2010-0019 in the California
Integrated Water Quality System (CIWQS) Program.

. _MONITORING LOCATIONS - . o -

The Dlscharger shall establish the following monltorlng locations to demonstrate compliance with
theyfluent limitations, discharge specifications, and other requirements in this Order:.

p > Table E-1. Monitoring Station Locations
o Discharge Monitoring S s
) Point Name Location Name _ ‘ Monltermg Locatton Description '
Wastewater influent to the treatment facility. The sampling station shall
- INF-001 be located upstream of any in-plant return flows where a
_ : - | representative influent sample to the treatment plant can be obtained.
001 EFF-001A Effluent discharged from the activated sludge treatment system
001 EFF-0018 sE;gtjeenTs dlscharged from the oxidation pond and wetlands treatment

ATTACHMENT E ~ MRP (VERSION 2/12/14) ‘ ' E-4




VALLEY SANITARY DISTRICT ORDER RT-201 5-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

_ Effluent discharged from the treatment facility into the Coachella Valley
001 . EFF-001C Storm Water Channel. Latitude 33°42'59” N and
' Longitude 116°11’ 43" W

Receiving water (Coachella Valley Storm Water Channel) monitoring
location not to exceed 100 feet upstream from the location where the
effluent enters Coachella Valley Storm Water Channel. Latitude 33°
43’ 03” N and Longitude 116° 11" 42" W

’ RSW-001

Receiving water (Coachella Valley Storm Water Channel) monitoring
location not to exceed 450.feet downstream from the location where
- RSW-002 the effluent enters the Coachella Valley Storm Water Channel, at a

' point where a plume would be expected. Latitude 33° 42’ 58”, N and
Longitude 116° 11’ 36" W

‘ SLDlOO1 Sludge quantity, location and method of disposal from‘the Facility.

e
/

The North fatitude and West Iongltude mformatlon in Table E-1 are approxumate for 9dm|mstrat|ve purposes.

1l. INFLUENT MONITORING REQUIREMENTS . P
A. Monitoring Location INF-001 /
7
1. The Discharger shall monitor influent at INF-001 as fgllows:

Table E-2. Influent Monitoring

Parameter Units 'Sample Type M}nl?rt::uizrgylmg RequiredMl:?::)ygical Test
Carbonaceous Biochemical | mg/L | 24-Hr. Composite _
Oxygen Demand (CBOD) (5 | — 1x/Week | See Sect&/cr; IL.E_. of the
day @ 20 Deg. C) | Ibs/day Calculated ' :
Suspended Solids, Total mg/L. | 24-Hr. Comﬁosite .l o
(TSS) | Ibs/day Caleulated 1xWeek :

IV. EFFLUENT MONITORING REQUIRéMENTS
A." Monitoring Location EFF-001A

1. The Discharger shall monitor the effluent from the activated sludge treatment system at
Monitoring Location EFF-001A as follows. If more than one analytical test method is
listed for a given parameter, the Discharger must select from the listed methods and
correspondlng Minimum Level: :

y Table E-3. Effluent Monitoring (Activated Sludge)

a . Minimum
Parameter ./ Units Sample Type Sampling Required Analytical Test Method
' , | Frequency '
Flow Meter A .
Flow // MGD (Totalizer) Reading 1x/Day See Section 1.B of the MRP
i mg/L 24-Hr. Composite . :
k See Section I.E of the MRP
CBODs lbs/day Calculated 1x/Wee ee Section
mg/L 24-Hr. Composite Y
1 k
TSS Ibs/day Calculated XWee

ATTACHMENT E — MRP (VERSION 2/12/14) ' E-5



VALLEY SANITARY DISTRICT
VALLEY SANITARY DISTHICT WASTEWATER' TREATMENT PLANT

- B. Monltorlng Locatlon EFF-001B |
The Discharger shall monitor the effluent from the oxidation pond and wetlands treatment

1

ORDER R7-2015-0002
NPDES NO. CA0104477

_C. Monitoring Location EFF-001C

2.
systems at Monitoring Location EFF-001B as follows. If more than one analytical. test
method is listed for a given parameter, the Discharger must select from-the listed
methods and corresponding Minimum Level:
Table E-4. Effluent Momtormg (Oxidation Pond and Wetlands)
. Minimum
Parameter Units Sample Type } Sampling Required Analytical Test Method
. : Frequency -
\ Flow Meter o ’
quw MGD (Totalizer) Reading : 1x/Day See Section VI.B of the MRP
' mg/L 24-Hr. Composite; , S -
| CBODs Ibs/day Caloulated 1x/Week See Sectlorl IE of the MRP
mg/L 24-Hr. Composite o,
1 k
1SS Ibs/day Calculated XWee ’
7
e

e

ATTACHMENT E — MRP (VERSION 2/12/14)

3. The Discharger shall monitor a représentative sample of secondary treéted wastewater
effluent from the combined discharges (i.e., activated sludge treatment system and
oxidation ditch treatment system) at Monitoring-Location EFF-001C as follows. If more
than one analytical test method is listed fo;/a given parameter, the Discharger must
select from the listed methods and corresponding Minimum Level:

Table E-5. Effluent Monltorlng (FinalEffluent of Comblned Dlscharges)
. Sample | Minimum Sampling Required Analytical Test
Parameter Units Type .| Frequency Method
\ v
Chlorine, Total mg/L Recorder . .
Residual or Ibs/d Continuous' See Section I.E of the MRP
Dechlorinating Agent s/day or Galculated - '
) gallons _
Vi —
pH Star:lcijt:rd Grab 1x/Day - .
Temperature °F " Grab - 1x/Day o
) . g . e 2
Esqherlchla Coli (E. MPN/100 ml Grab 5x/Month 3
coli) . , - .
2 2 .
Fecal coliform -~ | MPN/100.ml Grab - 5x/Month ) ¢
-/
£ L .
Oil and Grease, Total* mg/ Grab 1x/Month Y
- P Ibs/day - .
- Ho/L .
Copper Grab 1x/Month See Section I.F of the MRP
_ lbs/day | . .
"| Heptachlor ug/L. Grab 1x/Month . @
Nitrates, as N mg/L . Grab 1x/Quarter See Section |.E of the MRP
Nitrites, as N mg/L . Grab 1x/Quarter o
Ammonia, as N mg/L Grab 1x/Quarter i
Total Nitrogen, as N mg/L. Grab 1x/Quarter Y
| Total Phosphate, as P mg/L Grab - 1x/Quarter v
Ortho-Phosphate, as P mg/L Grab 1x/Quarter “




VALLEY SANITARY DISTRICT

. ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

NPDES NO. CA0104477

. Sample Minimum Sampling Required Analytical Test
Parameter Units Type Frequency Method
Total Dissolved Solids mg/L Grab 1x/Quarter i
Hardness, Total (as o
CaCO,) mg/L Grab 1x/Quar'rer :
Chloride mg/L. Grab 1x/Quarter Y
L " 5,6 ' 24-Hr s . ,
Prlorlty Pollutants ug/lL Composite 1_x/Year See Section |.F of the MRP
1

Compliance with effluent limitations for total residual chlorine shall be in.accordance with Section VIl. N.
Total Chlorine Residual Effluent Limitation (Continuous Effluent Limitation).. Continuous sampiing or a
minimum of three grab samples. performed daily and the average and maximum daily results shall be
uploaded into CIWQS.

Five samples equally spaced over a 30- day perlod W|th a minimum of one sample per we,ek

The Discharger may monitor for E. coli using analytical methods, Standard Method 9221.F or 9223 (APHA
1998, 1995, 1992. Standard Methods for the Examination of Water and Wastewater. American Public
Health Association, 20th, 19th, and 18th Editions. Amer. Publ. Health Assoc., Washington D.C).

Total oil and grease shall include the polar and non-polar fraction of oil and grease materials.

24-hour composite samples shall be time-proportionate composite samples. /

® All Priority Pollutants as defined by the California Toxics Rule (CTR), codmed at 40 C.F.R. section 131.38.

3

V. WHOLE EFFLUENT TOXICITY TESTING REQUIREMENTS .~

'

4
5

~A. Monitoring Requirements )

1. Toxicity tests shall be performed to evaluate,the toxicity of the discharged wastewater in

accordance with the following procedures unless otherwise specified by the Colorado
River Basin Water Board’s Executive Offlcer or his designee.

a. Freshwater Species and Test Methods for the Chronic Test:

The toxicity tests shall b/e/conducted in accordance with the protocol given in
EPA/821-R-02-013 — Short Term Methods for Estimating the Chronic Toxicity of
Effluent and Receiving‘Waters to Freshwater Organisms, 4th Edition.

The permittee shall conduct static renewal. toxicity tests, with the fathead minnow
(Pimephales pr@ﬁ1elas (Larval Survival and Growth Test Method 1000. 0) and the
water flea (Cerlodaphnla dubia), (Survival and Reproduction Test Method 1002.0);
and static,tests with the green alga (Selenastrum capricornutum), (Growth Test
Method 1003.0). See Table E-6 for toxicity tests.

.2. The Discharger shall conduct chronic toxicity testing on the final effluent measured at
Monitoring Location EFF-001 as follows:

4
& Table E-6. Whole Effluent Toxicity Test Species
Test Minimt
Va . »
Test (s) Species Endpoints Duration References S.?.;"p‘:e FSI‘::E) :I
- / : (days) ’ a
Chronic | Fathead Larval EPA821-R-02018 |, . ,
' Survival and 7 (Chronic) o 2x/Year*
(Pimephales Growth EPA Method 1000.0 | COmPOsite
promelas)’ i 7
Chronic | Water Flea : EPA 821-R-02-013 | ,

: Survival and 3 A 24-Hr. :
(Cenodaphnla . 6-8 (Chronic) . 2x/Year
dubia)’ Reproduction EPA Method 1002.0 Composite

ATTACHMENT E — MRP (VERSION 2/12/14) E-7



VALLEY SANITARY DISTRICT ORDER R7-2015-0002

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT . . NPDES'NO. CA0104477
"Chronic | Green Alga EPA 821-R-02-013 o4-Hr )
| (Selenastrum Growth - 4 (Chronic) Com .osite 2x/Year*
| capricornutum’ ' | EPAMethod 1003.0 | “OTPoste ‘

' For the fathead minnow and the water fléa, the sample should consist of three samples collected on
three separate days as noted in the method. The green algae test uses only one sample, as it is a
shorter test. i

2 The screening phase (conducted during the flrst and fourth years of the permit term) shall be
completed after a minimum of one. (1) toxicity test has been completed on the three test species. The
monitoring phase shall be conducted after the initial screening and during the remaining years (i.e.,
second, third, and fifth years of the permit term 3 using the most sensitive species. -

® Test duration is determined by production of 3" brood by control and can be between 6 and 8 days

4 The reporting period will match the sampling frequency (e.g., minimum sampling frequency is monthly
then the reporting period is monthly, mrnlmum sampling frequency is quarterly then repcutlng period-is
quarterly, etc) _ _ , ) V2

. _ ) ,
s
3. During the first and fourth years of the permit term, the tOX|C|ty testing shall be conducted
in two phases, the screening phase and the monitoring phase:

a. For the screening phase, the Discharger shall split’a 24-hour composite effluent
sample and conduct concurrent toxicity tests usrng a fish, an mvertebrate and an
aquatic plant species. The fathead minnow (Pimephales promelas), water flea
(Cer/odaphn/a dubia), and green alga (Selenastrum capricornutum) are the’ test -
species approved by the Colorado Rlver/Basm Water Board’s Executive Officer.
The screening phase shall be completed ‘after a minimum of one (1) toxicity test has
been completed on the three test spe0|es

b. For the monitoring phase, toxmlty’testlng shall be conducted on the most sensitive

' species. The most sensitive spemes shall be selected based on the most sensitive -
endpoint (i.e., lethal or sub- Lethal) from chronic tests conducted during the screening
phase. The most sensitivé species is the fish, invertebrate, or alga specnes which
consistently demonstrates the largest percent effect level among_all test endpoints
at the In-stream Waste Concentration® (lWC) where: IWC percent effect level =
[(Control mean response — IWC mean response) + Control mean response] x 100.
After the screening phase, the permittee shall than continue to conduct routine
semiannual toxicity testing using the srngle most sensitive species for until the next
screening phase. An example of a sensitivity comparison is shown i in Table E-7.

Table E-7. Example of Screenlng Table for Chronic Test

’ : Mean »
4 Mean -
N 7 Response . Most
L/

Species Endpoints Iit;nt;:ls atIwC % eﬁe(:atfﬁtuglxg (100% Sensitive
-7 : 2 , (100% - Species
;s , effluent)

Fathéad Larval - : » -
inow Sunival {10. 10 (10 - 10)/1 0/x 100 = 0%

| Fathead ' " (0.41-0.363)/.41 x 100
Minnow Growth 0.41 0363 S5
Water Flea Survival | - 10 9  (10-9)/10 x 100 = 10%

& Mixing zones or dilution credits are not authorized for this discharger and 100% effluent will be
considered the IWC.

ATTACHMENT E — MRP (VERSION 2/'12'/\1 4) ; ' . E-g



VALLEY SANITARY DISTRICT
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER R7-2015-0002
NPDES NO. CA0104477

- Highest %
effect
1 . (83.4-26.7)/33.4 x 100 represents
Water Flea Reproduction 33.4 26.7 290% most
' sensitive
species
_Green Alga Growth 197.3 170.1 (197.3-1 7_01';)2;10/907'3 X100

In thls example, the water flea represents the most sensitive species. Chronic tests for the watger flea 4

shall be conducted as required by measuring and reporting the endpomts for survival and reproductlon
during the monitoring phase.

/f

B. Quality Assurance ‘ : e

1.

A
- . 0] 3 0] / »
Quality assurance measures, instructions, and other recommendayons and requirements
are found in the chronic test methods manual prevrously referenced. Additional
requirements are specified below.

Control water should be prepared and used as specified in the test method manual

- Short-term ‘Methods for Estimating the Chronic Toxicity of Effluents and Receiving

Waters to Freshwater Organisms (EPA/821/R-02/013, 2002). Dilution and control waters.
may be obtained from an unaffected area of receiving waters. Synthetic (standard)
dilution is an option and may be used if the above source is suspected to have toxmrty
greater than 1.0 TUc.’ e

A series of at least five dilutions and a control shall be tested for chronic toxicity testing if
not using the ttest or modified ttest. The series shall include the following
concentrations: 12.5, 25, 50, 75, and“100 percent effluent.

For the chronic toxicity testing L;si'r’rg-a t-test, two dilutions shall be used, i.e., 100 percent
effluent and a control. The statistical significance (i.e., pass/fail) of a two-sample test can
be determined with either a’standard t-test (if homogeneity of variance is achieved) or a
modified t-test (if homogeneity of variance is not achieved).

If organisms are not cultured in-house, testlng laboratories shall conduct concurrent
testing with a reference toxicant. If organisms are cultured in-house, then monthly
reference toxicant testing is sufficient. Reference toxicant tests shall also be conducted
using the same test conditions as the effluent toxicity tests (e.g., same test duration,

" etc.). Testing laboratories shall perform a reference ‘toxicant test quarterly, concurrently

with each effluent toxicity test. Reference toxicant testing is used to document ongoing
Iabora/ tory performance in addition to assessing the sensitivity of the test organism.

All reference toxicant test results must be reviewed and reported according to EPA
guidance on the evaluation of concentration-response relationships found in Method
Guidance and Recommendations for Whole Effluent Toxicity (WET) Testing (40 C.F.R.
part 1.36) (EPA 821-B-00-004, 2000).

If either the reference toxicant test or effluent test does not meet all test acceptability
criteria (TAC) as specified in the toxicity test references, then the Discharger must re-
sample and retest within 15 working days or as soon as possible. The retesting period
begins when the Discharger receives the test results that indicate retesting is needed.

The reference toxicant and effluent tests must meet the upper and lower bounds on test
sensitivity as determined by calculating the percent minimum significant difference

ATTACHMENT E — MRP (VERSION 2/12/14) E-9



: VALLEY SANITARY DISTRICT . A : ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT A NPDESANO. CAO1 04477

~ (PMSD) for each test result. The test sensitivity bound is specmed for each test method
-in the respective methods manuals.

9. If the discharged. effluent is chlorinated, then chlorine shall not be removed from the
effluent sample prior to toxicity testing without written approval by the permitting
authority. .

- 10. A pH drift during a tOXICIty test may | contribute to artifact toxicity when pH-dependent
toxicants (e.g., ammonia, metals) are present in the effluent. To determine whether or
not pH drift is contributing to artifact toxicity, the permittee shall conduct three sets' of
side-by-side toxicity tests in which the pH of one treatment is controlled at the pH of the
effluent while the pH of the other treatment is not controlled, as described in Section
11.3.6.1 of Short-term Methods for Estimating the Chronic Toxicity of Effluents and
Receiving Waters to Freshwater Organisms (EPA/821/R-02/013, 2/062 Toxicity is
-confirmed to be an artifact and due to pH drift when-no toxicity aboye the chronic WET
permit limit or trigger is observed in the treatments controlled at the pH of the effluent.
Upon this confirmation, the permittee shall request and . upon. written approval by the
Colorado River Basin Water Board’s Executive Officer, th€ permittee may use the
procedures outlined in Section 11.3.6.2 of the chronic freshwater test methods manual to

control effluent sample pH during the toxicity test. s
C. Chronic Toxicity Definition and Numerlc Toxicity -Whole Effluent Toxicity (WET) -
-Monitoring Trlggers
1. Chronic Toxicity Definition. ' /

a. Chronic toxicity measures sub- Iethal “effect (e.g., reduced growth, reproduction) to
experimental test organisms exposed to an effluent or ambient waters compared to
that of the control organisms. f’ :

b. Chronic toxicity shall be ;n’éasured in TUc, where TUc = 100/NOEC. The no
. observed effect concentration (NOEC) is the highest concentration of toxicant to
which organlsms are exposed in a chronic test that causes no observable adverse
effect on the test organisms (e.g., the highest concentration of toxicant to which the
values for the observed responses are not statlstlcally significantly different from the -
control(s).

c. - If using a t-test or modified t-test, chronic toxicity shall be reported as pass/fail using
a laboratory control and the sample (e.g., 100% effluent) during the test. The .
determlna’uon of pass or fail from a single aqueous concentration is ascertained with
a standard t-test (refer to Appendix H of EPA’s Short Term Methods for Estimating
the Chronic Toxicity of Effluent and Receiving Waters to Freshwater Organisms, 4th

“ Edition (EPA/821-R-02-013). In these pass/fail tests, the objective is to determine if
the survival in the single treatment (e.g., effluent) is significantly. different from the

¢ < control survival. EPA Region 9 recommends the statistical significance. (i.e.,
/ pass/fail) of a two-sample test design be determined with either a modified t-test (if

e A homogenelty of variance is not achieved) or a standard t-test (if homogenelty of

variance is achieved).

_/

2. Numeric Chronic Toxicity Monitoring Trigger.

a. Any chronic toxicity test result that exceeds 1.6 chronic toxicity units (TUg) or a
y monthly median (consecutlve samples) that exceeds 1 TUc shall tngger accelerated
WET testlng

ATTACHMENT E —MRP (VERSION 2/12/14) | - o ) E-10



-

VALLEY SANITARY DISTRICT _ ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477»

- b. Any chronic toxicity test result that results in “fail” when usmg a t-test or modified t-

test shall trigger accelerated monitoring. -

D. 'Accelérated Toxicity Testing and TRE/TIE Process

1.

If the chronic WET permit trigger is exceeded and the source of toxicity is known [e.g., a
temporary plant upset, ammonia, ionic imbalance or elevated total dissolved solids
(TDS)], then the permittee shall conduct one additional toxicity test. The permittee shall
use the same species and test method that failed the WET test. This toxicity test shall
begin within 14 days of receipt of a test result exceeding the chronic WET permit trigger.
If the additional toxicity test does not exceed the WET permit trigger or it is confirmed
that the toxicity is due to temporary plant upset, ammonia, ionic imbalance or elevated

TDS, then the permittee may return to the regular testing frequency.

If the chronic WET permit trigger is exceeded and the source of toxnc’ ity is not known,
then the permittee shall conduct three additional toxicity tests using  the same species
and test method, approximately every two weeks, over a 6-week period. This testing
shall begin within 14 days of receipt of a test result exceeding the chronic WET permit
trigger. If none of the additional toxicity tests exceed the chronic WET permit trigger, then
the permittee may return to the regular testing frequency

If one of the additional toxicity tests, in paragraphs V D.1 and V.D.2 above, exceeds the
- chronic WET permit trigger, then, within 14 days of receipt of this test result, the

permittee shall initiate a TIE. )

The permittee may initiate a TIE as part of a/TRE to |dent|fy the causes. of toxicity using
the same species and test method. The TIE shall be conducted to identify and evaluate
toxicity in accordance with procedures [ re/ ommended by the U.S. EPA which include the
following: y

a. Toxicity ldentification Evalugtlons Characterization of Chronically Toxic Effluents,
Phase | (EPA/600/6-91/005F, 1992)

b. Methods for Aquatic’ Toxicity Identification 'Evaluations: Phase | Toxicity
Characterization Procedures (EPA/600/6-91/003, 1991); :

c. Methods for Aﬁuétic Toxicity Identification Evaluations, Phase |l Toxicity
Identification Procedures for Samples Exhibiting Acute and Chronic Toxicity
(EPA/600/R-92/080,1993); and

d. Methods for Aquatic Toxicity Identification Evaluations, Phase IlI Toxicity
Confirmation Procedures for Samples Exhibiting Acute and Chronic Toxicity
(EPA/GOO/R -92/081, 1993) : :

As 6art of the TIE Investigatlon the Discharger shall be required to implement its TRE
work’ plan. The. TRE Work Plan which shall include the following: further actions
undertaken by the permittee to investigate, identify, and correct the causes of toxicity;
actions the permittee will take to mitigate the effects of the discharge and prevent the
recurrence of toxicity; and a schedule for these actions. The Discharger shall take all
reasonable steps to control toxicity once the source of the toxicity is identified: A failure
to conduct required WET tests or a TRE within a designated period shall result in the
establishment of numerical toxicity effluent limitations in a permit or appropriate
enforcement action. Recommended guidance in conducting a TRE includes the
following:

“a. Toxicity Reduction Evaluation Guidance for Mummpal Wastewater Treatment

Plants, EPA/833B-99-002, August 1999;

ATTACHMENT E — MRP (VERSION 2/12/14) - E-11



VALLEY SANITARY DISTRICT . ' : ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

b. Generalized Methodology for Conducting Industrial Toxicity Reduction Evaluations,
EPA/600/2-88/70, April 1989; and
: ‘ - ~

c. Clarifications -Regarding Toxicity Reduction and |dentification Evaluations in the
National Pollutant Discharge Elimination System Program dated March 27, 2001,
U. S EPA Office of Wastewater Management, Office of Regulatory Enforcement. .

E. Ammonia, Ionlc Imbalance. or Elevated TDS Toxicity

1.

For discharges where a TIE has.identified ammonia as a cause of toxicity, the permittee
shall calculate the response threshold on the basis of unionized and total ammonia. The
permittee shall run a parallel test with ammonia in lab water to evaluate if the lab water
and the effluent résponses are the same (i.e., no matrix effect). In future WET testing, .
where ammonia toxicity is hypothesized as the cause, the permittee has the following

three options to evaluate whether ammonia is causing the toxicity: //

a. If toxicity in lab water is similar to that in the effluent, the pegmlttee shall conduct a
parallel test with ammonia spiked into lab water. Toxmty endpoints are compared

/on the basis of unionized ammonia. If the endpomts are- the same, then the

implication is ammonia is responsible for toxicity and ne ‘further action is required; or'

b. If toxicity in-lab water is not similar to that in the effluent the permittee shall conduct
a parallel test with effluent, maintaining pH at a level that maintains the unionized
fraction below the toxic threshold. If no toxicity is observed in the pH controlled
sample, then implication is that ammonia/is responS|bIe for toxicity and no further
action is required; or A

~¢.  Without using comparative tests, calculate toxicity in the sample on the basis of

unionized ammonia and compare/the result to data generated in the TIE; if the
results support the hypothesis that ammonia explalns toxicity, then no further -action
is required. S

-Using these approaches, if ar'nmonie is identified -as the toxicant, the permittee. shall

document the results and findings in the monitoring report and no further testing is ]
required. However, if ammonia is not identified as the toxicant, the permittee shall take
action as described in Section D. Accelerated Toxicity Testing and TRE/TIE Process of
this permit.

For discharges.where a TIE has identified ionic imbalance or elevated TDS as a cause of
toxicity, the permittee shall conduct the following concurrent tests to characterize the -
contnbution of ionic imbalance or elevated TDS to effluent toxicity. Based on the results
from the “TIE, toxicity should be either quantitatively recovered in synthetic effluent that
mimie$ ionic imbalance or elevated TDS, or eliminated by adding selected ions to the
eﬁluent to address deficiencies. Thus, in future WET testing, where ionic imbalance or

elevated TDS is hypothesized as contributing to toxicity, the permittee has the following

two options to evaluate whether ionic imbalance or elevated TDS is causing the toxicity:

a. Conducting a parallel test with synthetic effluent that mlmics the ionic imbalance or
TDS concentration; or ' :

| b. Conducting a parallel test with effluent spikedv with deficient ion(s).

Using these approaches, if ionic imbalance or elevated TDS is shown to account for

~ toxicity, the permittee shall document the results and findings in the monitoring report

and no further testing is required. However, if the parallel tests do not account for toxicity,
the permittee shall take action as described in Section D. Accelerated Toxicity Testing
and TRE/TIE Process of this permlt ’

ATTACHMENT E — MRP (VERSION 2/12/14) ‘ * | E-12




VALLEY SANITARY DISTRICT
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

~ ORDER R7-2015-0002
NPDES NO. CA0104477

F. Reporting of Toxicity Monitoring Results

1.

The permittee shall submit either a summary page or the full laboratory report for all
toxicity testing as an attachment to CIWQS for the reporting period (e.g., monthly,
quarterly, semi-annually or annually) and provide the data (i.e., TUc, TUa or Pass/Fail) in
the PET tool for uploading into CIWQS. The laboratory report shall contain: the toxicity
test results (TUc -or pass/fail and percent effect); the dates ‘of sample collection and
initiation of each toxicity test; all results for effluent parameters monitored concurrently
with the toxicity test(s); and progress reports on TRE/TIE investigations.

The permittee shall provide the actual test endpoint responses for the control {i.e., the
control mean) and the IWC (i.e., the IWC mean) for each toxicity test to facilitate the
review of test results and determination of reasonable potential for chronic WET by the
permitting authority. //t

3. The permittee shall notify the permitting authority in writing within 14 'd/ays of exceedance

of the chronic WET permit trigger. This notification shall describe”actions the. permittee
has taken or will take to investigate, identify, and correct the causes of toxicity; the status
of actions required by this permit; and schedule for actions not yet completed; or

reason(s) that no action has been taken. )

VI. LAND DISCHARGE MONITORING REQUIREMENTS — NOT APPLICABLE
" VIl. RECYCLING MONITORING REQUIREMENTS — NOT APPLICABLE
Viil. RECEIVING WATER MONITORING REQUIREMENT o

A. Monitoring Location RSW-001

,"/

1.  The Discharger shall monitor Coachella Valley Storm Water Channel at RSW-001 as

follows. In the event that no recgiv/ing water is present at RSW-001, no receiving water

monitoring data are required for'station RSW-001.
Table E-8. Receiving Water Monitoring Requirements — RSW-001

: . P ‘ . Minimum Sampling Required Analytical
Parameter Units | “Sample Type Frequency " Test Method

pH Stsr;izrd Grab - 1x/Quarter ~ See Sec;t\llloF? PLE of the
Temperature °F ~ Grab 1x/Quarter !
Dissolved Oxygen mg/L \ Grab 1x/Quarter Y
Total Dissolved Solids .| mg/L Grab 1x/Quarter ¢
Hardness (as CaCOQs) mg/L Grab 1x/Quarter .. Y
Nitrates, as N. mg/L Grab 1x/Quarter - o
Nitrites, as N ‘ mg/L Grab 1x/Quarter v
Ammonia,-as N mg/L Grab 1x/Quarter }
Total Nitrogen, as N _mg/L Grab ' 1x/Quarter i
Total Phosphate, as P mg/L Grab 1x/Quarter o
Ortho-Phosphate, as P mg/L Grab 1x/Quarter ‘ Y
Priority Pollutants’ ug/L Grab 1x/Year See Seclt'AOF?PI'F of the

' All Priority Pollutants as defined by the CTR, codified at 40 C.F.R. section 131.38.

ATTACHMENT E - MRP (VERSION 2/12/14)

E-13




VALLEY SANITARY DISTRICT
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT .

B. Momtormg Location RSW-002

1. The Discharger shall monitor Coachella Valley Storm Water. Channel at RSW- 002 as'-
" follows. In the event that no receiving water is present at RSW-002, no receiving water
monitoring data are required for station RSW-002. ~

Table E-9. Receiving Water Monitoring Requirements- RSW-002

ORDER R7-2015-0002

NPDES NO. CA0104477

Units

Minimum Sampling

Required Analytical

Parameter Sample Type Frequency _Test Method
pH Stsr:ltigrd Grab : 1x/Quarter See Sec;c\i/logFl.E of the
Temperature °F . Grab 1x/Quarter e
Dissolved Oxygen mg/L Grab - 4x/Quarter "

Total Dissolved Solids ™ mg/L Grab 1x/Quarter R
Hardness mg/L Grab - 1x/Quarter ¢ o
Nitrates, as N mg/L Grab 1x/Quarter o
Nitrites, as N mg/L Grab 1x/Quarter |, o
Ammonia, as N mg/L Grab 1x/Quarter
Total Nitrogen, as N mg/L ‘Grab 1x/Quarter i
Total Phosphate, as P mg/L Grab 1x/Quarter i
Ortho-Phosphate, as P mg/L Grab 1x/Quarter ¢
E. coli MPN/100 ml Grab _/Quarter !

' The Discharger may monitor for E. coli using analytical’methods, Standard Method 9221. F or 9223
(APHA. 1998, 1995, 1992. Standard Methods for the Examlnatlon of Water and Wastewater. American
Public Health Association, 20th, 19th, and 18th Edi }IO[’IS Amer. Publ. Hith. Assoc., Washington D.C).

C. Visual Momtorlng

s
Ve

/ .

}

1. In conductlng the receiving water sampling, a log shall be kept of the recelvmg water
conditions at Monitoring -Lotations' RSW-001 and RSW-002. Notes on receiving water
conditions shall be summarized in. the monthly monitoring report and when data are

- submitted electronlcally via the SMR module in the CIWQS Program, data shall be
reported in the “Attachments” section. Attention shall be given to. the presence or

absence vof

a. Floating or suspended matter;

b. Dlscoloratlon

Aquatlc life (including pIants fish, shellfish, blrds)

d¢ V|S|ble film, sheen, or coating;

/ e. Fungi, slime, or.objectionable growths; and

S

f.  Potential nuisance conditions.

IX. OTHER MONITORING'REQUIREMENTS
A. Monitoring Location SLD-001 Sludge Monitoring

1. In the event that sludge is generated at the treatment facility, sludge shall be sampled
and analyzed for the followmg prior to disposal: .

. ATTACHMENT E — MRP (VERSION 2/12/14)




VALLEY: SANITARY DISTRICT

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

Table E-10. Sludge Monitoring Required SLD - 001

‘ Parameter Units Sample Type ReqmredM.:rtt:L);tlcal Test
Arsenic mg/kg Composite See Footnotes 2 and 3
Cadmium : mg/kg Composite i
Copper mg/kg Composite i
Lead mg/kg Composite ¢
Mercury | mgkg Composite v
Molybdenum mg/kg Composite i
Nickel | mg/kg Composite v
Selenium | mg/kg Composite i
Zinc ' mg/kg Composite v
:S']_eKlge)l’héls\lﬁogen mg/kg Composite .
Ammonia,as N - -mg/kg -Composite ) ,
‘Nitrate, as'N . mg/kg Composite o /
Total Phosphorus, as P mg/kg Composite ! s
Potassium mg/kg Composite i
Total Solids ‘mgkg | Composite 7
Fecal Coliform * | MPN/gram | Composite s "

Total Petroleum o gka C omposite ya
Hydrocarbons ;

Copper . mg/kg . Grab | Sele Footnote 4
Heptachlor ' mg/kg Grab ’ v

1

Representative samples shall be collected prior to use or disposal.

.ORDER R7-2015-0002
NPDES NO. CA0104477

2 Pollutants shall be analyzed using the anal,yn/cal methods described in 40 C.F.R. part 503.8.
* Results shall be reported on a 100% dry weight basis. Records of all analyses shall state on each
page of the analysis results whether- the results are expressed on an “as-is” basis or on a 100% dry

weight basis.

POTWs and Federal facilities witr(a design flow rate equal to or greater than five million gallons per

day, POTWs with “approved” pretreatment programs or others designated as Class 1 sludge
management facility by the Regional Administrator shall sample and analyze the sludge generated at
the facility once per year (1/Year) for priority pollutants, for which reasonable potential wa
demonstrated (i.e., copper and heptachlor).

In the event that sludgé is generated at the treatment facility, sludge monitoring requirements listed in
Table E-10, above, shall be sampled and analyzed according to the volume of sludge generated per
year at the freqtiericy specified below:

p - Table E-11. Sludge Monitoring Required SLD - 001

Volumé Generated' (dry metric

Volume Generated (US short tons per

Minimum Sampling

// tons per year) year) Frequency
Greater than zero, but less than 290 | Greater than zero, but less than 320 1x/Year'?
Equal to or greater than 290, but less | Equal to or greater than 320, but less than 12
than 1,500 * _ 1,650 1x/Quarter
Equal to or greater than 1,500, but Equal to or greater than 1,650, but less than | 6x/Year™?
less than 15,000 16,500 _
Equal to or greater than 15,000 Equal to or greater than 16,500 1x/Month'*

T

If sludge is removed for use or disposal on a routine basis (e.g., daily, weekly,.quarterly, etc.),

sampling should be scheduled at regular intervals throughout the year in ‘accordance with Table E-11.

ATTACHMENT E — MRP (VERSION 2/12/14)

E-15




VALLEY SANITARY DISTRICT ' ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT - 'NPDES NO. CA0104477
AN

_If sludge is stockpiled at the treatment facility and is not removed for use or disposal within the
applicable monitoring frequencies listed in Table E-11, the Discharger may collect representative
samples of the sludge generated at the treatment facility with the sampling frequency listed in Table E-
11 or representative composite samples may be taken from the stockpile(s) prior to use or disposal.
For dredging operations where sludge will be dewatered at the treatment facility, the Discharger shall
collect representative composite samples from the dewatered sludge prior to use or disposal.

The Discharger shall submit the results of the sludge monitoring requirements Ilsted in Tables E-10
and E-11 in an annual sewage sludge monitoring report. .

2. In addition to the sludge monltorlng requirements listed.above in Tables E-10 and E-11,
the Discharger shall also include the following |nformat|on in the sewagé sludge
monitoring report: ¢

a. The volume of sludge generated at the treatment facility that year, indry metric tons,
and the amount of sludge stockpiled from previous years. //

" b. The names, mailing addresses, and street-addresses of persons who received
" sludge generated from the treatment facility. The Discharger shall specify the
volume of sludge delivered and specify if the transferred sludge is to be stored,
treated, placed in surface disposal sites, land. applled incinerated, disposed .in
mun|C|paI solid waste landfills or disposed by some-6ther method.

“c. For sewage sludge to be disposed in a mun|C|paI solid waste landfill, the Discharger
shall certify that the sludge does not contaln “free liquids” as defined by Method
9095B (Paint Filter Liquids Test), mcluded in “Test Methods for Evaluating Solid
Waste, Physical/Chemical Methods® (EPA Publication SW-846). The Discharger
shall test the sludge using the Paint Filter Liquids Test at the frequency in Table E-
11, or more frequently if necessary/ to demonstrate that there are no free liquids.

d. For sewage sludge to be applled to the land or placed ona surface dlsposal site, the
Dlscharger provide the followmg certification: .

i. Prior to land -application, the Discharger shall demonstrate that the sewage
sludge achieved the operational standards for pathogen reduction levels and
vector attractién -reduction requirements as reqmred in 40 C.F.R. section
503.17 and-$ection-503.15.

ii. Prior to disposal in a surface disposal site, 'the Discharger shall demonstrate
that the sewage sludge achieved the operational. standards for pathogen
reduction levels and vector attraction reduction reqwrements as reqmred in

,section 503. 27 and section 503.25. . Y

3. In ac/cordance with Spemal Provision VI.C.5.a., leltatlons and Discharge Reqwrements
the-Discharger shall prepare a plan in-which the methods of treatment, handling, storage,
afd disposal of sludge are described. Further, the Discharger shall maintain a copy of l
.+ the solids management plan on-site and have available for review durlng inspection.

B Pretreatment Momtormg

In the event that significant industrial wastewater are belng discharged to the ‘wastewater
treatment facility, then the Discharger shall provide the Colorado River Basin Water Board

_ with an annual report describing the pretreatment program activities over the prewous twelve
(12).month period and it shall include:

1. A summary of actions taken by the Discharger which ensures industrial-user compliance;

2. An updated list of industrial users (by SIC categories) which were issued permits, and/or
enforcement orders; and

~ ATTACHMENT E — MRP (VERSION 2/12/14) . E-16




VALLEY SANITARY'DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

3.

The name and address of each user that received a revised discharge limit.

In the event that an approved pretreatment program is required, the discharge shall submit a
pretreatment program submittal to obtain pretreatment approval

X. REPORTING REQUIREMENTS .
A. General Monitoring and Reporting Requirements

The Discharger shall comply with all Standard Provisions (Attachment D) related to
monitoring, reporting, and. recordkeeplng

1.

B. Electronic Self-Monitoring Reports (eSMRs)

1.

4,

4

S
7
//

The Discharger shall report the results of chronlc toxicity testing, TRE, anJ TIE as -
required in section V, “Effluent Toxicity Testing”.

The results of any analysis taken more frequently than required dsing analytical .
methods, monitoring procedures and performed at the locations specified in this MRP
shall be reported to the Colorado River Basin Water Board. .

The Discharger shall ensure laboratory analytical results ,are consistent with the
requirements contained in 40 C.F.R. part 136 with regard to significant figures. 40 C.F.R.
part 136 specifies for some analytical methods, the number of significant figures to which .
measurements are made.

e

The Discharger shall electronically submit SMRs using the State Water Board's
Callfornla Integrated Water Quality System (CIWQS) Program Web site

(http://www.waterboards.ca. gov[mwgs[lndex html). The CIWQS Web site will provide
additional information for eSMR submittal in the event there will be a planned service
interruption for electronic submittal. . d

The Discharger shall maintain §uﬁicient staffing and resources to ensure it submits
eSMRs for the duration of the term of this permit including any administrative extensions.
This includes provision of, training and supervision of individuals (e.g., Discharger
personnel or consultant) on how to prepare and submit eSMRs.

The Discharger shall ré;;ort in the SMR the results for all monitoring specified in this
MRP under sectionslll through IX. The Discharger shall submit monthly, quarterly, semi-
annual, and annual eSMRs including the results of all required monitoring using U.S.
EPA-approved test methods or other test methods specified in this Order. SMRs are to
include all new monitoring results obtained since the last eSMR was submitted. If the
Discharger monitors any pollutant more frequently than required by this Order, the
results-of this monitoring shall be included in the calculations and reporting of the data
subpiitted in the eSMR.

MBnltonng periods and reporting for aII required monltonng shall be completed according
to the following schedule:

Table E-12. Monitoring Periods and Reporting Schedule

Sampling
Frequency

Continuous

Monitoring Period Begins On... Monitoring Period SMR Due Date

Submit with monthly

June 1, 2015 All eSMR

Daily
1x/Day

(Midnight through 11:59 PM) or
any 24-hour period that Submit with monthly
reasonably represents a eSMR

calendar day for purposes of

1June 1, 2015

ATTACHMENT E — MRP (VERSION 2/12/14) © E-17




VALLEY SANITARY DISTRICT : ' : 'ORDER R7-2015-0002

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT ' ‘NPDES NO. CA0104477
Sampling Monitoring Period Begins On... " Monitoring Period -SMR Due Ijate
Frequency - :

sampling. o )

Weekly ' ‘ Submit with monthly
p 1x/Week June 1, 2015 Sunday through Saturday eSMR -

Monthl 1% day of calendar month First day of second -

onthly June 1, 2015 through last day of calendar | month from end of
1x/Month : ' ’ month monitoring period
| ' January 1 through March 31 May 1
?ugrterny June 1. 2015- ) April 1 through June 30 _ August 1 ’
4§§Y§:r er une 1, _ July 1 through September 30 - | November %
' October 1 through December 31 | February 1

Semiannually = | ;.4 o015 January 1 through June 30 | Aug ¥

2x/Year uly 1, 9 ' July 1 through December 31 . | Feb 1

. N e

Annually June 1, 2015 January 1 through December 31 -| March 1

1x/Year

5. Reporting Protocols. The Discharger shall follow the pro_célure in 40 C.F.R. part- 136
when reporting the results of analytical determination§ of chemical constituents in a
sample. Further, the Discharger shall use the following reporting protocol:

C a. Sample results greater than or equal to the RL shall be reported as measured by the
laboratory (i.e., the measured chemical concentratlon in the sample). For reporting
concentration and calculated values i |£1f the pet tool follow these instructions:

Reporting Concentration - Under tHe “Qualifier” column select “=" and under the
“Result” column report the resul (concentratlon) :

Reporting Calculated Values~ Under the “Qualifier” column select “=” and under the
“Result’ column report the-fesult (calculated value). :

b. .Sample results less than the RL, but greater than or equal to the laboratory’s MDL,
shall be reported under the “Qualifier” column-as “DNQ” (Detected, but Not
Quantified). Fo[/the purposes of data collectlon the laboratory shall write the
éstimated chemical concentration under the “Result’ column next to DNQ. The
laboratory may, if such information is available, include numerical estimates of the

- data qualify for the reported result. Numerical estimates of data quality may be
percent accuracy (+ a percentage of the reported value), numerical ranges (low to
high), or any other means considered appropriate by the laboratory. For reporting
cohcentration and calculated values in the pet tool follow these instructions:

s
“ Reporting Concentration — Under the “Qualifier” column select “DNQ”, under the

~ 7 “Result” column report the estimated chemical concentration. In addition, the MDL
’ shall be reported under the “MDL” column and the ML shall be reported under the
S/ ~ “ML” column.

Reporting Calculated Values — Under the "‘Qualifier" column select “<”, under the
‘Result” column report the calculated value or in the case of mass loading report the
average monthly effluent limitation for mass loading.

c. Sample results less than the laboratory’s MDL shall be reported as “ND” (Not-
“Detected). For reporting’ concentration and calculated values in the pet tool follow
these instructions: '

ATTACHMENT E - MRP (VERSION 2/12/14) : , ' : E-18




.

\

VALLEY SANITARY DISTRICT _ ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

/

¢

Reporting Concentration — Under the “Qualifier” column select “ND” and report the
MDL under the “MDL” column.

Reporting Calculated Values - Under the “Qualifier’ column select “<” under the
“‘Result” column report the calculated value (Flow, mgd x 8.34 x MDL(use correct
units)) or in the case of mass loading report the average monthly effluent limitation
for mass loading.

d. Dischargers are to instruct laberatories to establish calibration standards so that the
ML value (or its equivalent if there is differential treatment of samples relative to
calibration standards) is the lowest calibration standard. At no time is the Discharger
to use analytical data derived from extrapolation beyond the lowest point of the
calibration curve.

Compliance Determination. Compllance with effluent limitations for pﬁ/onty pollutants
shall be determined using sample reporting protocols defined above’ Attachment E and
section VII. Compliance Determination. For purposes of reportifig and administrative
enforcement by the Colorado River Basin Water Board and- State Water Board, the
Discharger shall be deemed out of compliance with ~effluent limitations if the
concentration of the priority pollutant in the monitoring sample is greater than the effluent
limitation and greater than or equal to the reporting level{RL).

Multiple Sample Data. When determining compliance with an AMEL for priority pollutants
and more than one sample result is available, the Discharger shall compute the
arithmetic mean unless the data set contalns one or more reported determinations of
“Detected, but Not Quantified” (DNQ) or “Not Detected” (ND) In those cases, the
Dlscharger shall compute the median in place of the arithmetic mean in accordance with
the following procedure: 4

a. The data set shall be rank/éd from low to high, ranking the reported ND
determinations lowest, DNQ determinations next, followed by quantified values (if
any). The order of the |nd|V|duaI ND or DNQ determinations is unimportant.

b. The median value of the data set shall be determined. If the data set has an odd
number of data po'rﬁts, then the median is the middie value. If the data set has an
even number of data points, then the median is the average of the two values
around the m|ddle unless one or both of the pomts are ND or DNQ, in which case
the median value shall be the lower of the two data points where DNQ is lower than
a value and ND is lower than DNQ.

The Dlscharger shall submit eSMRs in accordance ‘Wlth the following requirements:

a. ,T he Discharger shall arrange all reported data in a tabular format. The data shall be
/ summarized to clearly illustrate whether the facility is operating in compliance with
interim and/or final effluent limitations. The Discharger is not required to duplicate
the submittal of data that is entered in a tabular format within CIWQS. When
CIWQS does not provide for entry into a tabular format within the system, the
Discharger shall electronically submit the data in a tabular format as an attachment.

b. The Discharger shall attach a cover letter to the eSMR. The information contained in
the cover letter shall clearly identify violations of the WDRSs; discuss corrective
actions taken or planned; and the proposed time schedule for corrective actions.
Identified violations must include a description of the requirement that was violated
and a description of the violation. In addition, the Discharger shall add these
violations into CIWQS.

ATTACHMENT E - MRP (VERSION 2/12/1 4) ' E-19



VALLEY SANITARY DISTRICT | : ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT /NPDES NO. CA0104477 .

c. The Discharger shall upload the Whole Effluent TOXICIty Test result page or entlre
report for the reporting period under the attachment tab for the reporting period.

d. The Discharger shall upload the laboratory reports for the analysis of the priority
pollutant for the reporting period under the attachment tab for the reporting period.
The Discharger shall evaluate the results with the criteria and notify the Colorado
River Basin Regional Board of any exceedance of the criteria.

C. Discharge Monitorihg Reports (DMRs)

1. Dischargers operating a “minor” facility are not required to submit DMRs under these -
‘requirements, unless notified by State Water Board or Colorado River Basin Water
Board. Likewise, at any time during the term of this permit, the State Watér Board or
- Colorado River Basin Water Board may notify the Discharger to elecironically submit
DMRs. Until such notification is glven specrflcally for the electronic submrttal of DMRs,
the Discharger (“major” or notified “minor” facility) shall submit DMRs’in accordance with

the requirements described below. <

2. Dischargers operating a “major” facility are required to §melt DMRs under these
requirements and must be signed and certified as requrred by the standard provisions
(Attachment D). The Drscharger shall submit the orlgrnal DMR to the address listed

below: ,
FEDEX/UPS/ OTHER PRIVATE
STANDARD MAIL _ CARRIERS . (
State Water Resources Control Board Staté Water Resources Control Board
Division of Water Quality _ Division of Water Quality
c/o DMR Processing Center ' »“c/o DMR Processing Center
PO Box 100 1001 | Street, 15" Floor
; Sacramento, CA 95812-1000 e Sacramento, CA 95814 )

S
3. Al di'scharge monitoring results must be reported on the official U.S. EPA pre-printed

DMR forms (EPA Form 3320-1) or on self-generated forms that follow the exact same
format of EPA Form ?}320 1. -

D. Other Reports

1.  The Discharger shall report the results of any special studies required by Special
Provisions — VI.C.2 (TRE/TIE; acute and chronic toxicity testing, Translator Study; Spill
Response Plan, and Sludge Disposal and ‘Notification Plan) of this Order. The
Dlschang’er shall report the progress in satisfaction of compliance schedule dates
spec;fred in Special Provisions — VI.C.7 of this Order. The Discharger shall submit
repérts with the eSMR scheduled to be submitted on or |mmed|ately followrng the report
due date. :

shown in Table E-13: )
Table E-13. Operations and Maintenance Report

/. Operations and Maintenance Report. The Drscharger shall report the following as

k Reporting -
Activity ) Frequency
The amount of chemlcal used (i.e., chlorine, de- chlorlnatlng agent, etc:) shall be monitored :
daily and summarized monthly. Measured in pounds peér day. The Discharger shall provide 1x/Year
a certification statement in the annual report that the information has been documented .
and is maintained. _ .
To inspect and document any operation/maintenance problems by inspecting each unit 1x/Year

ATTACHMENT E — MRP (VERSION 2/12/14) ' E-20



VALLEY SANITARY DISTRICT ‘ _ ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT - NPDES NO. CA0104477

Reporting

Activity Frequency

process. The Discharger shall provide a certification statement in the annual report that
inspections and documentation of inspections and operations/maintenance problems have
been completed.

Calibration of flow meters and mechanical equipment shall be performed in a timely
manner and documented. The Discharger shall provide a certification statement in the
annual report that the calibration of flow meters and mechanical equipment has been
conducted and documentation of such calibrations is maintained.

1x/Year

The Discharger shall maintain documentation of all logbooks (operation and mamtenance)
chain of custody sheets, laboratory and sampling activities as stated in Standard

Provisions sections IV and V (Attachment D). The Discharger shall provide a certification 19?/Ye{ar
statement in the annual report that maintenance of logbooks, chain of custody sheets and , '

laboratory and sampling activities as required is being implemented.

The Discharger shall conduct an annual review and evaluation of priority pollutant 2
sampling results collected each year to evaluate the impact on surface water quality, and Y, 1x/Year

provide this evaluation in the annual report.

The Discharger shall provide a certification statement in the annual report that the DMR-

QA Study has been submitted to the State Water Resources Control Board Quallty/ 1x/Year

Assurance Office and it has been received.

3.

Discharge Monitoring Report-Quality Assurancé (DMR-QA) Study or the most
recent Water Pollution Performance Evaluatlon Study. The Discharger shall report
the results of the DMR-QA Study required by SpeC|aI Provision VI.C.2.d. The Discharger
can satisfy the requirements of the DMR-QA study using one of the following two
options:

a) The Discharger can obtain and analyze a DMR-QA sample as part of the DMR-QA
study; or e

e .
b) The Discharger can submit the results of the most recent Water Pollution
Performance Evaluation Study from their own laboratories or their contract
laboratories.

The Discharger shal /s'ﬁbmit annually the results of the DMR-QA Study or the results of
the. most recent Water Pollution Performance Evaluation Study to the State Water
Board’s Quality Assurance Officer who will send the DMR-QA Study results or the
results of the most recent Water Pollution Performance Evaluation Study to U.S. EPA’s
DMR-QA Coordinator and Quality Assurance Manager.

The key’ components of the study are listed below.

/'r. No Study time frame. The Study period is. the entire twelve months of each
s Calendar Year. However, participation earlier in the year would allow for extra

time in the event that sample retesting is necessary.

ii. Laboratories may use the same sample data that is normally generated under
their certification/accreditation obligations.

iii. Please submit electronic data files along with PDF copies from the approved
Proficiency Testing (PT) vendors. The vendor will provide electronic data files
(CSV) in the form of the standard EPA data file transfer protocols for uploading
into the State Water Board database for this study. You are responsible for
ensuring the testing data is received by the State Water Board.

The above Study will be submitted annually to the following address:

ATTACHMENT E-MRP (VERSION 2/12/14) - E-21




VALLEY SANITARY DISTRICT : ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

o
State Water Resources Control Board Quality Assurance Program Officer
Office of Information Management and Analysis
1001 | Street, 16-39D
Sacramento, CA 95814

Contact Information

Renee Spears, Senior Environmental Specialist — QA Officer
(916) 341-5583 :

renee.spears@waterboards.ca.gov

ATTACHMENT E — MRP (VERSION 2/12/14) , E-22



VALLEY SANITARY DISTRICT ' ORDER R7-2015-0002

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477
ATTACHMENT F - FACT SHEET
Contents
. PErMIt INTOMMALION ...ttt e bbb bbb e e se s e e et seneneneenen F-3
Il. FaClity DESCIIDLON .....civiviiiic ettt s st st s st e e st saa s s st sen st seneeeeseneneesennenennes F-4
A. Description of Wastewater and Biosolids Treatment or Controls..........ceceevrveereeeeeeseeeeeeenee. F-4
B. Discharge Points and Receiving Waters.................ocvuviiiniiicrenencreensecee e eenns F-5
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data.......cccoueeernnee F-5
D.  CompliaNCe SUMMAY ......coveirriereeccerin e st ee e s ra e st e e eeesreseneennenneans pETUR F-9
E. PlannedChanges/.;: ............... F-10
Il.  Applicable Plans, Policies, and Regulations ..............cccoeuiiinieceieeeisseessceee e seeeee e seneneeneens S erirree e F-10
A, Legal AUthOMHES ..ot Crreereeeeereieens F-10
B. California Environmental Quality Act (CEQA) .....ccccovviueremicceseesirenneene Lo nree e e F-10
C. State and Federal Laws, Regulations, Policies, and Plans............... Jreeeseere e F-11
D.- Impaired Water Bodies on CWA 303(d) List............ceeeurene... s e ee e F-13
. E. Other Plans, Policies and Regulations...........c.cc.coeveeevvvrereenen. // .................................... F-13
IV.  Rationale For Effluent Limitations and Discharge Specifications ............:eueecureeereereneenen: S F-13
A.  Discharge ProhibitioNS ...........coiiiicieiiiiii e cieccie e saeeses et sreesees et s ene e e e nneens F-14
B. Technology-Based Effluent LIMitationS...........ccceceeveiiiiiieiiicicce s see et F-14
1. Scope and Authority ........ trerreenreeearenetteenneeseeeernessbin foeeetree it aeteste st e s e eeeeeaeneann rreeeeaa F-14
2. Applicable Technology-Based Effluent leltatlgns rseeeseeeeereeeeereneeeeeeeeeeereannnnnnnnn F-16
C. Water Quality-Based Effluent Limitations (WQBELs) ........................................................ F-17
1. Scope and Authority .......ccccoeccvvvveceeniinens, e eeeeeensseeeesseseesees e ee e s eee e F-17
2. Applicable Beneficial Uses and Water Qﬁallty Criteria and Objectives ......cccovvvvvrccnnnnnn. F-18
3. Determining the Need for WQBELS .oiZoeeveoeeeeeereeeeeeeseeeseeeeeeseessneasssesssesesessssessesesesesens F-19
4. WQBEL Calculations.................. OO F-20
5. Whole Effluent TOXICity (WET) ...iciivirreiicteicie s seeree e s e sesas s eesesees e ssseessenreens F-24
D. Final Effluent Limitation Considerations .........c.ccevceiiiieecciecece e F-25
1. Anti-Backsliding Requirements............c.c.covvnnninnninnnnnnns eeererrrrr e ———— F-25
2. Anti-degradation POlCIES ..........cceviccieiciier s ccree et re e e s bbb e sane F-25
3. Stringency of Requirements for Individual Pollutants............cccccccnvverieeccieeciein e F-27
E. Interim Effluent Limitations — Not Applicable..........cc.ccoivireciieiiiiee e e F-27
F. - Final Effluent LImitations..........ccccvevveeciiiiiccieecceee e devereesneenrersenrerereneas F-27
G. Land Discharge Specifications — Not Applicable.............. ettt ———————————raaan F-30
H. Recycling Specifications — Not Applicable ........... P PPPUPPUN F-30
V. Flatlonale for Receiving Water LIMItatioNS ........ccovecriieeircesine et ne e e eb e s F-30
A. " Surface Water.........ccocoeeevriniiererecennnn. ST PRTTT F-30
B. Groupdwater—NotApplicabIe.........................................................................................,F-31
VI.  Rationale for Provisions ..........ccceceveevveimveineiiienas e ekreeressereeererereeeiearre e eaareee et re e eeeeeraeteeeeterbeee et e anreeaeesannes F-31
A. Standard Provisions................coeueun... ettt e ettt tetenes SR F-31
B. “Special Provisions OO F-31
77 1. REOPENET PrOVISIONS ......cvectiieeteiitecaeceeste st sessaesacsstssbeestesetsneseneeneensesseeenesessnesenesnesnnenne F-31
2. Special Studies and Additional Monitoring Requirements............ccccccccvevceeeeieeeveencciennns F-31
3. Best Management Practices and Pollution Prevention.............ccoovevvireiieeiieeccesccccennens F-32
4. Construction, Operation, and Maintenance Specifications............cccccevevvveercveeecevenenens F-32
5. Special Provisions for Municipal Facilities (POTWS ONIY)......ccccccevivierieivienrrceneeceeeeenne F-32
6. Other Special ProVISIONS ........ccccuiiiiiiiiiiiccccccnririer e s s eecee s rsasnenereresasesees s e e ssssnaienees F-33
7. Compliance SChEUIES.........cccciieiriie e e e e eeans F-33
VIl. Rationale for Monitoring and Reporting Reqmrements ............................................................................... F-33
FA W o1 [VT=T o [ (o] o1 (o 4 oo [ SO SRR F-33

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-1



VALLEY SANITARY DISTRICT ' - ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477
B. Effluent MONIOrNG......ooeciieiiriiii sttt S, F-33
C. Whole Effluent Toxicity Testing Requirements.........ccccceevriiiciniiiiiiiiccininiineeen, F-34
"D. Receiving Water MONItoring ......cccceerecereereriesnmneenenensinissinssnaneenns [ETTTRURS F-35
1. SUface WaLer ..........vuvviiiieieiiieeeeerinieireeenreereen e, eerreeeeererrrr e e e ‘F-35
2. Groundwater—NotAppllcable..............................; ....................................................... F-35
E. Other Monitoring ReqUIreMeNts..........ccccevviiiiiiiiiiiie it F-35
1. Biosolids/SIudge MONIOIING .....cccueiiviiririiiieniin e esree s e s s sesee s s s ssesenneessrssssraens F-35
2. Discharge Monitoring Report-Quality Assurance (DMR-QA) Study Program................ F-35
V2T LIS V1 o) Tl o=V o1 o - U1 (o] 3 H O OO F-35
A. Notification of Interested Parties .................ooeeein, eeeeeeteereeeteertr e rra————————— f..... F-36
B. Written Comments..........cccccceeniicciinaens F PPN Arrrrnenns F-36
C. Public HEaring ...cceveiiiiiire e sn e e SERII F-36
D. Reconsideration of Waste Dlscharge Requirements.........cccoceecvrcnnnnnnnd ' .....;.7./. ................ F-36
E. Information and Copying........cccccomreereniniccinnennen. S SO F-37
F. Register of Interested Persons.........cccooovcccciiiiiiineenn, FR P TRI F-37
G. Additional INformation .........ccccvveieereiiniireer e e e S F-37
( Tables / o
e
Table F-1. Facility INformation .........covoemeiieceee ettt et s e e O
Table F-2. Historic Effluent Limitations and Monitoring Data (Activated SIUAGE) .........ccveveveereereeeeersreeeeererereresesenens F-5
Table F-3. Historic Effluent Limitations and Monitoring Data (Oxidation Ponds/Wetlands) ........c..ccccvcevvvceeeninen. F-6
Table F-4. Historic Effluent Limitations and Monitoring Data (Combinéd DiSCharges) .............cceeeevereeeecrecereecsnnnn. F-7
Table F-5. Effluent Characteristics........cc.crcvrremrinmrncnererinnenenesenennas L eeeeeeeeeeeseeese e eeeeee e e s e eesesrenes F-9
Table F-6. Violations Report Summary........ccccccevvrervcrnnensiennenn, TP F-10
Table F-7. Basin Plan Beneficial USes .........cccevcmveecrnrineennnss / ....................................................... eererrerereeereens F-11
Table F-8. Summary of Technology-based Effluent leltatlons (Activated SIUAGE) ....ccovvervrceriiiiiiier e F-16
Table F-9. Summary of Technology-based Effluent lentatlons (Oxidation Ponds/Wetlands) ............................. F-17
Table F-10. Basis for Limitations ...........ccccecvveeniiineny S F-17
Table F-11. Applicable Beneficial Uses and Water-Quality Criteria and Objectives .........c.ccoveiviiincciniincicnsennnne, F-18
Table F-12. Summary of Reasonable Potential, ANGIYSIS .......c.cvevreerreiiiineiireseenee e seresssessntssnesssesssessaeenses F-20
Table F-13. Summary of Water Quality-based Effluent LImitations.........cccoveeciiiicciin it F-24
Table F-14. Summary of Final Effluent Limifations (Activated SIUAgE) ........couererivrmiicrcrrrsrerieseseecesersesesesssssnns F-28
Table F-15. Summary of Final Effluent Jdmitations (Oxidation Pond/Wetands) .............cccceeeceevererenresesererennn. F-29
Table F-16. Summary of Final Effluent Limitations (Final Combined) ...........ccceerevereeerereesereessssesssesessssssesessesssens P29
’ v
7
e
Ve
/
e
rd
s

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) ‘ F2



VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTHICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

ATTACHMENT F — FACT SHEET

As described in section 11.D of this Order, the Colorado River Basin Water Board incorporates this Fact
Sheet as findings of the Colorado River Basin Water Board supporting the issuance of this Order. This
Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the
requirements of this Order.

This Order has been prepared under.a standardized format to accommodate a broad range of
discharge requirements for dischargers in California. Only those sections or subsections of this Order
that are specifically identified as “not applicable” have been determined not to apply to this Discharger.
Sections or subsections of this Order not specifically identified as “not applicable” are fuIIy applicable to
this Discharger.

/
. PERMIT INFORMATION : yd
The following table summarizes administrative information related to the facility.
. : Table F-1. Facility Information 7
WDID | 7A33 0122 021 | /
Discharger Valley Sanitary District 7
Name of Facility Valley Sanitary District Wastewater 'I’reatment Plant
' 45-500 Van Buren Street ,
Facility Address Indio, CA 92201 7
' Riverside County /

Joseph Glowitz, GeneraIMénager

Legally Responsible Official (760) 347-2356; iglowitz@valley-sanitary.org

Facility Contact, Title and Mike Lopanec, Chief’Plant Operator
Phone (760) 238 — 5405; mlopanec@valley-sanitary.org

Mike Lopaneg, Chief Plant Operator
Authorized Person to Sign and | (760) 238 — 5405; mlopanec@valley-sanitary.org

Submit Reports lan Wil/so‘ﬁ, Lead Plant Operator

(760),238 — 5418; iwilson@valley-sanitary.org
Mailing Address . 45-500 Van Buren Street, Indio, CA 92201
Billing Address »SAME
Type of Facility POTW
Major or Minor Facility Major
Threat to Water Quallty/ 1
Complexity / A
Pretreatment Program - Y
Recycling Requirements User
Facility Perfnitted Flow 13.5 MGD
Facility-Design Flow 13.5 MGD _
Watershed Coachella Subunit of the Whitewater Hydrologic Unit
Receiving Water Coachella Valley Storm Water Channel
Receiving Water Type Storm Water Channel

A. Valley Sanitary District (hereinafter Discharger) is the owner and operator of the Valley
Sanitary District Wastewater Treatment Plant (hereinafter Facility), a Publicly-Owned
Treatment Works (POTW).

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-3



r

VALLEY SANITARY DISTRICT ' . ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

For the purposes of this Order, references to the “discharger” or “permittee” in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to references to
the Discharger herein. : :

. B. The Facility dlscharges wastewater to the Coachella Valley Storm Water Channel, a water of .
the United States.. The Discharger was previously regulated by Order R7-2010-0019 and
National Pollutant Discharge Elimination System (NPDES) Permit No. CA0104477 which was
adopted on June 17, 2010 and which expires on June 16, 2015. The permit is administratively
extended until a new permit is adopted (40 C.F.R. section 122.6(d); Cal. Code Regs., tit. 23,
§ 2235.4). Attachment B provides a map of the area around the Facility. Attachment C
provides a A flow schematic of the / Facility.

Prior to making any change in the point of discharge, place of use, or purpose of use of
treated wastewater that results in a decrease of flow in any portion of a/Watercourse the

- Discharger must file a petition with the State Water Board, Division of Water Rights, and
receive approval for such a change. The State Water Board retains the/jurisdictional authority
to enforce such requirements under Water Code section 1211. ’

C. The Discharger filed a report of waste discharge and submltted/a/n application for reissuance
of its WDRs and NPDES permit on November 18, 2014« “The application was deemed
complete on December 23, 2014. A site visit was conducted on January 13, 2015, to observe
operations and collect additional data to develop permlt limitations and requirements for
waste discharge. : ,

Il FACILITY DESCRIPTION | -/

The Discharger owns and operates a wastewater. collection, treatment and disposal system
(hereinafter referred to as the Facility) and provides service to a population of approximately -
76,000 located in the City of Indio, portions of thé City of Coachella and Riverside County. The
wastewater treatment plant has a treatment capacity of 13.5 MGD and is located in Section 19,
T5S, R8E, SBB&M.

A. Description of Wastewater and Biosolids Treatment or Controls

The wastewater treatment pldnt consists of three separate treatment systems: 1) an actiyated
sludge treatment system,2) an oxidation pond system, and 3) a wetlands system The current
total design capacity of the. wastewater treatment plant is 13.5 MGD.

“Influent enters the fain influent pumping station and is screened through mechanical bar
screens. Screened influent flow can be directed to the grit chamber or directed to the primary
clarifiers. Flow is then apportioned between the activated sludge system and.the oxidation
pond system and the wetlands. :

The d/eS|gn capaC|ty of the activated sludge treatment system is 10 MGD The actlvated |
sludgé treatment system consists of anoxic selectors, aeration basins, secondary clarifiers,
and a chlorine contact chamber.

ﬁ he design capacity of the oxidation pond system is 2 5 MGD. The OX|dat|on pond system
consists of two oxidation ponds and two cells. The flow pattern is usually through the pond
system in a series starting with Pond 2 then into the two cells in series and then into Pond 3.
However, when the two cells are being used for collection and treatment of waste activated
sludge, the two cells commonly are isolated and flow runs from Pond 2 directly to Pond 3.

The design capacity of the wetlands treatment system is 1.0 MGD. The wetlands treatment .
system is designed to treat primary effluent wastewater. The wetlands treatment system
consists of a circular clarifier and three wetland celis. The wetlands can receive influent from

ATTACHMENT F - FACT SHEET (VERSION 2/12/14) , ' " Fa4



VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

the aerated grit chamber via the wetlands influent pump station or from the oxidation pond
system - from the east end of Pond 3 or from either cell.

Treated effluent from each treatment system (i.e., activated sludge and oxidation
ponds/wetlands system) is chlorinated in separate chlorine contact tanks noting that the flow
from the pond and the wetlands system is combined prior to entering its chlorine contact
chamber. The chlorinated effluent from each chlorine contact tank is then combined and
dechlorinated with the addition of sodium bisulfite prior to discharge from Discharge Point
001C to the Coachella Valley Storm Water Channel.

Screenings and grit removal from the influent wastewater is achieved through the use of
mechanical bar screens located after the influent pumping station are sent to a grinder,
washed, and then compacted and collected in a transportable dumpster prior to final disposal.
Followmg screening, grit is removed from the influent wastewater, dewater,éd air-dried and-
placed in a transportable dumpster with screenings. Screenings and gnt coIIected in the
dumpster are hauled to a landfill approximately every two weeks. Y

Excess solids from the activated sludge treatment system are pumped to either one of the two

(oxidation system) cells or oxidation Pond No. 2 for stabilization. Primary sludge from the

primary clarifiers is pumped to the anaerobic digester, which became- operational in
December 2013. Solids from the digester and oxidation pond system are pumped to the belt

presses for dewatering. Dewatered solids are then placed in the onsite storage/drying beds

for further moisture reduction prior to final disposal. Sludge is typicaily removed from the

Facility site every 12 to 18 months, typically meets class A or class B biosolids quality, and is

transported to Arizona for land application by a confracted sludge disposal company.

Discharge Points and Receiving Waters

Final effluent |s discharged through Discharge Point 001 at Latitude 33° 42’ 59" North and
Longltude 116" 11’ 43” West, to the Codchella Valley Storm Water Channel. The permitted
maximum daily flow limitation is equ’él to the design capacity of the wastewater treatment
plant, which is 13.5 MGD. The discharge consists of disinfected secondary treated
wastewater. ’

Summary of Existing Requi?ements and Self-Monitoring Report (SMR) Data

Effluent limitations contafr/ted in the existing Order R7-2010-0019 for discharges from the
activated sludge treatment system through Discharge Point 001 (Monitoring Location EFF-
001A) and represeritative monitoring data from the term of the previous Order are as follows
in Table F-2: :

Table E«’?/.". Historic Effluent Limitations and Monitoring Data (Activated Sludge)

Paraineter Units

Monitoring Data

Effluent Limitation (From July 2010 ~ November 2014)

Highest Highest Highest

Average | Average Maximum Average Average Daily

Monthly | Weekly Daily Monthly Weekly Dt scharge
Discharge Discharge

Flow

MGD 10.0 -- - 5.94' - -

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-5




'VALLEY SANITARY DISTRICT

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER R7-2015-0002
NPDES NO. CA0104477

Effluent Limitation

Monitoring Data

(From July 2010 — November 2014)

. Highest Highest .
Parameter Units Average | Average Maximum Average Average Hg’ari'fSt
Monthly | Weekly Daily Monthly Weekly Discha‘: .
' " | Discharge Discharge 9
Carbonaceous |
Biochemical
Oxygen B : N
Demand mg/L 25 40 20 36.5 , »
(CBOD) (5 day , J
@ 20 Deg. C) . /
Removal //
| Efficiency for % 85 -- - . 89.47 S -
CBOD ,
Total ’
Suspended " mg/L 30 45 - 7.24 15.4 -
Solids (TSS) ' / :
Removal ' 7
Efficiency for % 85 -- -- 492.1°2 - -
TSS

" This value represents the highest average monthly flow value (Februg,ry 2011).
This value represents the lowest reported value of the minimum pereént removal of CBOD.
This value represents the lowest reported value of the m|n|mum/)ercent removal of TSS.

Effluent limitations contained in the existing Order for- discharges from the oxidation pond and
wetlands treatment systems through Dlscharge Point 001 (Monitoring Location EFF-001B) and
representative monitoring data from the term of the prevnous Order are as follows in Table F-3:

" Table F-3. Historic Effluent Limitations and Monitoring Data (Oxidation Ponds/Wetlands)

*_Effluent Limitation

Monitoring Data

(From October 2010 — November 2014)

' - Highest Highest
Parameter Units Average | Average Maximum Average Average Hll)gal:le st
Monthly | Weekly Daily Monthly . Weekly Dlscha‘: e
Discharge Discharge . 9

Flow, P
Oxidation MGD 2.5 - ~- 1.02" - 1.76
Ponds / ’
Flow,
Wetlands /| MGD 1'Q . - B , B
CBOD (5 day/ ' .
@ 20 Deg/aC) mg/L 40 60 - 48.4 59.1 -
Removal
Efficiency for % 65 - - 75.8° - -
CBOD
TSS mg/L 95 - = 82.7 - -

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) I5-6




VALLEY SANITARY DISTRICT

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT -

ORDER R7-

2015-0002

NPDES NO. CA0104477

\

Effluent Limitation

. Monitoring Data

(From October 2010 — November 2014)

Highest

Highest

Parameter Units. Average | Average Maximum Average Average Hll)gi:;le st
Monthly | Weekly Daily Monthly Weekly ' Disch a¥’ ge
Discharge Discharge
Removal
Efficiency for % 65 - -- 45,28 - --
TSS

1
2
3

This value represents the highest average monthly flow value (November 2014).
This value represents the lowest reported value of the minimum percent removal of BOD.
This value represents the lowest reported value of the minimum percent removal of TSS and represents a V|olat|on of the

s

effluent limitation. The Discharger failed-to meet the minimum percent removal for TSS on two occasions during the
permit term -(April 2011 and June 2013).

e

Effluent limitations contained in the existing Order for combined discharges from the activated
sludge treatment system and oxidation pond and -wetlands treatment systems .through
Discharge Point 001 (Monitoring Location EFF-001C) -and repref?]tatlve monitoring data from

the term of the previous Order are as follows in Table F-4:

Ve

~ Table F-4. Historic Effluent Limitations and Monitoring-Data (Combined Discharges)

Parameter

Effluent Limitation

Fs

Monitoring Data

(From July 2010 — November 2014)

Highest

Highest .

Units Average | Average Maximum Average Average Hg’:i'r st
Monthly | Weekly Daily Monthly Weekly Disch a¥' e
Discharge Discharge Y
Residual ,. - 1
Chlorine mg/L 0.01 - 0.02 0.01 - 6
Oil and ‘ ) 02
Grease - mg/L - -- 25 32 32
pH s.U. - 7 - 6.0 —9.0° - -~ |643-795°
Copper, Total 1 . 5
Recoverable Mo/l 7.0 14 7 20
Heptachlor ug/L | 0.00021 - 0.00042 0.014° - 0.014°
| Escherichia MPN/ i oa? 8 _ 10
coli (E. colij | 100 mJ 126 - 400 111 900
Fecal Coliform MPN/ 200" - 400° 67.1 - 1600"
; ' ;100 ml .
Nitrates, asN ,| mg/L - -- - - -- 5.5
Nitrites, as N mg/L - -- - - - 2.5
Total Nitrogen, N - _ -
as N | mg/L 46
Qmmonla, as mg/L _ . _ _ . 39
Total » ~
Phosphate, as .| mg/L - - - - -- 22
P as ‘
ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-7




VALLEY SANITARY DISTRICT

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER R7-2015-0002
NPDES NO. CA0104477

Effluent Limitation

Monitoring Data

(From July 2010 — November 2014) .

occurred (July 2, 2012) during the permit term.

during the permit term (September 23, 2013).

exceedance occurred during the permit term (October 6, 2014).

N Based on a minimum of not less than five samples for any 30-day period.
No sample shall exceed 400 MPN/100 ml.
- No more than ten percent of the total samples durlng any 30-day period shall exceed 400 MPN/1 00 ml.
This value represents-an exceedance of the maximum daily effluent limitation for E. coli; two exceedances occurred

during the permit term.

ATTACHMENT F — FACT SHEET (VERSION 2/12/14)

AN

: Th|s/rénge represents the instantaneous minimum and maximum pH limitations, respectively.
ThlS represents the range of reported pH values.
This value represents an exceedance of the maximum daily effluent limitation for copper; 6ne exceedance occurred

. . o Highest Highest - .
Parameter Units Average | Average Maximum Average (| Average: H;)gal;ﬁ;s t
Monthly | Weekly Daily Monthly Weekly Discharge
. Discharge Discharge
Orthophosphat | , N 3 3 _ 3 o1
e,asP mg/L -
Sulfate mg/L - - - -- - 110
Chloride mg/L - - - - - 7 84
Hardness mg/L - -= -- -- -- 130
Temperature °C -- -- - -- -/ 101.7
Acute Toxicity % " Ve
(Ceriodaphnia: 'Survival -- s - 100
dubia) )
Chronic -
Toxicity TU 12 . s . - 1
(Ceriodaphnia ¢ 7
dupi'a) ,
Chronic
Toxicity - »
Reproduction TU, ; 12 /- - - 1
(Ceriodaphnia . / ¢
dubia) 7
Acute Toxicity o : / - S
. % 12 ,
(P(mephales Survival - -- 92 -100
promelas)
Chronic ’
Toxicity -
Survival TU, y Rt - - 1
(Pimephales
| promelas)
Chronic ’
Toxicity —
| Growth TUc . 12 - - 1
(Pimephales pd
promelas) J
This value représents an exceedance of the maximum effluent limitation for residual chlorine; six exceedances occurred
) during the Permlt term.

This value represents an exceedance of the daily maximum effluent limitation for oil and grease; one exceedance

This value represents an exceedance of the average monthly and maximum dally effluent limitations for heptachlor one

F-8




VALLEY SANITARY DISTRICT ORDER R7-2015-0002

NPDES NO. CA0104477

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

"

The ROWD described the existing discharge as follows:

This value contributes to an exceedance of the effluent limitation for fecal coliform (“no more than 10 percent of the total
samples during any 30-day period exceed 400 MPN/100 ml); three of ten samples exceeded the effluent limitation during

May 2013.

Section IV.A.1.f of Order R7-2010-0019 states “there shall be no acute or chronic toxicity in the treatment plant effluent
nor shall the treatment plant effluent cause any acute or chronic toxicity in the receiving water.”

Annual Average Effluent Flow — 5.78 MGD
Maximum Daily Effluent Flow — 6.16 MGD
Average Daily Effluent Flow — 5.21-MGD
The ROWD described the effluent characteristics in Table F-5 as follows:

Table F-5. Effluent Characteristics

Parameter | Units Maximum Daily |- Average Daily

Activated Sludge Treatment System -

pH (Minimum) s.u. 7.0 .~ - -
pH (Maximum) S.u. 7.7 --
Temperature (Winter) °C // 79.3 78

Vd
Temperature (Summer) °C s 93 89
CBOD mgL /| 18 16
7
Fecal Coliform MPN/1 O/O mL. 19 6.9
7

Total Suspended Solids mg/L 41 23
Oxidation Ponds/Wetlands Treatment System

pH (Minimum) / 7’ s.u. 7.2 --

1 pH (Maximum) s.u. 7.7 -
CBOD ’ mg/L 37 29
Total Suspended.Solids mg/L 88 39
Combined Distharge from Activated Sludge and Oxidation Pond/Wetlands Treatment Systems
Ammonigy z{s N mg/L 25 21
Chlorine, Total Residual mg/L 0 0
7
Total Kjeldahl Nitrégen, as N mg/L 31 26
| Nitrate, as N mg/L 0.63 0.41

Oil and Grease mg/L 4 2.9
Total Dissolved Solids mg/L 483 437

D. Compliance Sﬁmmary

ATTACHMENT F — FACT SHEET (VERSION 2/12/14)

. F9



VALLEY SANITARY DISTRICT : ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT - NPDES NO. CA0104477

A review of the available effluent monitoring data, submitted in the Discharger’s Self-
Monitoring Reports, indicate that the Discharger had several effluent limitation violations for
residual chlorine, copper, oil and grease, and bacterial indicators, summarized below:

Table F-6. Violations Report Summary

ExE:;?i::lce Violation Type Parameter Lirﬁﬁggg ns R%‘;?::d Units
1/6/2012 Maximum Daily Chlorine, Total Residual " 0.02 0.6 mg/L
‘ ' 7/2/2012 Maximum Daily - Qil and Grease 25 32 / mg/L
‘ 9/11/2012 Maximum Daily Chiorine, Total Residual | .~ 0.02 . 114 7 mg/L
| 12/17/2012 Maximum Daily E. coli 400 ) ,966 MPN/100 ml
3/5/2013 Maximum Daily -Chlorine, Total Residual 0.02 ) Vi / 07 mg/L
3/25/2013 . Maximum Daily Chlorine, Total Resjdual 0.02 ;f ~ 09 - mg/L
3/26/2013r\ ngimum_ Daily Chlorine, Total Residual 092/ 29 " mg/L
4/8/2013 Maximum Daily E. coli , 400 : 900 MPN/100 ml
May 2013 10% of samples Fecal Coliform Py 400 1600/1600/500' | MPN/100 ml
9/23/2013 ) Maximum Daily Copper, Total Recoveratﬁé . 14 20 ’ ug/L
11/29/2014 A Maximum Daily Chlorine, Total Ijeédual - 0.02 ‘ 0.6 . mg/L
' Three of ten samples collected during the mon}h’of May 2013 exceeded 400 MPN/100 ml.
E. Planned Changes 0

The Discharger indicated it is developing“a Treatment Master Plan for the next twenty years (2015 —
2035). The Master Plan anticipates the development of a recycled water facility, primarily for
unrestricted landscape irrigation, addltlonal renewable energy capacity, and the abandonment of the
wetlands treatment system to ensufe a more consistent effluent quality.

ll. APPLICABLE PLANS, POLICIES, AND REGULATIONS )

The requirements contained in this Order are based on the requirements and authorities described
in this section. 7

A. Legal Authorities

This Order serves as WDRs pursuant to article 4, chapter 4, division 7 of the California Water

Code (commencing with section 13260). This Order is also issued pursuant to section 402 of

the federal Clean Water Act (CWA) and implementing regulations adopted by the U.S. EPA

/ and chapter 5.5, division 7 of the Water Code(commencing with section 13370). It shall serve

as an NPDES permit for point-source discharges from this facility to surface waters. This

. Order also serves as Waste Discharge Requirements (WDRs) pursuant to article 4, chapter 4,
division 7 of the Water Code (commencing with section 13260).

B. California Environmental Quality Act (CEQA)

Under Water Code section 13389, this action to adopt an NPDES permit is exempt from the
provisions of Chapter 3 of CEQA, (commencing with section 21100) of Division 13 of the
Public Resources Code.

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) - : . E10




VALLEY SANITARY DISTRICT A _ ' ' ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLAN NPDES NO. CA0104477

C. State and Federal Laws, Flegulations, Policies, and Plans

1.

Water Quality Control Plan. The Water Quality. Control Plan for the Colorado River
Basin (hereinafter Basin Plan), which was adopted on November 17, 1993, and
amended on November 16, 2012, designates beneficial uses, establishes water quality
objectives, and contains implementation programs and policies to achieve those
objectives for all waters addressed through the plan (including amendments adopted by
the Colorado River Basin Water Board to date). In addition, the Basin Plan implements
State Water Resources Control Board (State Water Board) Resolution No. 88-63, which
established state policy that all waters, with certain exceptions, should be considered
suitable or potentially suitable for municipal or domestic supply. Consistent with this state
policy, effluent limitations specified in this Order protect existing and potential beneficial
uses of the Coachella Valley Storm Water Channel, which are described jn Table F-7:

Table F-7. Basin Plan Beneficial Uses yd
' Dispcg:::ge Receiving Watey Name . Beneficial Use(s’f
001~ ‘ Coachella Valley Storm | Existing: / _
Water Channel* | Fresh Water Replenishment (FRSH); Water Contact

Recreation (REC-1) %, Nén-Contact Water Recreation -
(REC-Il) %, Warm Freshwater Habitat (WARM); '
Wildlife Habitat (WILD); and Support of Rare,
Threatened, or Endangered Species (RARE) °.

Section of perennial flow from approximately Indio to the Salton Séa. .
Unauthorized use. 7 / . _ .
Rare, endangered, or threatened wildlife exists in or utilizes some of these waterway(s). If the RARE beneficial use

may be affected by a water quality control decision,”responsibility for substantiation of the existence of rare,
endangered, or threatened species on a case-by case/basis is upon the California Department of Fish and Game on its
own initiative and/or at the request of the Coloradoﬁfver Basin Water Board, and such substantiation must be provided
within a reasonable time frame as approved by theé Colorado River Basin Water Board. .

Requirements of this Order ‘i"mplerﬁent the Basin Plan.

Thermal Plan. The Stdte Water Board adopted the Water Quality Control Plan for
Control of Temperatu/re in the Coastal and Interstate Waters and Enclosed Bays and .
Estuaries of California (Thermal Plan) on January 7, 1971, and amended this plan on
September 18,-1975. This plan contains temperature objectives for surface waters. The
Thermal Plan does not apply to these discharges to the Coachella Valley Storm Water
'Channelfbecause storm water channels do not have a “natural” receiving water
temperature. ‘ ' o

Sediment Quality. The State Water Board adopted the Water Quality Control Plan for
Ericlosed Bays and Estuaries — Part 1, Sediment Quality on September 16, 2008, and it

. became effective on August 25, 2009. This plan supersedes other narrative sediment

quality objectives, .and establishes new sediment quality objectives and related
implementation provisions for specifically defined sediments.in most bays and estuaries.
Requirements of this Order implement sediment quality objectives of this Plan.

National Toxics Rule (NTR) and California Toxics Rule (CTR). U.S. EPA adopted the
NTR on December 22, 1992, and later amended it on May 4, 1995 and November 9,
1999. About forty criteria in the NTR applied in California. On May 18, 2000, U.S. EPA
adopted the CTR. The CTR promulgated new toxics criteria for California and, ‘in
addition, incorporated the previously adopted NTR criteria that were applicable in the
state. The CTR was amended on February 13, 2001. These rules contain federal water
quality criteria for priority pollutants.

ATTACHMENT F - FACT/SHEET (VERSION 2/12/14) ' F-11



VALLEY SANITARY DISTRICT ' ’ ' - ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT . NPDES NO. CA0104477

5.

10.

State Implementatlon Policy. On March 2, 2000, the State Water Board adopted the
Policy for Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays,
and Estuaries of California (State Implementation Policy or SIP). The SIP became
effective on April 28, 2000, with respect to the priority pollutant criteria promuigated for
California by the U.S. EPA through the NTR and to the priority pollutant objectives -
established by the Colorado River Basin Water Board -in the Basin Plan. The SIP
became effective on May 18, 2000, with respect to the priority pollutant criteria
promuigated by the U.S. EPA through the CTR. The State Water Board adopted
amendments to the SIP on February 24, 2005, that became effective on July 13, 2005.
The SIP establishes implementation provisions for priority pollutant criteria and
objectives and provisions for chronic toxicity control. Requirements of,this Order
implement the SIP.

Emergency Planning and Community Right to Know Act. Section 13263 6(a), CWC
requires that “the Colorado River Basin Water Board shall prescrlbe effluent limitations
as part of the WDRs of a POTW for all substances that the most recent toxic chemical
release data reported to the state emergency response commission pursuant to Section
313 of the Emergency Planning and Community Right to Know Act of 1986 (42 U.S.C.
Sec. 11023) (EPCRKA) indicate as discharged into the POTW for which the State Water
Board or the Colorado River Basin- Water Board has etablished numeric water quality
objectives, and has determlne'd that the discharge is or may be discharged at a level
which will cause, have the reasonable potential to cause, or contribute to, an excursion
above any numeric water quality objective.” '

Storm Water Requirements. U.S. EPA pror’ﬁ/ulgated federal regulations for storm water
on November 16, 1990 in 40 C.F.R. parts 122, 123, and 124. The NPDES Industrial
Storm Water Program regulates storm water discharges from wastewater “treatment
facilities. Wastewater treatment pIan’ts are applicable industries under the storm water
program and are obligated to corpply with the federal regulations. -

Endangered Specnes Act Reqmrements This Order does not authorize any act that
results in the taking of a threatened or endangered species or any act that.is now
prohibited, or becomes prohibited in the future, under either the California Endangered
Species Act (Fish and Game Code, §§ 2050 to 2097) or the Federal Endangered
Species Act (16 U.S.C. §§ 1531 to 1544). This Order requires compliance with effluent
limits, recelvmg water limits, and other requirements to protect the beneficial uses of
waters of the State. The discharger is respon3|ble for meeting all requirements of the

_applicable Endangered Species Act.

Antl-degradatlon Policy. Federal regulation 40 C.F.R. section 131.12 requires that the
state/ ‘water quality_standards include an anti-degradation policy consistent with the

_fe/deral policy. The State Water Board established California’s anti-degradation policy in

State Water Board Resolution 68-16 (“Statement of Policy with Respect to Maintaining

High Quality of Waters in California”). Resolution 68-16 is deemed to incorporate the -
federal anti-degradation policy where the federal policy applies under federal law.

Resolution 68-16 requires that existing water quality be maintained unless degradation is

justified based on specific findings. The Colorado River Basin Water Board's Basin Plan

implements, and incorporates by reference, both the State and federal anti-degradation

policies. The permitted discharge must be consistent with the anti-degradation provision

of 40 C.F.R. section 131.12 and State Water Board Resolution 68-16.

Anti-Backsliding Reqmrements. Sections 402(0) and 303(d)(4) of the CWA and federal
regulations at 40 C.F.R. section 122.44(]) restrict backsliding in NPDES permits. These
anti-backsliding provisions require that effluent limitations-in a reissued permit must be

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) - \ F-12



o

VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT ' NPDES NO. CA0104477

as stringenf as those in the previous permit; with some exceptions in which limitations
may be relaxed. :

D. Impaired Water Bodies on CWA 303(d) List

The immediate receiving water is the Coachella Valley Storm Water Channel. The 2010 U.S.
EPA CWA Section 303(d) List classifies segments of the Coachella Valley Storm Water
Channel as impaired by DDT (Dichlorodiphenyltrichloroethane), dieldrin, PCBs
(Polychlorinated biphenyls), pathogens and toxaphene. A TMDL has not yet been developed
for DDT, dieldrin, PCBs, and toxaphene.

On May 20, 2010, the Colorado River Basin Water Board adopted Resolution No. R7-2010-

0027 amending the Basin Plan to revise water quality objectives for bacteria fér a 17-mile

reach of the Coachella Valley Storm Water Channel, which extends from Dillojr Road south to
| the Salton Sea, by removing two of the three bacterial indicators of enterococci and fecal
coliform, and leaving Escherichia coli (E. coli) as the sole indicator of pathogen impairment.
On December 6, 2011, the State Water Board adopted Resolution ‘No.”2011-0060, approving
the Basin Plan Amendment. U.S. EPA approved the Basin Plan Amendment wili be submitted
concurrently to the Office of Administrative Law (OAL) and U.S. EPA for their respective

. . A .

approvals. U.S. EPA approval is required because the amerdment proposes a change in
water quality criteria necessary to protect the designated benéficial use of REC-1.

During a similar time frame, the Colorado River Basin Water Board also developed a TMDL
for bacterial indicators for the Coachella Valley Storm Water Channel by adopting Resolution
No. 2007-0039 on May 16, 2007, and adopting Resolution No. 2010-0028 on June 17, 2010,
which revised the TMDL. The TMDL sets numeric targets for E. coli and establishes a two-
phase implementation plan. The TMDL Basin‘Plan Amendment was approved by the State
Water Board on July 19, 2011, pursuant to Resolution No. 2011-0030, by OAL on February 2,
2012, and by U.S. EPA on April 27, 20127 The Valley Sanitary District Wastewater Treatment
Plant is located outside the area affected by the Basin Plan Amendment.

7/
Finally, the Salton Sea is listed as impaired by: (1) nutrients, (2) salt, and (3) metals
(selenium). No TMDLs have beén developed to date for the Salton Sea, although a nutrient
TMDL is under developmenj: Tributaries to the Salton Sea, including the Coachella Valley
Storm Channel, may be affected by the nutrient TMDL and any others developed for the
Salton Sea. Furthermore, the Basin Plan establishes selenium objectives for tributaries to the
Salton Sea.

Federal regulations for storm water discharges require specific categories of facilities, which
discharge sform water associated with industrial activity (storm water), to obtain NPDES
permits anhd to implement Best Conventional Pollutant Technology (BCT) and Best Available
Techndlogy Economically Achievable (BAT) to reduce or eliminate industrial storm water
pollution. :

Ahe State Water Board adopted Water Quality Order 2015-0057-DWQ (General Permit No.

/ CAS000001), specifying WDRs for discharges of storm water associated with industrial
activities, excluding construction activities, and requiring submittal of a Notice of Intent by
industries to be covered under the Permit.

V. RATIONALE FOR EFFLUENT LIMITATIONS AND DISCHARGE SPECIFICATIONS

The CWA requires point source dischargers to control the amount of conventional, non-
conventional, and toxic pollutants that are discharged into the waters of the United States. The
control of pollutants discharged is established through effluent limitations and other requirements
in NPDES permits. There are two principal bases for effluent limitations in the Code of Federal

_ : E. Other Plans, Policies and Regulations
ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-13 -



VALLEY SANITARY DISTHICT ' ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

Regulations: 40 C.F.R. section 122.44(a) requires that permits include applicable technology-
based limitations and standards; and 40 C.F.R. section 122.44(d) requires that permits include
water quality-based effluent limitations to attain and maintain applicable numeric and narrative
water quality criteria to protect the beneficial uses of the receiving water. Where reasonable
potential has been established for a pollutant, but there is no numeric criterion or objective for the
pollutant, water quality-based effluent limitations. (WQBELs) may be established: (1) using U.S.
EPA criteria guidance under CWA section 304(a), supplemented where necessary by other
relevant information; (2) on an indicator parameter for the pollutant of concern; or (3) using a
calculated numeric water quality criterion, such as a proposed state criterion or policy interpreting
the state’s narrative criterion, supplemented with other relevant information, as provided in 40
C.F.R. sect|on 122.44(d)(1)(vi). ;

Effluent and receiving water limitations in this Order are based on the federal CWA, Basin Plan,
State Water Board's plans and policies, U.S. EPA guidance and regulations, and best practicable
waste treatment technology. While developing effluent limitations and receiving water limitations,
~ monitoring reqmrements and special conditions for the draft permit, the’ following information

sources were used. /
1. U.S. EPA NPDES Application Forms: Cahfornla Form 200/U S. EPA Forms 1, 2A, and .
' 2S dated November 18, 2014. s
2. Code of Federal Regulations — Title 40. ‘ ’

Water Quality Control Plan (Coloradol River Basin — Region 7) as amended to.date.

" Colorado River Basin Water Board files related to Valley Sanltary District WWTP NPDES
permit CA0104447. s ‘

A. Discharge Prohibitions - /

Effluent and receiving water |ImltatI0nS/i{1 this Order are based on the federal CWA, Basin

Plan, State Water Board’s plans ang’pollmes U.S. EPA guidance and regulations, and best
practlcable waste treatment technology.

. . : s .
B. Technology-Based EffluenE, Limitations
1. Scope and Authority .

Section 301(b) of the CWA and implementing U.S. EPA permit regulations at 40 C.F.R.
section 122.44,require that permits include conditions meeting applicable technology-
- based requirements at a minimum, and any more stringent effluent limitations .necessary
to meet appllcable water quality standards. The discharge authorized by this Order must
meet mlnlmum federal technology-based requirements based on Secondary Treatment
Standards at 40 C.F.R. part 133, Equwalent -to-Secondary Treatment Standards at Part
~133/ and Best Professional Judgment (BPJ) in accordance with 40 C.F.R. section 125.3.

a. Secondary Treatment Standards. Regulations promulgated in 40 C.F.R. section
125.3(a)(1) require technology-based effluent limitations for municipal Dischargers

/ 1o be placed in NPDES permits based on Secondary Treatment Standards or .
Equivalent to Secondary Treatment Standards.

The Federal Water Pollution Control Act Amendments of 1972 (PL 92-500)
established the minimum performance requirements for POTWs [defined in section
304(d)(1)]: Section 301(b)(1)(B) of that Act requires that such treatment works must,
as a minimum, meet effluent limitations based on secondary treatment as defined by
the U.S. EPA Administrator. .

Based on this statutory requirement, U.S. EPA developed secondary treatment
regulations, which are specified in 40 C.F.R. part 133. Thése technology-based

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) . ‘ F-14



L

VALLEY SANITARY DISTRICT . - ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

regulations apply to all municipal wastewater treatmentApIants and identify the
minimum level of effluent quality attainable by secondary treatment in terms of
biochemical oxygen demand (BODs), total suspended solids (TSS), and pH.

Equivalent to Secondary Treatment Standards. Following publication of the
'secondary treatment regulations, legislative history indicates that Congress was
concerned that U.S. EPA had not “sanctioned” the use of certain biological
treatment techniques that were effective in achieving significant reductions in BODs
and TSS for secondary treatment. Therefore, to prevent unnecessary construction
of costly new facilities, Congress included language in the 1981 amendment to the
Construction Grants statutes [Section 23 of Pub. L. 97-147] that requrred U.S. EPA
to provide allowance for alternative biological treatment technologiés such as
trickling filters or waste stabilization ponds. In response to this requirement,
definition of secondary treatment was modified on September 20, 1984 and June 3,
1985, and published in the revised secondary treatment regulati‘ons contained in 40
C.F.R. section 133.105. These regulations allow alternative fimitations for facilities
usrng trickling filters and waste stabilization ponds that meet the requirements for
“equivalent to secondary treatment.” These equrvalent to secondary treatment”
limitations are up to 45 mg/L (monthly average) and 1 up 5 10'65 mg/L (weekly average) _
for BODsand TSS.

Therefore, POTWs that use waste stabilization p’onds identified in 40 C.F.R. section
133.103, as the principal process for secondary treatment and whose operation and
maintenance data indicate that the TSS values specified in. the equivalent-to-
secondary regulations cannot be achreved can qualify to have their minimum levels
of-effluent quality for TSS adjusted upwards

Furthermore, in order to addr $s the variations in facility performance due to
geographic, climatic, or seasonal conditions in different states, the Alternative State
Requirements (ASR) proy13|on contained in 40 C.F.R. section 133. 105(d) was
written. ASR allows states the flexibility to set permit limitations above the maximum
levels of 45 mg/L (mofithly average) and.65 mg/L (weekly average) for TSS from
lagoons. However,sbefore ASR limitations for suspended solids can be set, the
effluent must meet the BOD limitations as prescribed by 40 C.F.R. section
133.102(a). Presently, the maximum TSS value set by the State of California for
lagoon effluent is 95 mg/L. This value corresponds to a 30-day consecutive average
oran average over duration of less than 30 days.

In order to be eligible for equivalent-to-secondary Irmltatlons a POTW must meet all

' of jhe following criteria:

/i.  The principal treatment process must be either a trickling filter or waste
stabilization pond.

ii. The effluent quality consistently achieved, despite proper operations and
maintenance, is in excess of 30 mg/L BODs and TSS.

ii. Water quality is not adversely affected by the discharge. (40 C.F.R. §
- 133.101(g).)

iv. The treatment works as a whole provides significant biological treatment such
that a minimum 65 percent reduction of BODs is consistently attained (30-day
average).

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-15



VALLEY SANITARY DISTRICT C ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT ' "~ NPDES NO. CA0104477

-2. Applicable Te_c\:hnology-Based'Efquent Limitations -

a. This Facility meets the technology based regulations for the minimum level of
effluent quality attainable through secondary treatment in terms of carbonaceous
biochemical oxygen demand (CBODs) and TSS, removal efficiency for CBOD; and
TSS, and pH as summarized in Table F-8, below. Previous Order R7-2010-0019
established technology-based effluent limitations to meet applicable secondary
treatment standards for CBOD; and TSS, removal efficiency for CBOD;s and TSS,
and pH. These effluent limitations have been carried over from the previous Order.
Further, mass-based effluent limitations are based on a design flow rate of 10 MGD.

b. This facility, through use of the current treatment system (i.e., oxidation ponds and
' wetlands) meets the technology-based regulations for the minimum level of effluent
quality attainable by equivalent-to-secondary- treatment in terms df' CBODs, TSS,
and pH for the existing treatment system of aeration lagoons. Prewous Order R7-
2010-0019, established technology-based effluent limits ,to meet applicable
equivalent-to-secondary treatment with ASR for CBODs and TSS, removal.
efficiency for CBODs, and pH. These effluent-limitations have been revised based

on evaluation of performance data for the period ffom January 2012 through
December 2013. Federal regulations at Part 133.101() define the effluent
concentrations consistently-achievable through/proper operation and maintenance

as: 1) the 95th percentile value of the 30-day average effluent quality achieved in a
period of at least two years; excluding values. attributable to upsets, bypasses,
operational errors, or other unusual condltlons and 2) a 7-day average value equal

to 1.5 times the value derived for the 95th percentile value of the 30-day average.
According to analysis of TSS data collected for the period from January 2012
through December 2013, the 95th percentile value of the 30-day average
concentrations is 61 mg/L. The' 7-day average is therefore 91 mg/L (1.5 times 61
mg/L). Further, mass-based- effluent limitations are based on a design flow rate of -

3.5 MGD. 7
Table F-8. Summary of Technology—based Effluent Limitations (Actlvated Sludge)
‘ / Effluent Limitations
Parameter - Units Average | Average | Maximum | Instantaneous | Instantaneous
Monthly | Weekly "~ Daily | Minimum Maximum
Flow MGD “ 10 - - - - - -
CBOD /mg/L 5 40 _ ,
_/Ibs/day’ 2,085 3,336 - - -
Removal Efficiency” o 85 B . _ .__
for CBODs e ° . _ :
S.u. - .- - - 6.0 9.0
| mg/L 30 45 - I
7SS / Ibs/day’ 2,502 3,753 - - - ¢
-} Removal Efficiency ‘ '
for TSS %, 85 - - - | -

' Mass-based effluent limitations are based upon a maximum flow of 10 MGD.

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) | , F-16




VALLEY SANITARY DISTRICT , ORDER R7-2015-0002
- VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

Table F-9. Summary of Technology-based Effluent Limitations (Oxidation Ponds/Wetlands)

‘ Effluent Limitations
Parameter Units Average | Average Maximum | Instantaneous | Instantaneous
Monthly Weekly Daily Minimum Maximum
Flow, Oxidation ‘
Pond MGD 25 - -- - -
Flow, Wetlands MGD 1.0 - -
CBOD, mg/L 40 60 - : , -
. Ibs/day’ 1,168 1,751 - ~ S -
Removal Efficiency A
for CBODs . % 65 - - T/ -
pH - s.u. - — - 6.0 7 9.0
mg/L 61 91 -- S -
TSS -
Ibs/day’ 1,780 2,656 - - -
Removal Efficiency i
for TSS % 65 - B ' - B

' Mass-based effluent limitations are based upon a maximum flow of 3.5 MGD.

c. Basis for Limitations: /,/
Table F-10. Basis for Limitations
Parameters _~Basis for Limitations
Flow The design capacity of the treatment plant is 13.5 MGD.

Discharges to waters that support aquatic life and are dependent on oxygen.
Carbonaceous Biochemical | Organic matter in the dlscharge may consume oxygen as it breaks down. Nitrifying
Oxygen Demand (CBOD) bacteria also consume oxygen to convert nitrogen to nitrate. CBOD limits are

(5 day @ 20 Deg. C) . allowable to minimize false indications of poor facility performance as a result of
' nitrogenous pollutants.
Total Suspended Solids High levels of suspended solids can adversely impact aquatic habitat. Untreated or
(TSS) improperly treated wastewater can contain high amounts of suspended solids.
Hydrogen. lon (pH) is a measure of Hydrogen lon concentration in the water. A
pH range specified between 6.0 and 9.0 ensures suitability of biological life. This

limitation has been adopted in the Basin Plan of the Region.

4

e
C. Water Q/uélity-Based Effluent Limitations (WQBELSs)
1. Scope and Authority

# CWA Section 301(b). and 40 C.F.R. section 122.44(d) require that permits include
/ limitations more stringent than applicable federal technology-based requirements where
, necessary to achieve applicable water quality standards.

Section 122.44(d)(1)(i) of 40 C.F.R. requires that permits include effluent limitations for
all poliutants that are or may be discharged at levels that have the reasonable potential
to cause or contribute to an exceedance of a water quality standard, including numeric
and narrative objectives within a standard. Where reasonable potential has been
established for a pollutant, but there is no numeric criterion or objective for the pollutant,
water quality-based effluent limitations (WQBELs) must be established using: (1) U.S.
EPA criteria guidance under CWA section 304(a), supplemented where necessary by

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F17




VALLEY SANITARY DISTRICT
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDEH R7- 2015 0002
NPDES NO. CA0104477

other relevant information; (2) an indicator parameter for the pollutant of concern; or (3) a
calculated numeric water quality criterion, such as a proposed state criterion or policy:
interpreting the state’s narrative criterion, supplemented with -other relevant information,
as provided in section 122.44(d)(1)(vi).

The process for determining reasonable potential and calculating WQBELs when
necessary is intended to protect the designated uses of the receiving water as specified
in the Basin Plan, and achieve applicable water quality objectives and criteria that are
contained in other state plans and policies, or any applicable water quality criteria
contained in the CTR and NTR.

Applicable Beneficial Uses and Water Quality Criteria and Objectives

4

Table F-11 summarizes the applicable water quality criteria/objectives for priority
pollutants reported in detectable concentrations in the effluent or/ recelvmg water
(upstream) as well as those pollutants for which effluent limitations existed in Order R7-
2010-0019. The hardness value used to conduct the Reasonable Potential Analysis
(RPA) was 94 mg/L. These criteria were used in conducting the RPA for this Order.

Table F-11. Applicable Beneficial Uses and Water,Quallty Crlterla and Objectlves

CTR/NTR Water Quallty Criteria .
St??r?gs;nt Freshwater " Saltwater He:l':;'afr:’.r
?\I-I(;R Parameter Criteria ) 4 ' Cons:;r;?ptloh

| - " | Acute ) /Cﬁronic Acute | Chronic Orgg::;ms

Hg/L poL ,”| pgl | pgh | pgll Mg/l
1 | Antimony 4,300 - - 4,300
2 | Arsenic 150 | 340 150 -
4 | Cadmium 235 7 4.21 2.35 : Narrative
5a Ch_romium (i 196.45 1,650.71 196.75 Narrative
6 | Copper '8.85 13.21 .8.85 N
7 |Lead 71 294 75.46 2.94 Narrative
8 Mercury , 0.051 -- -~ 0.051
9 Nickel 7 4 49.5 445.25 49.5 N/A 4,600
10 Selenium 5.00 20 5.00 Narrative
11 ?il\'?er 3.65 3.65 - -
13 /| zinc 11370 | 11870 | 113.70 .
26 Chloroform - - L -
27 Dichlorobromomethane 46 -- - = 46
34 Methyl Bromide 4,000 - - 43000
36 | Methylene Chloride 1,600 -- - 1,600 -

ATI'ACHMENT F — FACT SHEET (VERSION 2/12/14) F-18




VALLEY SANITARY DISTRICT ORDER R7-2015-0002

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT - NPDES NO. CA0104477
_ CTR/NTR Water Quality Criteria )
Human
CTR St:\?:gs‘ttant Freshwater Saltwater c :l ::lztr: f(t)i:m
Parameter Criteria : \ _p '
No. of:
Acute Chronic Acute Chronic Orggz;;ms
. pg/L pg/L Hg/L Ha/L o/l Hg/L
39 Toluene 200,000 - - 200,000
P
<117 | Heptachlor 0.00021 0.52 0.0038 ,0'00021

“--* No water quality criteria available
/

e
4

3. Determining the Need for WQBELs p,
In accordance with section 1.3 of the SIP, the Colorado River Basin Water Board
conducted a RPA for each priority pollutant with an appllcable criterion or objective to
determine if a WQBEL is required in the Order. The Colorado River Basin Water Board
analyzed effluent data to determine if a pollutant in & discharge has the reasonable
potential to cause or contribute to an excursion above a state water quality standard. For
-all parameters that have the reasonable potential to cause or contribute to an excursion
above a water quality standard, numeric WQBELs are required. The RPA considers
criteria from the CTR and NTR, and when appllcable water quality objectives specified in
the Basin Plan. To conduct the RPA, the, Colorado River Basin Water Board identified
the maximum observed effluent concentratlon (MEC) for each constituent, based on data
provided by the Discharger.

Section 1.3 of the SIP provides }hé procedures for determining reasonable potential to
exceed applicable water quality criteria and objectlves The SIP specn‘les three triggers
to complete a RPA:

s

a. Trigger 1 — If the MEC is greater than or equal to the CTR water quality criteria or
applicable objec;cive (C), a limit is needed.

b. Trigger 2 — If' background water quality (B) > C and the pollutant is detected in the
effluent, a limit is needed. :

C. Trigger 3 — If other related information, such as a 303(d) listing for a pollutant,
discharge type, compliance history, etc., indicates that a WQBEL is required.

Sufficié/nt effluent and ambient data are needed to conduct a complete RPA. If data are
not/sufflment the Discharger will be required to gather the appropriate data for the
Colorado River Basin Water Board to conduct the RPA. In accordance with section 1.2 of
+ the SIP, the Colorado River Basin Water Board shall -have discretion to consider if any

/  data are inappropriate for use in determining reasonable potential. \

/ The RPA was performed on available priority pollutant monitoring data collected by the
Discharger from samples collected ‘during the period from October 2012 through October
2014. Based on the RPA, the discharge demonstrates reasonable potential to cause or
contribute to an excursion above a water quality standard for copper and heptachlor.
Data evaluated in the RPA for priority pollutants reported in detectable concentrations in
the effluent as well as those pollutants for which effluent limitations existed in Order R7-
2010-0019, are summarized in Table F-12.

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) _ F-19



VALLEY SANITARY DISTRICT +~  ORDER R7-2015-0002

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT "~ NPDES NO. CAQ104477 _
Table F-12. Summary of Reasonable Potential Analysis
. Max. Detected RPA
. Apﬂ;::?le Max. Effluent Receiving Result -
CTR Priority Qualit Concentration Water Effluent Reason
No. Pollutant Criteria ‘(,C) (MEC) Concentration Limit ~
(B) Required
. pg/L pg/L pg/L ? »
1 Antimony 4,300 0.3 - ‘No MEC<C&noB
2 | Arsenic 150 1.1 - S - No MEC<C&noB
4 | Cadmium 2.35 0.03 (DNQ) - No MEC<C&noB
5a [ Chromium (lil) 196.75 6.6 - ~No MEC <C & no B
6 | Copper . 8.85 20 -- " Yes MEC > C
7 Lead 2.94 0.2 (DNQ) -- No MEC<C&noB
8 | Mercury 0.051 0.0225 -- No - MEC<C&noB
9 Nickel 49.5 - .15 . -- No 1 MEC<C&noB
10 | Selenium ' 5.00 1.3 T . - No /| MEC<C&noB’
11 | Silver 3.65 0.05 (BNQ) -- p MEC<C&noB
13 | Zinc 113.70 .28 , -- No MEC<C&noB
26 | Chloroform No Criteria 20 -- .~/ No - MEC<C&noB
Dichlorobromom : 7
27 ethane 46 . 21 -- ) No MEC<C&noB
34 | Methyl Bromide 4,000 0.72 -= ' No MEC<C&noB
Methylene 2 : :
36 | chioride 1,600 0.42 V. No MEC<C&noB
39 [ Toluene - .| 200,000 72 T No . MEC<C &noB
117 | Heptachlor _ 0.00021 0.014 /- Yes MEC > C
NC = No Criteria contained in the CTR, DNQ = Detectéd Not Quantified '
P
4. WAQBEL Calculations -
v . B ) v .

a. Final WQBELs are based on monitoring results and following the calculation
process outlined in section 1.4 of the SIP. A table providing the calculations for all
applicable WQBELsfor this Order is provided in Attachment J of this Order.

b. WQBELSs Calculation Example | |
Using heptachlor as an example, the following demonstrates how WQBELs based
on a humah health criterion were established for Order R7-2015-0002. The process
for developing these limits is in accordance with section 1.4 of the SIP. Attachment J
summarizes the development and calculation of all WQBELSs for this Order using the
process described below. . :

/s Step 1: For each constituent requiring an effluent limit, identify the applicable water

- quality criteria or objective. For each criterion determine the effluent concentration

s allowance (ECA) using the following steady state equation:
ECA=C + D(C-B) when C>B, and
ECA=C when C<= B,
Where C= The priority pollutant critérion/objective, adjusted if
necessary for hardness, pH and translators. In this
Order a hardness value from the effluent of 94 mg/L (as
CaCO,) was used for development of hardness-
dependent criteria, and a pH of 6.43 was used for pH-
dependent criteria. Upstream receiving water samples
ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-20

-



)

VALLEY SANITARY DISTRICT ORDER R7-2015-0002

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477
were not available.
D= The dilution credit, and
B= The ambient background concentration

: ¢
s

Y,

—

For this Order, dilution was not allowed due to the nature of the receiving water and
quantity of the effluent; therefore: ,

ECA=C » ' | ,
For heptachlor, the applicable water quality criteria are: /7

- ECAacue= 0.52 s
ECAsvonic=  0.0038 - ,
ECAnuman heatn= 0.00021 pg/L /

7

Step 2: For each ECA based on aquatic life criterion/objective; determine the long-
term average discharge condition (LTA) by multiplying the ECA by a factor
(multiplier). The multiplier is a statistically based factor that adjusts the ECA to
account for effluent variability. The valup/ of the multiplier varies depending on the
‘coefficient of variation (CV) of the data set and whether it is an acute or chronic
criterion/objective. Table 1 of the/ SIP provides pre-calculated values for the
multipliers based on the value/of ‘the CV. Equations to develop the multipliers in
place of using values in the tables are provided in section 1.4, Step 3/of the SIP and
will not be repeated here.

LTAaClgte = ECAacute X Ml}ltiplieracute
LT Achronic= ECAchroni/C/X Multiplier chronic

The CV for the data set must be determined before the multipliers can be selected
and will vary depending on the number of samples and the standard deviation of a
data set. If the data set is less than 10 samples, or at least 80% of the samples in
the data set are reported as non-detect, the CV shall be set equal to 0.6.

For ﬁeptac':hlor, the following data was used to develop the acute and chronic LTA
_susing Table 1 of the SIP:

No. of Samples Available CVv Multiplier,ce | Multipliersnrgnic
3 0.6 0.32 0.53

LTAaoute =  0.52 ug/L x 0.32 = 0.17 pug/L.

‘LTAchronic =  0.0038 pg/L x 0.53 = 0.002 ug/L

Step 3: Select the most limiting (lowest) of the LTA.
LTA = most limiting of LTAacute OF LTAchronic

For heptachlor, the most limiting LTA was the LTActronic

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-21




VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT . NPDES NO. CA0104477

LTA = 0.002 pg/L

Step 4: Calculate the. WQBELs by multiplying the LTA by a factor (multiplier).
WQBELs are expressed as Average Monthly Effluent Limitations (AMEL) and
Maximum Daily Effluent Limitations (MDEL). The multiplier is a statistically based
factor that adjusts the LTA for the averaging periods and exceedance frequencies of
the criteria/objectives and the effluent limitations. The value of the multiplier varies
depending on the probability basis, the coefficient of variation (CV) of the data set,
the number of samples (for AMEL) and whether it is monthly or daily limit. Table 2 of
the SIP provides pre-calculated values for the multipliers based on the value of the
CV and the number of samples. Equations to develop the multipliers,in place of
using values in the tables are provided in section 1.4, Step 5 of the SIP and will not
be repeated here ‘ //

/

AMELaquatic life = LTAX AlVlEL-muItiplier p ’
MDELaqu:;nic ite= LTA X MDELmultiplier :

4

AMEL multipliers are based on a 95th percentile oeturrence probability, and the
MDEL multipliers are based on the 99th percentile occurrence probability. If the
number of samples is less than four (4), the default number of samples to be used is
four (4).

For heptachlor, the following data was ,‘uééd to develop the AMEL and MDEL for
aquatic life using Table 2 of the SIP:/

No. of Samples per Month | CV | ‘Multiplierype Multiplieraver

4 06" 3.11 1,55

I
/

AMELaquaﬁc life = 0.002 X/1 -55 = 0-0031 ug/L

e
Step 5: For the ECA based on human health, set the AMEL equal to the
ECAhuman health

AM E‘Lhuman health = ECAhuman health
Ve .

Vv
_For heptachlor:
S

AMELhuman health = 0.00021 HQ/L

s | . |

e Step 6: Calculate the MDEL for human health by multiplying the AMEL by the ratio
of the Multipliermpe, to the Multiplierame . Table 2 of the SIP provides pre-calculated
ratios to be used in this calculation based on the CV and the number of samples.

MDELnuman heaith = AMELpuman heatn X (Multiplieryper / Multiplieraver)

For heptachlor, the following data were used to develop the MDELyman heaith:

| No. of Samples Per Month | CV | Multiplierype, gs | Multiplierawei ss | Ratio |

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) . , F-22




VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT { NPDES NO. CA0104477

| 4 | 06 ] 3.11 [ 1.55 | 2.01 |

Step 7: Select the lower of the AMEL and MDEL based on aquatic life and human
health as the water-quality based effluent limit for the Order.

AM ELaguatic life MDEL -aquatic life AM EI—human health IVIDEI—human health
0.0031 pg/L [ 0.0062 ug/L | 0.00021 pg/L 0.00042 pg/L

I

The lowest (most reStrictive) effluent limits are based on human health and were
incorporated into this Order. s

-/
c. WQBELs Based on Basin Plan Objectives Ve

i. The Basin Plan states that any discharge to a watef body with a REC-1
designated use shall not have bacterial densities in excess of the following:

(a) E. Coli. The geometric mean bacterial densjty/ (based on a minimum of not
less than five samples equally spaced over a 30-day period) shall not
exceed a Most Probable Number (MPN) of 126 per 100 miilliliters, nor
shall any sample exceed the maximum allowable bacterial density of a
‘MPN of 400 per 100 milliliters. -

(b) Fecal Coliform. The geometric mean bacterial density (based on a
minimum of not less than-five samples equally spaced over a 30-day
period) shall not exceed/a MPN of 200 per 100 milliliters, nor shall more
than ten percent of the total samples during any 30-day period exceed a
MPN of 400 per 100’m|Il|I|ters

Effluent fimitations for’ E coli and fecal coliform are mcorporated in_this Order.
The bacterial indicators of E. coli and fecal coliform are used to estimate the
presence of g,athogens in the wastewater effluent discharged to Dlscharge
Point 001. Effluent limitations for E. coli and fecal coliform shall be used as an
indicator to/ determine the effectiveness of the municipal wastewater treatment
facilities disinfection system.’

s
ii. The Basin Plan contains narrative water quality objectives for oil and grease
~ and floating material in surface waters, which state: “All waters shall be free
_/from substances attributable to wastewater of domestic or industrial origin or
+" other discharges which adversely affect-beneficial uses not limited to: floatlng
/- as debris, scum, grease, oil, wax, or other matter that may cause nuisance.” In
' addition, as discussed in section [11.C.9 of this Fact Sheet, the anti-degradation
y provisions of the State Water Board Resolution No. 68-16 state that: “Any
A activity which produces -or may produce a waste or increased volume or
/ concentration of waste and. which discharges or proposes to discharge to
existing high quality waters will be required to meet waste discharge
requirements which will result in the best practicable treatment or control of the
discharge necessary to assure that (a) a pollution or nuisance will not occur
.and (b) the highest water quality consistent with maximum benefit to the people
of the State will be maintained.” Oil and grease is a pollutant that generally may
be found in sanitary waste from households, businesses and industries, and for
which POTWs typically are designed to remove. Oil and grease removal is
typically achieved during primary treatment. Based on information included in

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F.23



VALLEY SANITARY DISTRICT
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER R7-2015-0002
NPDES NO. CA0104477

self-monitoring reports submitted by the Discharger, annual effluent samples
for oil and grease indicate their presence in the effluent (41 detectable
concentrations ranging from 0.9 mg/L to 32 mg/L). Therefore, the discharge
demonstrates a reasonable potential to cause or contribute to an in-stream
excursion above the Basin Plan’s narrative objective for( oil and grease and
floating material. This Order establishes a MDEL for oil and grease, to
implement the narrative water quality objective contained in the Basin Plan,
which will provide protection of the beneficial uses of the Coachella Valley
Storm Water Channel. The effluent limitation for oil and grease is based on the
numeric limitation (MDEL) included in the adopted General Order R7-2009-
0300, NPDES Permit for Low Threat Discharges to Surface Waters Within the
Colorado River Basin Region. Effluent monitoring data prov1ded by the
Discharger monthly during the permit term indicate oil and grease has been
detected in the effluent. /

-7

Table F-13. Summary of Water Quélity—based Effluent Limitations

: Effluent Limitation$
Parameter Units Average | Average | Maximum | Instantaneous | Instantaneous
Monthly | Weekly" Daily . “_Minimum ~_Maximum
Escherichia Coli (E. 1 2 |
Coli) MPN/100 ml 126 - 400° »
| Fecal coliform MPN/100 ml 200" 4/1,@03 --- -
ug/L 10.1 /174
Copper 4 ~ :
Ibs/day 1.1 -/ 2.0
ug/L 0.00021 Y 0.00042
Heptachlor 9 p //
Ibs/day 0.000024 | ,~ -- 0.000047 -—- -
Oil and grease, mg/L 25
Total Ibs/day* - 2,815

This effluent limitation is expre/ssed as a geometric (or log) mean, based on a minimum of not less

than five equally spaced samples collected for any 30-day period.

This effluent limitation is expressed as a maximum single sample value.
No more than ten percent of the total fecal coliform samples collected during any 30-day perlod shall

exceed a MPN of 400 per 100 milliliters. .

Y.

&

7,

V4

,//
/

/

The mass-based effluent limitations are based on a design capacnty of 13.5 MGD.

(a) Total Dissolved Solids: Discharges of wastes or wastewater shall not
increase the total dissolved solids content of receiving waters, unless it
can be demonstrated to the satisfaction of the Colorado River Basin Water
Board that such an increase in total dissolved solids does not adversely
affect beneficial uses of receiving waters.

.~ Whole Effluent Toxicity (WET)

Whole effluent toxicity (WET) protects the receiving water quality from the aggregate
toxic effect of a mixture of pollutants in the effluent. WET tests measure the degree of
response of exposed aquatic test organisms to an effluent. The WET approach allows for
protection of the narrative “no toxics in toxic amounts” criterion while implementing
numeric criteria for toxicity. There are two types of WET tests: acute and chronic. An
acute toxicity test is conducted over a shorter time period and measures mortality. A

ATTACHMENT F — FACT SHEET (VERSION 2/12/14)

F-24




VALLEY SANITARY DISTRICT ' ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

chronic toxicity test is conducted over a longer period of time and may measure mortality,
reproduction, and growth.

The Basin Plan specifies a narrative objective for toxicity, requiring that all waters be
maintained free of toxic substances in concentrations that are lethal to or produce other
detrimental response on aquatic organisms. Detrimental response includes but is not
limited to decreased growth rate, decreased reproductive success of resident or indicator
species, and/or significant alterations in population, community ecology, or receiving
water biota. ’ :

The previous Order contained narrative toxicity language and triggers, and monitoring
requirements. The Discharger did not exceed any toxicity triggers during the permit term.

The Discharger will conduct toxicity monitoring 4 times a year. ,

. . 4

This Order implements the narrative objective for toxicity, requiring there shall be no
toxicity in the treatment plant effluent. In addition, the Order establishes thresholds that
when exceeded requires the Discharger to conduct accelerated“toxicity testing and/or
conduct toxicity identification evaluation (TIE) and toxicity reduction evaluation (TRE)
studies. d

In addition to the Basin Plan requirements, section 4 ,ofﬁe SIP states that a chronic
toxicity effluent limitation is required in permits for all discharges that will cause, have the
reasonable potential to cause, or contribute to chronic toxicity in receiving waters.
Therefore, in accordance with the SIP, this Order requires the Discharger to conduct
chronic toxicity testing for discharges to the (;/oa’bhella Valley Storm Water Channel.

. D. Final Effluent Limitation Considerations v : -

1.

Anti-Backsliding Requirements

Sections 402(0) and 303(d)(4) of th’é CWA and federal regulations at 40 C.F.R. section
122.44(1) prohibit backsliding ,iri/ NPDES permits. These anti-backsliding provisions
require effluent limitations in a reissued permit to be as stringent as those in the previous
permit, with some exceptions where limitations may be relaxed. The effluent limitations in
this Order are at least gs stringent as the effluent limitations in the previous Order, with
the exception of effluent limitations for copper. The existing Order (R7-2010-0019)
contained final effluent limitations for copper. Effluent limitations for copper are revised
in this Order based on the consideration of new information (i.e., current discharge
monitoring datd and reasonable potential analysis). This relaxation of effluent limitations
is consistent with the anti-backsliding requirements of the CWA and federal regulations.

o Anti-degradation Policies-

Section 131.12 of the code of federal regulation requires that the state water quality
standards include an antidegradation policy consistent with the federal policy. The State
Water Board established California’s antidegradation policy in State Water Board
Resolution No. 68-16. Resolution No. 68-16 is deemed to incorporate the federal
antidegradation. policy where the federal policy applies under federal [aw. Resolution No.
68-16 requires discharges to waters of the State be regulated to achieve the “highest

. water quality consistent with maximum benefit to the State.” It also establishes the intent

that where waters of the State are of higher quality than that required by state policies,
including Water Quality Control Plans, such higher quality “shall be maintained to the
maximum extent possible” unless it is demonstrated that any change in quality will be
consistent with maximum benefit to people of the State, will not unreasonably affect
beneficial uses, and will not result in water quality less than that described in plans and
policies (e.g., violation of any water quality objective). The discharge is also required to

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-25



- VALLEY SANITARY DISTRICT ' ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT 'NPDES NO. CA0104477

meet waste discharge recjuirements that result in the best practicable treatment or
control necessary to assure that pollution or nuisance will not occur, and that the highest
water quality consistent with maximum benefit to the people will be maintained.

The source water for the Cities of Indio, Coachella, surrounding areas, and the entire
Coachella Valley is the groundwater. Average annual precipitation in the Coachella
Valley is |n3|gn|f|cant (less.than 3 mches/year in the valleys). Runoff resulting from rains
and snowmelt at the higher elevations is the major source of groundwater replenishment.
The Whitewater River is the major drainage course in the Coachella Valley. There is
perennial flow in the mountains, but because of diversions and percolation into the basin,
the Whitewater River becomes dry further downstream. The constructed downstream
extension of the Whitewater River channel known as the Coachella Valley Storm Water
Channel, serves as drainage way for irrigation return flows, tregted community
wastewater, and storm runoff. S

— /

The Coachella Valley Storm Water Channel is constructed chapnel typically wnth no
flows immediately upstream from the discharge point. It also carries discharges from
WWTPs; irrigation return flows, rising groundwater and storm ‘water runoff. The flows in
the Coachella Valley Storm Water Channel may also co_nt;in pollutants (e.g., pathogens,
trash, VOCs, pesticides, nutrients, raw sewage, CBOD;,”and metals) that impaired the
Coachella Valley Storm Water Channel's benef|0|al uses. Consequently, “background”
water quality in Coachella Valley Storm Water Channel is difficult to establish for the
purpose of conducting a typical anti-degradation analysis. Flows that drain to the
Channel may contain pollutants at concentrgtions that violate certain Basin Plan water
quality objectives for those pollutants, i particular, pesticides, silt/sediment, and
selenium. Flows to the Coachella Valley “Storm Water Channel also contain nutrients
(e.g., phosphorus) at concentrations that contribute to the nutrient impairment of the
Salton Sea. The agricultural return ﬂows are essentially free of CBOD; and fecal coliform
bacteria and have pH well W|th|n/the receiving watér quality objective of 6.0 to 9.0 pH
units.

The discharge from the WWTP contains conventional pollutants (CBODs, TSS, fecal
coliform bacteria, oil and grease, and pH) that are controlled through best practicable
control technology currently available (BPT) and best available technology economically
achievable (BCT) to prevent exceedances of the receiving water quality objectives for
those pollutants and prevent adverse impacts on the REC-I and REC-I! beneficial uses of -
the Coachella (/alley Storm Water Channel. The discharge also contains TDS, but at
concentrations significantly below the 2,000 mg/L TDS WQO for the receiving water. The
dlscharge from the WWTP does not contain any of the 303(d) List of impairing pollutants
for the receiving water at detectable levels. Therefore, the discharge is not likely to
contnbute to exceedances of the WQOs for 303(d) List pollutants.

Copper and heptachlor have been measured in the effluent and are being controlled
through WQBELs derived from water quality criteria established in the CTR. The
established WQBELs for copper and heptachlor prevent adverse impacts of the REC-I
and REC-I! beneficial uses of the Coachella Valley Storm Water Channel and ensure

- compliance with the Basin Plan. Nevertheless, the CBODs, TSS, bacteria, copper, and

heptachlor in the discharge are likely to lower water quality in the receiving water (i.e.,
cause degradation). For conventional pollutants, including CBODs, TSS, oil-and grease,
and bacteria, this degradation is restricted to pollutants associated with domestic
wastewater, is localized and will not result in water quality less than prescribed in the
Basin Plan.

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) : ' , » F-26



VALLEY SANITARY DISTRICT ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

s

¢

The discharge from the WWTP as permitted herein reflects best practicable treatment
and control (BPTC) for the subject wastewater. The control is intended to assure that the
discharge does not create a condition of pollution or nuisance and that the highest
‘background” water quality as defined above will be maintained. The WWTP
incorporates:

a. technelogy for secondary and equivalent to secondary treated domestic wastewater;

b. effluent disinfection;

c. sludge handling facilities; ,
d. an operation and maintenance manual; ,

e. staffing to assure proper operation and maintenance; and / ‘

f.

a standby emergency power generator of sufficient size to operate the necessary -
treatment units during periods of loss of commercial power. y;

The discharge is necessary to accommodate economic development in the area and
essential public services for the Cities of Indio, Coachella, surrounding areas, and
Riverside County, which are an important benefit to the State. Based on the foregoing,
the discharge as permitted herein is consistent with Resdlution No. 68-16.

Strihgency of Requirements for Individual Pollutants

This Order contains both technology-based and water quality-based effluent limitations
for individual pollutants. The technology-bas,ed effluent limitations consist of restrictions
on flow, CBODs, TSS, percent removal, oil and grease, and pH are specified in federal
regulations as discussed in 40 C. FR/part 133 and the Permit's technology-based
pollutant restrictions are no more §tnngent than required by the CWA. This Order's
technology-based pollutant restrictions implement the minimum, applicable federal
technology-based requ1rements/ Water quality-based effluent limitations have been
scientifically derived to |mplement water quality objectives that protect beneficial uses.
Both the beneficial uses and the water quality objectives have been approved pursuant
to federal law ‘and are the applicable federal water quality standards. To the extent that
toxic pollutant water quality-based effluent limitations were derived from the CTR, the
CTR is the applicable standard pursuant to Title 40, C.F.R. section 131.38. The scientific
procedures for calculating the individual water quality-based effluent limitations are

based on the CTR-SIP, which was approved by the U.S. EPA on May 18, 2000. All

beneficial uses and water quality objectives contained in the Basin Plan were approved
under State law and submitted to and approved by U.S. EPA prior to May 30, 2000. Any
water guality objectives and beneficial uses submitted to U.S. EPA prior to May 30, 2000,
but Aot approved by U.S. EPA before that date, are nonetheless “applicable water quality
standards for purposes of the CWA” pursuant to 40 C.F.R. section 131.21(c)(1).
Collectively, this Order’s restrictions on individual pollutants are no more stringent than
required to implement the requirements of the CWA. :

E,” Interim Effluent Limitations — Not Applicable

F.

Final Effluent Limitations

Table F-13 below summarizes the proposed effluent limitations for the discharge from the
treatment system through Discharge Point 001. Proposed effluent limitations are based on
secondary treatment standards, equivalent to secondary standards, California Toxics Rule,
and Colorado River Basin Plan Water Quality Standards.

The previous Order (R7-2010-0019) established effluent limitations for the discharge from the
oxidation pond and wetlands treatment systems for TSS, CBODs, CBOD, and TSS percent

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-27




N

VALLEY SANITARY DISTRICT ‘ ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

removal, based on equivalent-to-secondary treatment standards with ASRs for TSS. The
effluent limitations for CBODs, CBOD, and TSS percent removal have been carried over to the

- proposed Order. The effluent limitations for TSS have been revised in accordance with

requirements contained in 40 C.F.R. section 133.105(f)(1) that obligate permitting authorities
to require more stringent TSS limitations for existing treatment facilities if past performance
shows that more stringent 7-day and 30-day average concentrations are achievable through
proper operation and maintenance of the treatment works. An analysis of performance data
provided by the Discharger for the period from January 2012 through December 2013
indicates it is appropriate to revise the effluent limitations for TSS.

/

Ve
Also, this Order establishes a MDEL for oil and grease for discharges from the treatment

- systems, to implement the narrative water quality objective for aesthetic qughtles (i.e., waters

free from substances such as debris, scum, grease, and oil), which is baged on the limitation
included in the adopted General Order R7-2009-0300, NPDES' Permit for Low Threat
Discharges to Surface Waters Within the- Colorado River Basin Region. The Colorado River
Basin Water Board determined the measurement of oil and greasé helps to ensure that the
Discharger is practlcmg proper ‘operation and maintenance of the Facility and additionally,
that the receiving stream and its intended uses are protected:. Effluent limitations for E. coli,

fecal coliform, and heptachlor are carried over to the proposed Order. This Order revises

. effluent limitations for copper based on the results of the RPA.

1. ‘Mass-based Effluent Limitations S

- ¢

Title 40 C.F.R. section 122.45(f)(1) requires /gﬁluent limitations be expressed in terms of
mass, with some exceptions, and section122.45(f)(2) allows poliutants that are limited in
terms of mass to additionally be limited in terms of other units of measurement. This
Order includes effluent limitations gxpressed in terms of mass and concentration. In
addition, pursuant to the exceptipns to mass limitations provided in section 122.45(f)(1),
some effluent limitations are“not expressed in terms of mass, such as pH and
temperature, and when the applicable standards are expressed in terms of concentration
(e.g. CTR criteria and MCLs) and mass limitations are not necessary to protect the
beneficial uses of the receiving water. _

Mass-based effluent limitations are established using the following formuia:
Mass (Ibs/day).= flow rate (MGD) x 8.34 x effluent limitation (mg/L)
where: Mass = mass limitation for a pollutant (Ibs/day)
7

I .
ye ~Effluent limitation = concentration limit for a pollutant (mg/L)
/ Flow rate = discharge flow rate (MGD)

2. Fihal Effluent Limitations

‘ a. " The Discharger shall maintain compliance with the following effluent limitations for

/ the discharges from the activated sludge treatment system at Discharge Point 001,

with compllance measured at Monitoring Locatlon EFF-001A as described in the
MRP.

Table F-14. Summary of Final Effluent Limitations (Activated Sludge)

» - Effluent Limitations _
Parameter ‘| Units | Average Average Maximum | Instantaneous | Instantaneous | Basis
. . .| Monthly | Weekly Daily . Minimum Maximum
Flow MGD 10

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-28




VALLEY SANITARY DISTRICT

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER R7-2015-0002
NPDES NO. CA0104477

i Effluent Limitations / .
Parameter Units Average | Average | Maximum | Instantaneous | Instantaneous | Basis
Monthly | Weekly Daily Minimum Maximum

Carbonaceous
Biochemical mg/L 25 40 - 40
Oxygen Demand - C.F.R.
CBOD) (5d ' '
SoDee & | bsiday' | 2085 | 333 198
Suspended mg/L 30 45 --- 40
Solids, Total ) “1 C.F.R.
(TSS) Ibs/day 2,502 3,753 - --- -, 133

' The mass-based effluent limitations are based on a design capacity of 10 MGD. s

/

. I'd
Table F-15. Summary of Final Effluent Limitations (Oxidation Pond/Wetlands)

i. Percent Removal: The average monthly percent removal of CBOD 5-day 20°C
and TSS shall not be less than 85 percent.

s

The Discharger shall maintain compliance with the following effluent limitations for
the discharges from the oxidation ponds/wetlands treatment system at Discharge

Point 001,

described in the MRP.

with compliance measured at Mon}to/rlng Location EFF-001B as

Effluent Limitations .
Parameter Units Average Average | Maximum | Instantaneous | Instantaneous | Basis
Monthly Weekly Daily Minimum’ Maximum
Flow MGD - 35 - s
Carbonaceous J 4
Biochemical mg/L 40 60 - e e 40
s
Oxygen - CER
Demand P 133 '
.(CBOD) (5day | |bs/day’ | - 1,168 1,751
@ 20 Deg. C) :
Suspended mg/L 61 7 o1 40
Solids, Total ] C.F.R.
(TSS) ibs/day 1,780 2,656 --- --- 133

1

The mass-based effluent limitations are based on a design capacity of 3.5 MGD.

i. Percent Removal: The average monthly percent removal of CBOD 5-day 20°C
- and TSS shall not be less than 65 percent.

c. /The Discharger shall maintain compliance with the following effluent limitations for

Vs

/

the combined discharges from the activated sludge treatment system and oxidation

ponds/wetlands treatment system at Discharge Point 001, with compliance

S measured at Monitoring Location EFF-001C as described in the MRP.
/ Table F-16. Summary of Final Effluent Limitations (Final Combined)
Effluent Limitations
Parameter Units Average Average | Maximum | Instantaneous | Instantaneous | Basis
Monthly Weekly Daily Minimum Maximum
40
pH Stﬁ'r‘lg:’d 6.0 9.0 CFR.
133
Oil and mg/L - --- 25 --- Basin
ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-29




VALLEY SANITARY DISTRICT :
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER R7-2015-0002
NPDES NO. CA0104477

~

Effluent Limitations
Parameter Units Average Average | Maximum | Instantaneous | Instantaneous | Basis
' Monthly Weekly Daily Minimum Maximum
Grease Ibs/day’ — — 2815 - — " Plan
c ug/L 10.1 17.4 — CTR,
opper - :
. PP Ibs/day’ 1.1 2.0 SIP
ug/L 0.00021 .| = - 0.00042 ‘ CTR.
Heptachlor , S|P ’
Ibs/day 0.000024 0.000047 ’
Residual mg/L 0.01 - - 0.02 7 Basin
Chlorine Ibs/day‘ 1.1 — — — L Plan
/

! The mass-based effluent limitations are based on a design capacity of 13.5 MGD.

7/

/

Toxicity: There shall be no toxicity in the treatment plan/t effluent nor shall the
treatment plant effluent cause any toxicity in the recelvmg water, as defined in
section V of the MRP.  All waters shall be malntaln/ed free of toxic substances in
concentrations which are toxic to, or which produce detrimental physiological
responses in human, plant, animal, or indigenous aquatic life. Compliance with

this ob]ectlve will be determined by use of indicator organisms, analyses of -

species diversity, population density, growth anomalies, or toxicity tests of
appropriate duration or other appropnate methods specmed by the Colorado
River Basin Water Board. /<

Bacteria: The bacterial concentfations in the wastewater effluent discharged to
the Coachella Valley Stor Water Channel shall not exceed the following
concentrations, as measyréd by the following bacterial indicators:

(@) E. Coli. The geom’é/trlc mean bacterial density (based on a minimum of not
less than five samples equally spaced over a 30-day period) shall not
exceed a MPN of 126 per 100 milliliters, nor shall any sample exceed the
maximumyallowable bacterial density of a MPN of 400 per 100 milliliters.

‘(b) Fecal éoliform. The geometric mean bacterial density (based on a

minimum of not less than five samples equally spaced over a 30-day
period) shall not exceed a MPN of 200 per 100 milliliters, nor shall more
than ten percent of the total samples during any 30-day perlod exceed a
MPN of 400 per 100 milliliters.

i’ Total Dissolved Solids: Discharges of wastes or, wastewater shall not

increase the total dissolved solids content of receiving waters, unless it can be
demonstrated to the satisfaction of the Colorado River Basin Water Board that
such an increase in total dissolved solids does not adversely affect beneficial
uses of receiving waters. : A

GAand Discharge Specifications — Not Applicable
H. Recycling Specifications — Not Applicable
V. RATIONALE FOR RECEIVING WATER LIMITATIONS

The receiving water limitations in the proposed Order are based upon the water quallty objectives
contained in thie Basin Plan. As such, they are a required part of the proposed Order.

“A. Surface Water

ATTACHMENT F - FACT SHEET (VERSION 2/12/1 4)'

F-30



-

VALLEY SANITARY DISTRICT ' ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT 4 NPDES NO. CA0104477

V The surface water receiving water limitations in the proposed Order are based upon the water
quality objectives contained in the Basin Plan and are carried forward from the previous
Order. As such, they are a required part of the proposed Order. The receiving water
limitations for dissolved oxygen and temperature are as follows:

The discharge shall not cause the concentration of dissolved oxygen in the receiving water to
fall below 5.0 mg/L. When the dissolved oxygen in the receiving. water is already below 5.0
mg/L, the discharge shall not cause any further depression.

The discharge shall not result in the natural receiving water temperature to be altered, unless
it can be demonstrated to the satisfaction of the Colorado River Basin Water Board that such
alteration in temperature does not adversely affect beneficial uses. ,

The discharge shall not result in the normal ambient pH of the receiving water to faII below 6.0

or exceed 9.0 units. //

The discharge shall not cause the concentration of total dissolved SO|IdS in the Coachella
Valley Storm Water Channel to exceed an annual average concentratlon of 2,000 mg/L or a

maximum daily concentration of 2,500 mg/L.
B. Groundwater — Not Applicable Ve g

v
VI. RATIONALE FOR PROVISIONS
- A. Standard Provisions

Standard Provisions, which apply to all NPDES pe rhits in accordance with'40 C.F.R. section
122.41, and additional conditions applicable to specified categories of permits'in accordance
with 40 C.F.R. section 122.42, are provided in Attachment D. The discharger must comply
with all standard provisions and with those .additional conditions that are applicable under 40
C.F.R. section 122.42. e

Sections 122.41(a)(1) and (b) throu,gh/ (n) of 40 C.F.R. establish conditions that apply to all
state-issued NPDES permits. These conditions must be incorporated into the permits either
expressly or by reference. If incorporated by reference, a specific citation to the regulations
must be included in the Order. Section 123.25(a)(12) of 40 C.F.R. allows the state to omit or
modify conditions to imp/ose more stringent requirements. In accordance with 40 C.F.R.
section 123.25, this Order omits federal conditions that address enforcement authority
~specified in 40 C.F.R. sections 122.41(j)(5) and (k)(2) because the enforcement authority
under the Water Code is more stringent. In lieu of these conditions, this Order incorporates by
reference Water Code section 13387(e).

" B. Special Proyi’sions
1. Regpener Provisions

This prowsmn is based on 40 C.F.R. part 123. The Colorado River Basin Water Board may
reepen the permit to modify permit conditions and requirements. Causes for modifications
iclude the promulgation of new regulations, modification in sludge use or disposal practices,

/ or adoption of. new regulations by the State Water Board or Colorado River Basin Water
Board, including revisions to the Basin Plan.

2. Special Studies and Additional Monitoring Requirements

a. TRE Work Plan, Toxicity ldentification Evaluations, and Toxicity Reduction
Evaluations. This provision is based on the SIP, section 4, Toxicity Control
Provisions.

b. Translator Study. This provision is based on the SIP. This provision allows the
Discharger to conduct an optional translator study, based on the SIP at the
' \

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-31

-




VALLEY SANITARY DISTRICT ' g ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

Discharger’s discretion. This provision is based on the need to gather-site-specific
information in order to apply a different translator from the default transiator
specified in the CTR and SIP. Without site-specific data, the default translators are
used with the CTR criteria.

3. Best Management Practices and Pollution Preventlon

a. Pollutant Minimization Program. This pI‘OVlSlon is based on the requirements of
section 2.4.5 of the SIP.

b. Storm Water. This provision is based on Water Quality Order 2014-0057-DWQ,
. NPDES General Permit No. CAS000001 for Discharges of Storm Water Associated
with Industrial Activities. . : ,

4. Construction, Operation, and Maintenance Specifications /,

a. Facility and Treatment Operation. This provision is based on the reqmrements of
section 122.41(e) and the previous Order.

b. Anti-degradation Analysis and Engineering Report for Slgmflcant Expansion.
This requirement is required if the Discharger propos/eé to significantly upgrade
existing treatment systems. The Dischargerwould be/re’quired to evaluate treatment
capacity, address mass increases of pollutants discharged, and propose additional
units as necessary to enable adequate treatment while ensuring that any proposed
increases in discharges will not violate the State Water Board’s anti- -degradation
policy.

c. Operations Plan for Proposed Plant /Modlflcatlon This provision is based on

- Water Code Section 13385(j)(1)(D).in which the Dlscharger may adjust and test the
expansion to the treatment system, /ThIS provision requires the Discharger to submit
an Operations Plan describing the actions the Discharger will take during the period
of adjusting or testing, mcludnnd steps to prevent violations.

d. Spill Response Plan. Tbls provision is based on the requirements of sectlon
122.41(e) and the previous Order.

5. Special Provisions for Muﬁicipal Facilities (P'OT-Ws Only)

The State Water Board issu/éd General Waste Discharge Requirements for Sanitary Sewer
Systems, Water Quality/ Order 2006-0003-DWQ (General Order) on May 2, 2006. The
Monitoring and Reporting Requirements for the General Order were amended by Water
Quality Order WQ 2008-0002-EXEC on February 20, 2008. The General Order requires
public agencies that own or operate sanitary sewer systems with greater than one mile of
pipes or sewer lines to enroll for coverage under the General Order. The General Order
requires agencies to develop sanitary sewer management plans (SSMPs) and report all
sanitary /séwer overflows (SSOs), among other requirements and prohibitions.

Furthefmore, the General Order contains requirements for operation and maintenance of
collection systems and for reporting and mitigating sanitary sewer overflows. Inasmuch. that
the Discharger’s collection system is part of the system that is subject to this Order, certain
standard provisions are appllcable as specified in Provisions, section VI.C.5. For instance, the
24-hour reporting requirements in this Order are not included in the General Order. The
Discharger must comply with-both the General Order and this Order. The Discharger and
public agencies that are discharging wastewater into the facility were required to obtain
enroliment for regulation under the General Order by December 1, 2006.

a. Sludge Disposal- Requirements. Requirements are based on the previous Order
and 40 C.F.R. part 503.

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) F-32




-

VALLEY SANITARY DISTRICT ; 'ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

b. Pretreatment Program Requirements. Requirements are based on the previous
Order and 40 C.F.R. part 403.

c. Collection Sysjems. Requirements are based on 40 C.F.R. section 122.41.
6. Other Special Provisions

Special Provisions VI.C.6.a and VI.C.6.b are included to ehsure the compliance with
requirements established in Order R7-2015-0002, and are based on the previous Order, the
CWA, U.S. EPA regulations, CWC, and Colorado River Basin Water Board plans and

policies.
/

7. Compliance Schedules
' e

The compliance schedules specify the deliverables and due dates for the TRE Work Plan,
Spill Response Plan, and Sludge Disposal Notification and Plan for corpp’fiance with the
Permit requirements. : /

Vil. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS ~

. CWA section 308 and 40 C.F.R. sections 122.41(h), ()-(/), 122.44(j), ahd 122.48 require that all
NPDES permits specify monitoring and reporting requirements. Water Code sections 13267 and
13383 also authorize the Colorado River Basin Water Board to ,es’(tablish' monitoring, inspection,
entry, reporting, and recordkeeping requirements. The Monitoring and Reporting Program (MRP),
Attachment E of this Order establishes monitoring, reporting, @nd recordkeeping requirements that
implement federal and state requirements. The following provides the rationale for the monitoring
and reporting requirements contained in the MRP for tr)js/facility. -

4

A. Influent Monitoring -
This Order carries forward the treatment plant influent monitoring requirements.
B. Effluent Monitoring /

The Discharger is required to conduct moﬁ/itoring of the permitted discharges in order to evaluate
compliance with permit conditions. Monitoring requirements are given in the proposed MRP. This
provision requires compliance with the MRP, and is based on 40 C.F.R. sections 122.44(j),
122.62, 122.63 and 124.5. The /MRP is a standard requirement in almost all NPDES permits
-(including the proposed Ordep)/iSSUed by the Colorado River Basin Water Board. In addition to
containing definitions of terms, it specifies general sampling/analytical protocols and the
requirements of reporting of spills, violations, and routine monitoring data in accordance with
NPDES regulations, the CWC, and Colorado River Basin Water Board’s policies. The MRP also
contains sampling program specific for the Discharger's wastewater treatment facility. It defines
the sampling spafions and frequency, pollutants to be monitored, and additional reporting
requirements. Pollutants to be monitored include all poliutants for which effluent limitations are
specified. Ey(ther, in accordance with section 1.3 of the SIP, periodic monitoring is required for all
priority pollutants defined by the CTR, for which criteria apply and for which no effluent limitations
have been established, to evaluate reasonable potential to cause or contribute to an excursion
abové a water quality standard.

Monitoring for those pollutants expected to be. present in the discharge from the Facility, EFF-001,
will be required as shown in the proposed MRP and as required by the SIP.

Effluent monitoring requirements are largely unchanged from the previous Order; weekly
monitoring for CBODs and TSS is continued at Monitoring Locations EFF-001A and EFF-001B.
Further, at Monitoring Location EFF-001C, continuous monitoring for flow. and total chlorine
- residual is continued as well as monitoring five times per month for E. coli and fecal coliform, and
daily monitoring for pH and temperature. Monthly monitoring for copper and heptachlor has been
continued. Monitoring for oil and grease has been maintained monthly to determine compliance

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) - . F-33



VALLEY SANITARY DISTRICT ' : ' ORDER R7-2015-0002 -
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

with effluent limitations established for oil and grease. Monitoring for nitrite, nitrate, ammonia
nitrogen, total nitrogen, total phosphate, ortho-phosphate, and total dissolved solids has been
reduced from monthly to quarterly since a review of effluent monitoring data indicates low
variability. Quarterly monitoring for chloride and hardness has been continued in this permit.
Monitoring for sulfates has been discontinued because the data have demonstrated little varlablllty
and there are no applicable water quality objectives to the receiving water for sulfates.

C. Whole Effluent Toxicity Testing Requirements

Whole effluent toxicity (WET) testing requirements establish monitoring of the effluent to ensure

that the receiving water quality is protected from the aggregate toxic effect of a mixture of

pollutants in the effluent. An acute toxicity test is conducted over a short time period and measures

mortality. A chronic toxicity test is conducted over a longer. period of time and may measure
- mortality, reproduction, and growth. This permit requires chronic toxicity testing. y; .

This requirement establishes conditions and protocol by which compliance with the Basin Plan
narrative water quality objective for toxicity will be demonstrated. Conditions include required
monitoring and evaluation of the effluent for chronic toxicity and numerical values for chronic
toxicity evaluation to be used as 'triggers' for |n|t|at|ng accelerated monitoring and toxicity reduction

evaluation(s). s
7

This Order modifies the WET testlng requirements in that the Order includes a screening phase

- and a monitoring phase of species testing. Screening is reqmred during the first and third years of
the permit term, to determine the most sensitive species that the. Discharger will continue to use
during the monitoring phase. The Order establishes chronic toxicity testing and monitoring triggers,
which when exceeded, initiates accelerated testing, ’fRE and TIE procedures. This Order also
includes implementation procedures for toxmty/caused by ammonia, ionic imbalance, and
elevated TDS concentrations. 7

Y

The WET testlng requirements contained in"the MRP, section V were developed based on the
Draft National Whole Effluent Toxicity ,Im/plementatlon Guidance Under the NPDES Program
developed by U.S. EPA (Docket ID. No. OW-2004-0037) -and the Test of Significant Toxicity

- Implementation (EPA 833-R-10-003)"and Technical (EPA 833-R10-002) Documents. This is the
most current guidance available to-the Colorado River Basin Water Board.

The U.S. Environmental Protection Agency (EPA or the Agency) has developed a new statistical
approach that assesses the whole effluent toxicity (WET) measurement of wastewater effects on
specific test organisms’ ability to survive, grow, and reproduce. The new approach is called the
Test of Significant Toxicity (TST) and is a statistical method that uses hypothesis testing
techniques based on research and peer-reviewed publications. The TST approach examines
whether an eﬁluent at the critical concentration (e.g., in-stream waste concentration or IWC, as
recommended/m EPA’s Technical Support Document (TSD) (U.S. EPA 1991) and implemented
under EPA’s"WET National Pollutant Discharge Elimination System (NPDES) permits program)
and the control within a WET test differ by an unacceptable amount; i.e., the amount that would
have a fneasured detrimental effect on the ability of aquatic organisms to thnve and survive.

Th,e4 ST approach explicitly incorporates test power (the ability to correctly classify the effluent as
nbntoxic) and provides a positive incentive to generate valid, high quality WET data to make
informed decisions regarding NPDES WET reasonable potential (RP) and permit compliance
determinations.. Once the WET test has been conducted, the TST approach can be used to
analyze the WET test results to assess whether the effluent discharge is toxic at the critical
concentration. The TST approach is designed to be used for a two concentration data analysis of
the IWC or a receiving water concentration (RWC) compared to a control concentration. Using the
TST approach, permitting authorities will have more confidence - when making NPDES
determinations as to whether a permittee’s effluent discharge is toxic or non-toxic. Use of the TST

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) | S F-34



VALLEY SANITARY DISTRICT ORDER R7-2015-0002 " -
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477

approach does not result in any changes to EPA’s WET test methods; however, a facility might
want to modify its future WET tests by increasing the number of replicates over the minimum
required (U.S. EPA 1995, 2002a, 2002b, 2002c) by the approved EPA WET test method to
increase test power, which is the probability of declaring an effluent non-toxic if the organism
response at the IWC is truly acceptable.

- This Order includes a reopener to allow the requirements of this section to be revised pending the
issuance of final guidance or policies developed by either the U.S. EPA or State Water Board.

D. Receiving Water Monitoring
4

1. Surface Water

Ve
Surface water monitoring is required to determine compliance with receiving water
‘limitations and to characterize the water quality of the receiving water/ﬁursuant to the
Basin Plan. Monitoring requirements for the receiving water are larggly unchanged from
the previous Order. Additionally, annual monitoring for priority pollutants in the upstream
receiving water has been continued, as required in-accordance/with the SIP.

2. Groundwater — Not Applicable ' e
E. Other Monitoring Requirements e
1. Biosolids/Sludge Monitoring ’

This section establishes monitoring and reporting requirements for the storage, handling
and disposal practices of sludge generated from the operation of this Facility. All sludge
and or solids generated at the treatment pIan{ will be disposed, treated, or applied to land
in accordance with federal regulations 40°C.F.R. part 503. The previous Order required
sludge monitoring on an annual basis! This monitoring will be carried over from the
previous permit. s/

Ve
2. Discharge Monitoring Repor;;Qﬁality Assurance (DMR-QA) Study Program

Under the authority of section 308 of the CWA (33 U.S.C. § 1318), U.S. EPA requires

major permittees under the NPDES Program to participate in the annual DMR-QA Study

Program. The DMR-QA-Study evaluates the analytical ability of laboratories that routinely

perform or support s€ff-monitoring analyses required by NPDES permits. There are two

options to satisfy the requirements of the DMR-QA Study Program: (1) The Discharger

can obtain and,analyze a DMR-QA sample as part of the DMR-QA Study; or (2) Per the

waiver issued by U.S. EPA to the State Water Board, the Discharger can submit the

results of the most recent Water Pollution Performance Evaluation Study from its own

laboratories or its contract laboratories. A Water Pollution Performance Evaluation Study

is similar to the DMR-QA Study. Thus, it also evaluates a laboratory’s ability to analyze

w;sfewater samples to produce quality data that ensure the integrity of the NPDES

Program. The Discharger shall ensure that the results of the DMR-QA Study or the

¢ results of the most recent Water Pollution Performance Evaluation Study are submitted

/ annually to the State Water Board. The State Water Board's Quality Assurance Program

/ Officer will send the DMR-QA Study results or the results of the most recent Water

Pollution Performance Evaluation Study to U.S. EPA’s DMR-QA Coordinator and Quality
Assurance Manager.

VIii. PUBLIC PARTICIPATION

The Colorado River Basin Water Board has considered the issuance of WDRs that will serve as an
NPDES permit for Valley Sanitary District WWTP. As a step in the WDR adoption process, the
Colorado River Basin Water Board staff has developed tentative WDRs and has encouraged
public participation in the WDR adoption process.

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) ‘ ‘ F-35




VALLEY SANITARY DISTRICT | ORDER R7-2015-0002
VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT . NPDES NO. CA0104477 -

A.

Notification of interested Parties

The Colorado River Basin Water Board notified the Discharger and interested agencies and
persons of its intent to" prescribe WDRs for the discharge and provided an opportunity to
submit written comments and recommendations. Notlflcatlon was provided through the Desert
Sun newspaper.

The public had access to the agenda and any changes in dates and locations through the
Colorado River " Basin Water ‘Board'’s . website at:
<http://www.waterboards.ca.gov/coloradoriver>. :

Written Comments _ ‘
Interested persons were invited to submit written comments concerning tentatlve WDRs as
provided through the notification process. Comments were due either in person or by mail to
the Executive Office at the Colorado River Basin Water Board at 73-720,Fred Waring Drive,
Suite 100, Palm Desert, CA 92260. : -,

To be fully responded to by staff and considered by the Colorado River Basin Water Board,
the written comments were due at the Colorado River Basin Water Board office by 5:00 p.m.
on May 8, 2015.

Public Hearing

e

. /
The Colorado River Basin Water Board held a public hearing on the tentative WDRs during its
regular Board meeting on the following date and timesand at the following location:

Date: May 13, 2015 |
Time: 9:00 AM 7
Location: California Regional Water Quality Control Board

Colorado River Basin Region Board Room
73-720 Fred Waring Drive, Suite 100
Palm Desert, CA 92260

Interested persons were invited’to attend. At the public hearing, the Colorado River Basin
Water Board heard testimony pertinent to the discharge, WDRs, and permlt For accuracy of
the record, important testlpwony was requested in writing.

Reconsideration of Waste Discharge Requirements

Any person aggrievéd by this action of the Colorado River Basin Water Board may petition
the State Water Board to review the action in accordance with Water Code section 13320 and |
the California,Code of Regulations, titlé 23, sections 2050 and following. The State Water
Board must-feceive the petition by 5:00 p.m., 30 days after the date of this Order, except that
if the thjrtieth day following the date of this Order falls on a Saturday, Sunday, or state
holiday, the petition must be received by the State Water Board by 5:00 p.m. on the next
business day. Copies of the law and regulations applicable to filing petitions may be found on
}he Internet at: http://www.waterboards.ca.gov/public_notices/petitions/water_quality

,~ or will be provided upon request.

State Water Resources Control Board
Office of Chief Counsel

P.O. Box 100, 1001 | Street
Sacramento, CA 95812-0100

For instructions on how to file a petition for review, see '
http://www.waterboards.ca.gov/public_notices/petitions/water _quality/wqpetition_instr.shtml

S

ATTACHMENT F — FACT SHEET (VERSION 2/12/14) o E-36




T 9

VALLEY SANITARY DISTRICT - | ORDER R7-2015-0002

VALLEY SANITARY DISTRICT WASTEWATER TREATMENT PLANT NPDES NO. CA0104477
E. Information and Copying

The Report of Waste Discharge; other supporting documents, and comments received are on
file and may be inspected at the address above at any time between 8:30 a.m. and 4:45 p.m.,
Monday through Friday. Copying of documents may be arranged through Colorado Rlver
Basin Water Board by calling (760) 346-7491.

Register of Interested Persons

Any person interested in being placed on the mailing list for information regarding the WDRs
and NPDES permit should contact the Colorado River Basin Water Board, reference this

facility, and provide a name, address, and phone number.
P

Additional Information p

Requests for additional information or questions regarding this order should be directed to
Anders Wistrom at (760) 776-8964. s

<

ATTACHMENT F — FACT SHEET (VERSION-2/12/14) i



VALLEY SANITARY DISTRICT

VALLEY SANITARY DISTHICT WASTEWATER TREATMENT PLANT

Attachment F, Fact Sheet and are contained in section IV.A.1.c of this Order

ATTACHMENT G SUMMARY OF WQBELS CALCULATIONS
The WQBELs developed for this Order are summarized below and were calculated as described in the methodology summanzed in

Table G-1. Summary of WQBELs Calculations

ORDER R7-2015-0002
NPDES NO. CA0104477

Human Health Calculations Aquatic Life Calculations v' Effluent
Limitations
Organism Only Freshwater
Oy parameter gy MDEL |ECA ita | ECA | LTA | L ' ) '
=ELA= | MDEL acute chronic = G| ECA : owest | AMEL | AMEL | MDEL | MDEL | AMEL | MDEL
C “ AMEL HH | =C acute En?lﬁt;?ilete acute |© o nic | chronic | chronic LTA  \multiplier| aquatic multiplie|aquatic
HHonly | multiplier multiplier 95 | Iife rog | life ‘
ug/L - uoll | ugiL ugll | ugl “ gt | pgl o/l | pgit
6 ggggs;'r;;f' 17.9 042 | 756 11.67 0.63 7.32 732 | 1.38 | 1012 | 237 | 1737 | 101 | 174
117 Heptachior | 0.00021 201 |0.00042{ 0.52 0.32 0.17 | 0.0038- | 0.53. 0.002 | 0002 | 1,55 |0.00311| 3.11 [0.00624| 0.00021|0.00042

Attachment G— Summary of WQBELS Calculations

G-1



